o

00
000

5
. )
o ° o 0 ©°
o
o
© o ©
o o
o o
o

S




SHANTUI



= EH SHANTUI

SD16 SD16E SD16L

FOREWORD

This atlas includes the general parts and special parts of three models of bulldozers—SD16,SD16E
and SD16L.

In the list of parts of this atlas, if there is no specification in the “Applicable models” field, it would mean
the parts and quantities listed are applicable to all the three models; and if specific models are indicated
in the “Applicable models” field, it would mean the parts and quantities listed are applicable to the models
indicated only.

See list of the engine's parts for details about the engine's parts.

Parts increased or decreased due to product improvement will not be notified separately. We are sorry
for the inconvenience.

W TREAMAR D B RR 2 7 I



SHANTUI SHER

Fig. 16Y-41-001 V1.0

NO. PART NO. PART NAME QTY | MODEL
OA | 16Y-41-00000 (510mm)  trackass y 2
— 1A | 8203-MA-001511 track shoe 37
: [¢:] 16Y-41-A1000 (560mm)  trackass y 2
1B | 8203-MA-001561 track shoe 37
: 0C | 16Y-41-A3000 (560mm)  trackass y 2
1C | 8203-MA-001661 track shoe 37
2 8190-MA-00063 bolt 148
3 8216-MA-00064 nut 148
4 8203-MJ-00011 link track L.H 14
5 8203-MJ-00021 link track R.H 37
6 8203-MA-00031 bushing 36
7 8203-MA-00051 seal ring 72
8 8203-MA-00041 pin shaft 36
9 8203-MA-00032 bushingmaster 1
10 | 8203-MA-00053 seal ring 2
11 8203-MA-00042 pin shaftmaster 1

FEIERIR
Optional Shoe

Bk [ &
Single Grouser 560mm WlDE Single Grouser 510mm WIDE
& 2
610mm WIDE SEUFY
] Heavy Duty
660mm WIDE
\ s
=% B = g HFL
Trinle Grouser  460mm  WIDF Triple Grouser 510mm WIDE  With Hole

FIG. V1.0

NO. 0A,0B...
1A,1B... 0A,0B...

PART NO.

PART NAME

QTY

MODEL

Fig. 16Y - 41 - 001 V1.0

NUMBER

I Wi TRENMRNBRAR



EEEM SHANTUI

a1 1 =0 1 L =S 1
ENGINE RELATED PARTS ... .o iiiiiiiiiiriiseirsmisssssmsnsss s ssnsan s sen s sennsannsens 1
WDT0 & I ALZEEE BT coveoeeeeeeeeeeeeeeeeeeeeeeeeeee e eesee e eeeeeee e eeseees e eeseees e serees 2
WD10 ENGINE MOUNTING AND ATTACHMENT ..o 2
BN A 1<) T 4
FLYWHEEL HOUSING ASS™Y (1/3) rvo v eee e eeeeeeeeeeeeesee s eeseeeeeseeeeeee 4
B LN A 1<) T 8
FLYWHEEL HOUSING ASS'Y (3/3) vo v eeeeeeeeeeeeeeeeeseeeeeeeeeeeesee e eeseeeseeeseeeeee 8
e S 12
RADIATOR PIPING. ... veoeveeeeeeeeee e eeees e eeeeeeseeeseeeeeeeseeeeeseeesseeeseeeeeeeeseees e 12
e O OO 14
RADIATOR MOUNTING PARTS......vveoveeeeeeeeeeeeeeeeeeeeeeseeeeeseeseees e eeseseseesseen 14
BRIIFE - ovveeeee e e e e e e e e e e e e e e e e e e e e e e e e e 16
FUEL TANK .o e e es e s e seseees e eese e s ee s eeeeees e 16
Y= - SO 18
FUEL PIPING ... ee e eeeee e eeeeees e eeeee e seseees e eeeeees e eee e 18
2. G =SS 20
FUEL CONTROL LEVER ... ovoo oo eeeeeeee e sesee s eeseee s eeeeee e eneees 20
S0, G =S 22
FUEL CONTROL LEVER ... ..cevoooeeoeeeee e e eeeeeeeee s eeseees e eeseees e eeseseesesee 22
et OO 24
DECELERATOR PEDAL .....eoeeoeee oo eeeeeeeeeeeeee e eeeeeeseeeseeees e eeeeeeeeeeeees 24
SO B FIHLZZE B oo eeee e ee e eeeeee e eeeee e seseeeeeeee 26
SC11 ENGINE MOUNTING AND ATTACHMENT ... eeeeeeeeere. 26
BTN A 1<) T 32
FLYWHEEL HOUSING ASS'Y (3/3).vveeveeeeeeeeeeeeeeeeeeeeeeseseeseeeseeeeeeeeseeeseeseees 32
BEHEBREEBR ettt 36
RADIATOR PIPING w...ccooeoeeeeeeee e eeeeseeee e seeeeeeeeee e eeee e ee e eseeeee e 36
e =T Y 38
RADIATOR WIND BREAK ......voeoo e eeeee e eeeeeeee s eeees e seeeeeeeeesees 38
BRIEIFE - ovvoeeeeeeeeee e e e s ee e e et ee e e ee e e e e et e e e e e ee e 40
FUEL TANK oo eee e s e eee e esee e eeseees e eeseees e eeeeeeseees e 40
=1 - SO 42
FUEL PIPING ... oo eeee e eee e eeee e es e eesee e eeseees e eeseees e eeseeeseeesees 42

LWLt TRV B ERAE i



SHANTUI SEEM

ST T ZIA ettt et ettt ettt ettt e et 44
FUEL CONTROL ...ttt ettt et ettt en e e en e 44
ST T2 ettt ettt ettt e et 46
FUEL CONTROL ...ttt ettt en e 46
TBIEE B AR e ettt ettt et et et e et e et et ee et n e, 48
DECELERATOR PEDAL ..ottt oottt ettt et et aneee e eneeen e 48
L 23 T 51
DRIVE SYSTEM..... e ieiieirsiseirersrsa s ssasa s e ssasa s s s s nsmnsnnnannsanss 51
R TT R R TR oottt ettt ettt ettt ettt 52
TORQUE CONVERTER HOUSING ...ttt e, 52
SR B (A BB A oottt 54
TURBINE AND STATOR ASS'Y ...ttt et ettt 54
B B I S B oottt ettt ettt et ettt et n et e et et 56
TORQUE CONVERTER SUCTION PIPE ..., 56
B BB e e ———— e e e e e e ———— e e e e e e e ————a e e e e e er—————aas 58
VALVE .ottt ettt ettt ettt et ettt et ettt ettt et a et et ettt ettt e et et enenes 58
BTS2 I vt eeeeeeeeeeeee e et et et e e et et e e e et et e e et et et e et et et et et et et et ee e et et e et ee et et er e 60
OIL SCAVENGER PUMP ASS'Y ...ttt ettt 60
TTTA) 5 BB cveveeeeeeeee et et et ee ettt ettt ettt ettt ettt et ettt ettt ettt 62
UNIVERSAL JOINT ASS'Y oo ettt 62
B B oottt ettt ettt 64
TRANSMISSION CASE . FRONT ..ottt ettt e, 64
B T BB B S e e oottt ettt ettt et 66
TRANSMISSION REAR CASE, REAR ..ottt e, 66
BT BT B oottt n e et n e s 68
FORWARD CLUTCH ...ttt ettt 68
B B R BT A B oottt ettt ettt ettt ettt e 72
BACKWARD CLUTCH. ...ttt ettt ettt ettt ee e eeeen e 72
B BT A B ettt ettt ettt 74
AST CLUTCH .ottt ettt ettt ettt et e et ettt e et e eeeeneeeneans 74
R = = R 78
2ND AND 3RD CLUTCH . ...ttt et 78
T AT ettt et et 80
BEVEL GEAR AND SHAF T ...ttt ettt et 80
B[R] BT AR oottt ettt ettt ettt e ettt 82
STEERING CLUTCH ...ttt 82
BT BT 152 ettt ettt et ettt et 84

Wi TRENMRNBRAR



EEEM SHANTUI

BRAKING BOOSTER ...ttt ettt et ee e e en s 84
B B S BE TN ZE BB oottt ettt ettt ettt 88
BRAKE BAND AND LINKAGES ...ttt 88
B T RIBEED oottt ettt e, 90
FINAL DRIVE CASE AND SPROCKET WHEEL .......voveieeeeeeeeeeeeeeeeeeee 90
A T T AT oottt ettt ettt ettt ettt ettt ettt et e et eree e, 92
FINAL DRIVE CASE AND SPROCKET WHEEL ...c.ovoveteeeeeeeeeeeeeeeeee e 92
BRAETIHTED oottt ettt et ettt e et ettt ettt ettt ettt ettt an 94
FINAL DRIVE GEAR ...ttt ettt ettt ettt eaeee e en e 94
BRAETIHTED <ottt et ettt ettt ettt e ettt ae, 96
FINAL DRIVE GEAR ...ttt et ettt ettt e e ee et en e en e 96
BRAE T EHFIEEBR oottt ettt ettt ettt e, 98
FINAL DRIVE AND WHEEL HUB ...ttt oottt 98
PRAEFHERFNEBER oottt ettt ettt ettt ettt 100
FINAL DRIVE AND WHEEL HUB .......oveoieeeeee oot 100
L 0 s 103
TRANSMISSION CONTROL SYSTEM ... rsenre e nea e 103
BETEER IR oottt ettt ettt ettt ettt ettt ettt e et e ee e 104
GEAR SHIFT CONTROL ...ttt ettt ettt ettt n e en s 104
B T B AT ettt 108
STEERING CONTROL LEVER ..ottt et 108
) BT EH R ATLH ettt et e ettt et ettt ettt ettt et e nn e, 110
BRAKE LOCK LEVER ...ttt ettt e, 110
) BT BB ettt ettt ettt ettt ettt et ettt n et e en e, 112
BRAKE PEDAL ...ttt ettt ettt ettt en e, 112
B[R] BT EE AT e eveveee oo e ee ettt et e et ettt ettt n et en e, 114
STEERING BRAKE LINKAGE .......coetieeeeeeeeeeeeeeeeeeeee et et een e 114
G = ST TSSO R PP 116
TRANSMISSION PIPING ...ttt ettt ettt ee e ee e ee e 116
G == SO S RO SO PRSPPSO RPN 118
TORQUE CONVERTER PIPING .....ovcetet ettt ettt 118
B B B B ettt et 120
OIL COOLER PIPING ...ttt ettt ettt 120
E T MR e ove et et et e ettt e ettt e ettt et ettt e ettt e ettt e e et ettt et et e e e en e 122
TRANSMISSION CONTROL VALVE ...ttt 122
E T IR ettt ettt ettt e ettt e ettt e et e et n e 124
TRANSMISSION CONTROL VALVE ...ttt 124

W TREAMAR D B RR 2 7 v



SHANTUI SEEM

B B H 2 ettt ettt et 126
TRANSMISSION CONTROL VALVE COVER ..ottt 126
B T IR I AT ettt ettt ettt ettt ettt 128
TRANSMISSION CONTROL VALVE LEVER ......ocoiotteeoeeeeeeeeeeeeeeeeeeeeen 128
ST BB ettt ettt n e et 130
LUBICATING VALVE ... oottt ettt ettt et eeeneet e e e 130
B TS B ettt ettt ettt ettt ettt 132
SHIFT FINE FILTER ..ottt ettt et ettt neeeen e 132
BT T I Z et veee ettt ettt ettt ettt ettt ettt ettt ettt e e e, 134
GEAR SHIFT OIL PUMP ...ttt 134
B (] B BB B B oottt ettt ettt ettt 136
STEERING CLUTCH PIPING ... .ottt 136
B 0] R T IR B B ettt e et e e 138
SWITCHING VALVE AND SAFETY VALVE PIPING ......ccooieeieeeeeeeeeeeeen, 138
S R B B ettt ettt 140
OIL COOLER PIPING ...ttt 140
S R B B ettt 142
OIL COOLER PIPING ...ttt ettt et ettt ettt eeeeen e 142
B[R] S 2R e vt eeeee e et eee et et et et et et e et et e et et et ee et et ettt et ettt et et ettt ettt et eeereaene 144
STEERING PUMP ...ttt ettt ettt et eeen e 144
B LTI ettt et e et et ettt et ettt ettt e et et et et e ettt et e e ee e 146
STEERING VALVE ... oottt ettt 146
B B B ettt ettt ettt ettt ettt 150
SAFETY VALVE ...ttt ettt 150
B B et 152
COOLER ...ttt et ettt ettt ettt 152
B T B B oottt ettt ettt ettt 154
PRESSURE MEASUREMENT PIPING ..ottt 154
FTTEZRZE coeeeeiriirnnsnnssnsssssssssssssssssssssssssssssssssss s s s s s as s s s s s s e s s s e e e e e e e e e e e e e aenas 157
TRACK MECHANISM..... .ot iss s sssssass s sasssassnssasssnssassanssnnse 157
B B B ettt ettt et ettt e et e er e, 158
TRACK FRAME ASS'Y ...ttt ettt 158
B ettt ettt ettt e, 160
TRACK FRAME ASS'Y ..ottt ettt et ettt ee e e, 160
B e 0 ettt ettt 162
TRACK FRAME ASS'Y ..ottt ettt ettt 162
B e 0 ettt ettt 164

Vi

Wi TRENMRNBRAR



EEEM SHANTUI

TRACK FRAME ASS'Y ..ottt et ettt et ettt ee e 164
2 B ettt et 166
TRACK FRAME COVER ...ttt ettt 166
B 2 B 2 ettt 168
TRACK FRAME COVER ...ttt 168
B B ettt ettt 170
TRACK FRAME COVER ...ttt et ettt n e 170
B R B oottt ettt ettt ettt ettt ettt ettt et ee et aaene 172
RECOIL SPRING ...ttt et ettt e et en e 172
B ettt ettt ettt et ettt 174
FRONT IDLER ... ettt ettt n et 174
D ettt ettt 176
CARRIER ROLLER ...ttt ettt ettt 176
BT S EET oottt ettt ettt ettt ettt 178
TRACK ROLLER ..ottt ettt ettt 178
TRABL T EE T oottt ettt ettt ettt ettt 180
TRACK ROLLER, DOUBLE FLANGES ......oouiioeeeeeeeeeeeeeeeee e, 180
B J I vttt et ettt ettt ettt ettt ettt ettt er et et e 182
TRACK ASS'Y ..ottt ettt ettt et ettt et et e et e 182
B B vttt ettt ettt ettt ettt 184
TRACK ASS'Y ..ot ettt ettt et ettt 184
B I ettt ettt ettt ettt e et 186
TRACK ASS'Y ..ottt ettt ettt ettt 186
b o R L L 189
MAIN FRAME PARTS ... ..o rserssrsssss s ss s ss s san s ssa s sanssannsanssens 189
LB T oA oottt ettt ettt ettt 190
MAIN FRAME AND STEERING CASE ......oiveoeeeeee ettt eeeen e 190
L S B AT A e e oottt ettt ettt ettt ettt ettt 192
L S B AT A e e e oottt ettt et et ettt ettt 194
MAIN FRAME AND STEERING CASE ..ottt 194
T L S B AT A e oot oottt ettt ettt ettt 196
MAIN FRAME AND STEERING CASE ..ottt 196
T L S B A A oottt ettt ettt 198
MAIN FRAME AND STEERING CASE .......cootiieeeeeeeee oo 198
AL T oA oottt et et ettt ettt ettt 200
MAIN FRAME AND STEERING CASE .......coootiieeteeeeee oo 200
I ST =x viv - WO TTT T USSR OO OO SrU TS U TSSO 202

LWLt TRV B ERAE Vi



SHANTUI SEEM

Vil

MAIN FRAME AND STEERING CASE .....eoeoeeeee e 202
B LE )= v BSOSO 204
MAIN FRAME AND STEERING CASE .....oeooeee oo 204
SEAEIIR oottt e 206
EQUALIZER BAR ..o 206
SEHEITR oo 208
EQUALIZER BAR ... 208
BT et 210
FRONT HOOD ..o 210
BT L oot 212
FRONT HOOD ..o 212
BT L oot 214
FRONT HOOD ..o, 214
BT L oottt 216
FRONT HOOD ..o e 216
T LTSS 218
FRONT HOOD ..o 218
B B T8 0 T2 oo 220
GUARD AND FRAME ..o 220
B B T8 0 T2 oot 222
GUARD AND FRAME ..o 222
P T8 0 T2 oo 224
GUARD AND FRAME ..o 224
B B T8 0 T2 oo 226
GUARD AND FRAME ..o 226
P B T8 0 T2 oot 228
GUARD AND FRAME ... 228
B oottt 230
1= )= = OO 230
B oot e et 232
FENDER ..o 232
B et e et 234
FENDER ..o 234
B et 236
FENDER ..o e 236
B et 238
FENDER ..o e oo e e 238
B oottt e 240

Wi TRENMRNBRAR



EEEM SHANTUI

FENDER ..o 240
B e e oo 242
FENDER ..o 242
B ettt 244
FENDER ..o 244
B oo 246
HE BEAM OF FENDER ......oovoeeeeoeeeoeeeeeeeeeeeeeeeeeee e 246
B oo 248
HE BEAM OF FENDER ..o 248
BB oo 250
THE BEAM OF FENDER ..o 250
BRI oo 252
THE BEAM OF FENDER .......oeoeoeeeeeeeeeeeeeeeeeeeeee e 252
BRI oo 254
THE BEAM OF FENDER .......oeooeoeeeeeeeeeeeeeeeeeeeeeeee e 254
BRI oot 256
THE BEAM OF FENDER .......oooe oo 256
B oo 258
THE BEAM OF FENDER ........ooooeoeeeoeeoeeeeeeeeeeeeoeeeeee e 258
B oo 260
THE BEAM OF FENDER .......oeooeoeeoeeeeeeeeoeeeeeeeeeeee e 260
HIARZZTE AR oo 262
FLOOR FRAME AND GUARD ..o 262
HIARZZ AR oo 264
FLOOR FRAME AND GUARD.........oooeeooeeeeeeeeeeeeeee e 264
HIARZZTE AT oo 266
FLOOR FRAME AND GUARD.......oooeeooeoeeoeeeeeeeee e 266
HIARIDTE AR B oo 268
FLOOR FRAME AND GUARD.........oooeoooeoeeoeeeeeeee oo 268
B REE T3 oo 270
FLOOR FRAME AND GUARD.......oooooeoeeeeeeoeoeoeeeeeeeeeeeeeeee e 270
B REE AR oo 272
FLOOR FRAME AND GUARD.......ooo oo 272
HIARZE AR oo 274
FLOOR FRAME AND GUARD ..o 274
HIARZZ AR oo 276
FLOOR FRAME AND GUARD.........oooeeooeeeeeeeeeeeeeee e 276
BIAREZZERR e e 278

LWLt TRV B ERAE IX



SHANTUI SEEM

THE PLATE OF FLOOR FRAME ......o..ee oo 278
BIAREDZERR e e oo 280
THE PLATE OF FLOOR FRAME .....oo.o oo 280
BIARIDZERR ovvoeee oo oo e 282
THE PLATE OF FLOOR FRAME ......o.oe oo 282
HIARZZZE AR ovveeeoeeeee oo et e e 284
THE PLATE OF FLOOR FRAME ......o..oeoeoeeoeeoeeeeeeeeeeeeeeeeeee e 284
HIAREZ AR oo 286
FLOOR FRAME AND GUARD.......oe oo 286
HIARZZZE AR ove e 288
THE PLATE OF FLOOR FRAME ......o..e oo 288
BIAREZZE AR oveoeee e 290
THE PLATE OF FLOOR FRAME ......o..oe oo 290
BIAREZZERR e 292
THE PLATE OF FLOOR FRAME .....oo..oeoe oo 292
R oot e e 294
BOTTOM GUARD PLATE. ... 294
R oot 296
BOTTOM GUARD PLATE ... 296
SFIBIAME (T2 WDT0 B AL ) coreeeereeeeee oo 298
GUARD ASS"Y(WITH WD10 ENGINE). ... 298
BFUB IR oo 300
GUARD ASS'Y .o 300
BFUBB IR oo 302
GUARD ASS'Y .o 302
PV I oo 304
GUARD ASS'Y .o 304
PV I oot 306
GUARD ASS'Y .o 306
B oot 308
TOP COVER ASSY .o 308
B oo 310
TOP COVER ASSY ..o 310
BFUB IR oo 312
GUARD ASS'Y .o 312
B BB LEAEE oo 314
SIDE GUARD ASS'Y ... 314
ST S22 oo 316

X Wi TRENMRNBRAR



EEEM SHANTUI

OIL CYLINDER BRACKET ... oottt 316
/=3 3= 319
WOrK eqUIPMENt ....... .o rr e e e e e e e 319

== -t TR 320

TRACTION FRAME ... e 320

B T 3 oo ——————— 322

STRAIGHT TILT BLADE ... .o 322

e i 12 =R EERRTRRRRR 324

STRAIGHT TILT FRAME ... 324

B T ettt —————————eeeeaaaaaaaeaeaaeeaeeaaaaaaaaaaaaabarra—————s 326

ANGLE BLADE ...ttt e e e e e e e e e e eaenaaaas 326

BT U B e —————— 328

U-FRAME ... . e e e e e e e e e e e eaannans 328

F= Rl PP U UPPPPURPPRRRRRN 330

STRAIGHT TILT BLADE ...t 330

B T AT oottt ————————— 332

STRAIGHT TILT FRAME ... 332

B B e aaaas 334

RIPPER. ... ettt e e e e e e e e 334
R e~ Ao 28 337
WORK EQUIPMENT CONTROL SYSTEM..........coommiieerreeeeeeees 337

TAESBZEPIER (172) treeeeeeeeeeeeee oot e e et e e er e e e eeeneens 338

INSIDE OF HYDRAULIC OIL TANK(1/2) cooiieeieieeiieeeeee e 338

TAESTEINEB (212) oot 342

OUTSIDE OF HYDRAULIC OIL TANK(2/2) ..cueiueeeeeeeeeeeeeeeeeeeeee e 342

AL =N A 1) TR R 344

BLADE CONTROL VALVE (1/2) oot 344

G TR AT (2/12) e 348

BLADE CONTROL VALVE (2/2) ..o 348

s k] SRS ERU TR 350

RIPPER CONTROL VALVE ...ttt 350

R E 2R ettt ettt ettt ——————————aaaaaaaaaaeaaeaeaaaaaaaaaaaaa——a———————— 352

HYDRAULIC PUMP ...ttt 352

B R B ettt e e e e e e e e e e e e e e e e e e e 354

IMPLEMENT PUMP SYSTEM PIPING ASS'Y ..o 354

I = = USSR 356

IMPLEMENT PUMP SYSTEM PIPING ASS'Y ....ooiiiieeeeeeeeeeeee e 356

LWLt TRV B ERAE X



SHANTUI SEEM

Xl

T T T B B oo et 358
BLADE LIFT PIPING ..ot e e e 358
k= = OSSR RR 360
BLADE LIFT PIPING ..ot ee e 360
k= = OSSR 362
BLADE LIFT PIPING ..o oo, 362
ey =2 = SRS 364
BLADE LIFT PIPING ..o e e, 364
TR TEEEEE  (ZETA)  woeeeee oo e et 366
BLADE LIFT PIPING (INSIDE) ..., 366
T T  Th B B oot 368
BLADE LIFT PIPING ..o 368
k= - SRR R R 370
BLADE LIFT PIPING ....oeeee oo ee e 370
T T R T B B oottt 372
BLADE LIFT PIPING ..ot oo e e 372
k= =SSR 374
BLADE LIFT PIPING ..o e, 374
ey A= = -| N RS 376
BLADE LIFT PIPING (OUTSIDE) ...ttt e, 376
e T 1T oottt ettt e et n s 378
LIFT OIL CYLINDER (L-H.) oo, 378
T 1L oottt ettt 380
LIFT OIL CYLINDER (RoH.) ettt ettt 380
Nk 4 L U U USSR 382
LIFT OIL CYLINDER (L H.) ottt ettt 382
eyl =k 2 o -1 U T SRR 384
LIFT OIL CYLINDER (RoH.) ettt 384
Nl =k 2 o -1 U USSR 386
BLADE LIFT CYLINDER(RH.) ...ttt e, 386
2 T e E R TSI oot ettt 390
BLADE LIFT CYLINDER(L.H.) ..ottt e, 390
FREEEEE (ZETAI ) eeeeeeeeeeee et ettt ee e 394
TILT PIPING ASS'Y (INSIDE) oo, 394
G TBRRLEE R (ZETA)  woeee oot 396
TILT PIPING ASS'Y (INSIDE)  ooooeoe oo, 396
A e = = (=R 1 SRR 398
TILT PIPING ASS'Y (INSIDE)  ooooeoeeeeeeeee oo, 398

Wi TRENMRNBRAR



EEEM SHANTUI

=== <= N TR 400
TILT PIPING ASS'Y (INSIDE) oottt e, 400
GETIELEEEE  (ZETR) oo e ettt 402
TILT PIPING ASS'Y (OUTSIDE) oottt 402
GETIELEEE (ZETR) oo ettt 404
TILT PIPING ASS'Y (OUTSIDE)  ceieeteeeeeee oottt eeeeeas 404
ATTRSBIEL B v eee ettt ettt ettt ettt et ettt 406
TILT OIL CYLINDER ASS'Y ...ttt ettt ettt et eeeneee e 406
P BB B (ZETA) eoeeee oottt et 408
RIPPER PIPING (INSIDE) ittt oottt et 408
PR BB BE  (ZEN) oo 410
RIPPER PIPING (OUTSIDE) .ottt 410
B T BB T et 412
RIPPER OIL CYLINDER ...ttt ettt 412
G T BB AET oottt ettt 414
BLADE CONTROL LEVER ...ttt 414
G T BB INIERT oottt ettt 416
BLADE CONTROL LINKAGE ...ttt oottt ee e ee e 416
BT TR AFT (B BET)  woeee oot ettt 418
BLADE CONTROL LEVER (WITH ANGLE BLADE) ..oocooeveieeeeeeeeeeenn 418
GETTRINEERT (FRFEET)  oooeeeeeeeee ettt 420
BLADE CONTROL LINKAGE (WITH ANGLE BLADE) ..occoioievieieeeeenn) 420
PR BRI EEAT (1/2)- oo, 422
RIPPER CONTROL LINKAGE (1/2) ..ttt 422
PR A BRIBINBEAT (2/2) oottt ettt 424
RIPPER CONTROL LINKAGE (2/2) ...ttt 424
=228 427
ELECTRICAL SYSTEM ... eieieieirirsirai s ssassas e sssssansasssnssnnsanses 427
B R B R (AR E 2B T ) oo, 428
CAB ELECTRIC SYSTEM ...ttt ettt ettt en e 428
B R B S (B B R 2 B ) e, 430
CAB ELECTRIC SYSTEM ... ettt ettt ettt 430
BTATL B L ettt et ettt ettt et ettt ettt ettt 432
FRONT HOOD ELECTRICAL SYSTEM ..ottt 432
B T LEL St ettt ettt ettt et ettt ettt ettt 434
EGINE ELECTRICAL SYSTEM ..ottt 434
B T LEL Sttt oottt et ettt ettt ettt ettt 436

LWLt TRV B ERAE Xl



SHANTUI SEEM

EGINE ELECTRICAL SYSTEM ..ottt 436
R B oottt ettt ettt 438
INSTRUMENT BOX ...ttt ettt ee et ee e e en e en e 438
R oottt ettt ettt 440
INSTRUMENT BOX ...ttt ettt ettt ee e e en e 440
R (V-3 T TSSO 442
INSTRUMENT ..ottt ettt ettt et et et et e et e et e e eee e ee et e e e eeeeneans 442
R T E 5 2 3 ettt ettt ettt ettt ettt ettt en e 446
FLOOR PLATE ELECTRICAL SYSTEM......ooviieeteeeeeeeeeeeeeeee e 446
B E T ettt e e ee e e e en e 450
ACCUMULATOR . ...ttt et ettt ettt en e, 450
gL oy B 1 453
CAB LABEL AIR CONDITIONER SYSTEM ...oovvviiiieiieieeeeeeeeeeen, 453
SIHTUEEFE BT wvevveeeeeeeeeeee e ee et et e et ettt et et e et 454
OPERATOR'S SEAT ASSEMBLY ...ttt ettt ettt eeeen e 454
L B 2K ettt ettt ettt ettt ettt ettt et e et et e et ee e 456
CAB MAIN PARTS ..ot ettt ettt ettt et eeeen e 456
D B TE 2R ettt ettt ettt ettt ettt 458
CAB MAIN PARTS ...ttt ettt ettt ettt en e 458
DT B T ettt ettt ettt ettt 460
CAB MAIN PARTS ...ttt 460
B D1 B T2 oottt ettt ettt ettt ettt ettt et et et eer s 462
CAB MAIN PARTS ..ottt ettt ettt ettt 462
DT B B oottt ettt ettt 464
DOOR . WINDOW . LOCK ..ottt 464
D B B ettt ettt 466
DOOR. WINDOW | LOCK ..ottt ettt ettt 466
[ BT B ettt ettt ettt ettt et 468
DOOR. WINDOW | LOCK ...ttt ettt ettt 468
D BT B ettt ettt ettt ettt 470
DOOR. WINDOW | LOCK ...ttt 470
B D1 B B oottt ettt ettt et ettt et et ettt et et e et e e 472
CAB ATTACHMENT ...ttt ettt 472
B D1 B B oottt ettt et ettt et e ettt e et ettt et een s 474
CAB ATTACHMENT ........................................................................................ 474
B B R 02 ettt ettt 476
FRAME,ROPS AND MOUNTING ..ottt 476

XIv

Wi TRENMRNBRAR



EEEM SHANTUI

BT EE BRI oo e oo et e et e e e e e e e e e e 478
CAB INTERIOR ..o 478
KRB TE ST oo 480
MARKS AND PLATES ..o 480
KRB TE ST oo 482
MARKS AND PLATES ..o 482
Rt I 484
MARKS AND PLATES ..o 484
Ty et IO 486
MARKS AND PLATES ..o 486
B IRLZR R v et 488
WORM WIND SYSTEM ..o 488
ST ZR R oo e e e et e e 490
AIR CONDITIONER SYSTEM ... 490
ST ZR R v e e e oo et et e e 492
AIR CONDITIONER SYSTEM ... 492
ST ZR IR v e e e e e e e et et e oo 494
AIR CONDITIONER SYSTEM ... 494
R O 497
SERVICE KT .cuicieiiiiieireireirerearessessassassssessassassassnsessessassassnssnsensansnnsans 497

LWLt TRV B ERAE XV



SHANTUI FHEH

Xvi LW TR AR AR



SRR SHANTUI

ENGINE RELATED PARTS

i TR IR A 1



FHEHR

SHANTUI

WD10
WD10 ENGINE MOUNTING AND ATTACHMENT

Fig. 16Y-01D-001 V1.0

S

A
7

(O
@

o

N

NEAY
\W

LW TR AR AR



zaEn SHANTUI

NO. PART NO. PART NAME QTY MODEL
1 WD10G178E25 WD10 diesel 1
2 154-01-11590 washer 2
3 154-01-11610 washer 10
4 6681-21-4750 pin,dowel 2
5 154-01-11550 washer 4
6 154-01-11560 pad 2
7 16Y-01-00002 shim 2
8 16Y-01-00015 shim 10
9 16Y-01-00004 washer 4
10 16Y-01-00005 rubber pad 4
11 16Y-01-00007 bolt 4
12 16Y-01-00006 cover 4
13 16Y-01C-20000 clamp 2
14 01010-52255 M22X55 bolt 4
15 01010-50825 M8X25 bolt 2
16 04059-01650 wire 2
17 01640-20816 8 washer 4
18 01010-51030 M10X30 bolt 3
19 01602-21030 10 washer 5
20 01010-51040 M10X40 bolt 2
21 01580-11008 M10 nut 2

W TREAMAR D B RR 2 7



SHANTUI TeHEH

(1/3)
FLYWHEEL HOUSING ASS'Y (1/3)
Fig. 16Y-02B-A11 V1.0

4 LW TR AR AR



T EMH SHANTUI
NO. PART NO. PART NAME QTY MODEL

1 16Y-02A-70000 bracket 2
2 16Y-02A-00043 plate 4
3 01010-51845 M18X45 bolt 8
4 04020-01434 pin 4
5 16Y-02B-00001 flywheel housing 1
6 01252-71290 M12*90 bolt 2
7 07000-12010 O-ring 1
8 16Y-02A-00042 plug 1
9 01010-51260 M12X60 bolt 11
10 16Y-02B-00005 plate 1
11 16Y-02B-00006 washer 1
12 01643-30823 8 washer 8
13 01010-50816 M8X16 bolt 8
14 16Y-02B-00007 pointer 1
15 16Y-02A-00029 cover 1
16 16Y-02A-00030 washer 1
17 07000-13032 O-ring 1
18 16Y-02A-00001 plug 1
19 16Y-02A-00002 washer 1
20 16Y-02B-00003 gear 1
21 16Y-02B-00004 pin 1
22 16Y-02A-00006 gear 1
23 16Y-02A-50000 bearing 1
24 07000-12015 O-ring 1
25 16Y-02B-00002 shaft 1
26 07046-12016 plug 2
27 16Y-02A-00009 washer 2
28 16Y-02A-00008 bolt 2
29 16Y-02A-00044 washer 2

W TREAMAR D B RR 2 7



SHANTUI SHER

(2/3)
FLYWHEEL HOUSING ASS'Y (2/3)
Fig. 16Y-02B-A12 V1.0

6 L3 TR WA B PR A



BrEH SHANTUI

NO. PART NO. PART NAME QTY MODEL
1 16Y-02A-00032 distributer 1
2 01010-51030 M10X30 bolt 2
3 16Y-02A-30000 oil tube 1
4 16Y-02A-20000 oil tube 1
5 16Y-02A-10000 oil tube 1
6 16Y-02A-40000 oil tube 1
7 16Y-02A-60000 clip 1
8 16Y-02A-00004 bolt 6
9 16Y-02A-00003 bolt 5

10 07005-01012 gasket 22
11 01602-21030 10 washer 2

W TREAMAR D B RR 2 7 7



SHANTUI SHER

(3/3)
FLYWHEEL HOUSING ASS'Y (3/3)
Fig. 16Y-02B-A13 V1.0

kR
Flywheel Housing

8 L3 TR WA B PR A



BrEH SHANTUI

NO. PART NO. PART NAME QTY MODEL
1 16Y-02A-00016 1
2 01010-51235 M12X35 M12X35 3
3 01010-51040 M10X40 M10X40 4
4 GB276-6214 1
5 16Y-02A-00017 1
6 07000-13088 @) O 1
7 04064-04018 1
8 GB276-6208 1
9 16Y-02A-00049 1
10 16Y-02A-00015 1
1" 16Y-02A-00019 1
12 16Y-02A-00020 1
13 04065-08530 1
14 GB276-6209C4 1
15 16Y-02A-00037 1
16 07000-12095 @) O 1
17 16Y-02A-00021 1
18 07000-12075 @) O 2
19 16Y-02A-00022 1

20 01602-21030 10 10 12
21 01010-51025 M10X25 M10X25

22 16Y-02A-00036

23 01602-21236 12 12 28
24 16Y-02A-00013 1
25 16Y-02A-00041 1
26 01530-06214 M62*2 M62*2 3
27 01658-26223 62 62 3
28 GB283-N213C4 2
29 16Y-02A-00012 1
30 07000-63130 @) O 1
31 16Y-02A-00011 1
32 16Y-02A-00010 1
33 04000-11863 1
34 16Y-02A-00045 1
35 16Y-02A-00018 3
36 01010-31045 6
37 GB3452.1-132*3.55 @) O 2
38 16Y-02A-00026 1
39 GB276-6213 1
40 16Y-02A-00035 1
41 07000-65110 0 0O 2

W TREAMAR D B RR 2 7 9



SHANTUI SHER

(3/3)
FLYWHEEL HOUSING ASS'Y (3/3)
Fig. 16Y-02B-A13 V1.0

kR
Flywheel Housing

10 it TRRHLMAR I B PR A



T SHANTUI

NO. PART NO. PART NAME QTY MODEL
42 16Y-02A-00027 gasket 1

43 16Y-02A-00046 bearing cover 1

44 16Y-02A-00034 bearing cover 1

45 01010-51240 M12X40 bolt 18

46 04064-04518 retainer 1

47 01010-51230 M12X30 bolt 4

48 01010-51245 M12X45 bolt 6

49 16Y-02A-00039 cover 1

50 16Y-02A-00040 washer 1

51 16Y-02A-00038 bearing casing 1

52 07000-62135 O-ring 1

53 16Y-02A-00033 shaft 1

54 04000-11850 flat key 1

W TREAMAR D B RR 2 7

1



SHANTUI

12

AUt AR

Radiator

FHEHR

RADIATOR PIPING
Fig. 16Y-03B-001 V1.0

LW TR AR AR



THEM

SHANTUI

z
o

PART NO.

PART NAME

QTY

MODEL

58:\153355:\5“@@\1@(“#@”_\

N NN N N DNDDN
o o A W N -~ O

16Y-03A-03000
16Y-03B-00003
07281-00909
08036-21814
07284-10639
16Y-03B-01000
16Y-03B-00001
07281-00197
16Y-03B-00004
01010-51235
01643-31232
07281-00419
08035-12508
01010-51220
16Y-03B-00008
16Y-03B-02000
01643-31032
01010-51040
16Y-03B-00002
04059-01010
195-03-11511
09483-10610
16Y-03A-00002
07281-00809
16Y-03B-00007
16Y-03B-04000

M12X35
12

M12X20

10
M10X40

radiator ass y
hose

clamp

clip

T-spring clamp
valve,water drain
hose

clamp

hose

bolt

washer

clamp

clip

bolt

nipple

elbow

washer

bolt

rubber pad
wire

clamp

hose

hose

clamp

hose

tube ass y

W TREAMAR D B RR 2 7

13



SHANTUI FHEH

RADIATOR MOUNTING PARTS
Fig. 16Y-03B-002 V1.0

®g& |
NG @
R G

s |
Radiator s B

14 WL TIEHMBR A EIRAE



= SHANTUI
NO. PART NO. PART NAME QTY MODEL
1 01010-51440 M14X40 bolt 4
2 01602-21442 14 washer 4
3 01010-51045 M10X45 bolt 8
4 01640-21016 10 washer 8
5 16Y-01-30000 damperass y 2
6 01091-52205 M22*1.5*105 bolt 2
7 01010-51240 M12X40 bolt 4
8 01643-31232 12 washer 4
9 01582-12218 M22%1.5 nut 2
10 01643-32260 22 washer 4
11 16Y-03A-11000 guard 1
12 16Y-03A-07000 guard(R.H.) 1
13 16Y-03A-02000 shield(L.H.) 1
14 16Y-03A-13000 guard 1
15 16Y-03A-12000 guard 1
16 01010-51025 M10X25 bolt 12
17 01642-21016 10 washer 8
18 16Y-03A-15000 pin,dowel 1
19 16Y-03A-09000 holder 1
20 16Y-03A-06000 () guard(R.H.) 1
21 16Y-03A-05000 guard(L.H.) 1
22 16Y-03A-10000 guard net(R.H.) 1
24 01580-11008 M10 nut 1
25 01010-51040 M10X40 bolt 4
26 01643-31032 10 washer 12
27 01010-51030 M10X30 bolt 6

W TREAMAR D B RR 2 7

15



SHANTUI SHER

FUEL TANK
Fig. 16Y-04D-001 V1.0

@\

Z

16 it TRRHLMAR I B PR A



THEH SHANTUI
NO. PART NO. PART NAME QTY MODEL
16Y-04C-01000 fuel tank
16Y-04C-00001 dipstick

58:\153355:\5“@@\1@(“#@”_\

N N NN
w N =~ O

16Y-04C-02000
07056-18416
01641-21423
16Y-04-00010
01010-51435
07000-12135
16Y-04-00006
01602-21030
01010-51025
16Y-04-00007
07700-40460
16Y-04-00008
07280-01210
07270-21250
08035-12014
01010-50816
01643-30823
01010-51020
01643-21032
16Y-04-00009
07000-12105

14

M14X35

10
M10X25

M8X16
8
M10X20
10

oil tank cover
filter screen
washer
plate

bolt

O-ring
flange
washer

bolt

nipple
valve

joint

clip

hose

clip

bolt
washer
bolt
washer
flange

O-ring

A A AN AN DN 2 A A A NNOOO A 4 2 Ao

W TREAMAR D B RR 2 7

17



SHANTUI SHER

FUEL PIPING
Fig. 16Y-04D-002 V1.0

18 it TRRHLMAR I B PR A



T EM SHANTUI
NO. PART NO. PART NAME QTY MODEL
1 16Y-04-00003 nipple 1
2 16Y-04-00002 nipple 1
3 07102-20337 hose 1
4 07102-20237 hose 1
5 16Y-04-10000 clip 3
6 01643-31232 12 washer 3
7 01010-51220 M12X20 bolt 3
8 07002-11423 O-ring 1
9 07235-10311 elbow 1
10 16Y-04-40000 tube 1

W TREAMAR D B RR 2 7

19



SHANTUI SHER

FUEL CONTROL LEVER
Fig. 16Y-05D-001 V1.0

%@
@%@ %
%0

&
Yy @
@

20 LW TR AR AR



T SHANTUI
NO. PART NO. PART NAME QTY MODEL
1 10Y-05-02000 rocker 1
2 09304-01240 handle 1
3 01580-10806 M8 nut 2
4 16Y-05D-02000 shaftass y 1
5 154-43-44261 pin 1
6 170-54-11230 spring 1
7 154-43-44250 nut 1
8 04050-12016 pin,cotter 1
9 01016-50860 M8*60 bolt 2
10 154-43-14710 disc 1
11 04020-00616 pin 2
12 154-43-44280 friction disk 2
13 154-43-14690 spring 1
14 01052-51265 M12*1.5*65 bolt 1
15 01640-21223 12 washer 1
16 101-43-11380 pad 1
17 01593-31210 M12*1.5 nut 1
18 04050-13030 pin,cotter 1
19 04210-20832 plate 1
20 04205-10822 pin shaft 1

W TREAMAR D B RR 2 7

21



SHANTUI FHEH

FUEL CONTROL LEVER
Fig. 16Y-05D-002 V1.0

22 LW TR AR AR



T EM SHANTUI
NO. PART NO. PART NAME QTY MODEL
1 04050-11612 pin,cotter 1
2 04205-10622 pin shaft 1
3 16Y-05C-00003 plate 1
4 16Y-05D-00001 plate 1
5 16Y-05D-01000 lever 1
6 04050-14024 pin,cotter 1
7 16Y-05C-02000 arm 1
8 01640-21626 16 washer 1
9 07020-00816 M8*1 oil cup 1
10 GB290-HK1612 ball bearing 2
1 06122-01603 ring,dust 2
12 16Y-05C-04000 seat 1
13 01010-51240 M12*40 bolt 2
14 01643-31232 12 washer 4
15 01010-51235 M12*35 bolt 2
16 01590-30809 M8 nut 2
17 04252-00853 joint bearing 1
18 04250-50847 joint bearing 1
19 04065-03815 retainer 1
20 16Y-05-00009 spring 1
21 04050-12016 pin,cotter 2
22 16Y-05C-07000 lever 1
23 08037-01610 ring tube 1
24 01643-31032 10 washer 4
25 01010-51020 M10*20 bolt 2
26 08035-11510 clip 2
27 01010-51016 M10*16 bolt 2
28 16Y-05C-01000 flexible shaft 1
29 01580-10806 M8 nut 5
30 16Y-05-00005 not 2
31 01508-40805 M8 nut 2
32 07020-00613 M6 oil cup 2
33 16Y-05C-06000 lever 1
34 16Y-05-13000 box,spring 1
L TAEHMAR (R PR 7] 23



ZHEM

SHANTUI

DECELERATOR PEDAL

Fig. 16Y-05D-003 V1.0

LW TR AR AR

50
ﬂ
<7 )~

To Fuel Pu

@
FEPHR
-~

24



=0 SHANTUI
NO. PART NO. PART NAME QTY MODEL
1 07020-01021 M10*1 oil cup 2
2 16Y-05C-05000 pedal 1
3 04010-10519 key 1
4 01640-22032 20 washer 1
5 06122-02004 ring,dust 4
6 01016-50830 M8*30 bolt 1
7 01580-10806 M8 nut 1
8 GB290-HK2012 ball bearing 2
9 01010-50830 M8X30 bolt 1
10 01643-30823 8 washer 1
11 16Y-05-18000 handle 1
12 04050-12016 pin,cotter 1
13 04250-60847 joint bearing 1
14 01590-30809 M8 nut 1
15 04248-30826 screw 1
16 16Y-05-00010 plate 1
17 04205-10822 pin shaft 1
18 16Y-05-00011 spacer 1
19 01508-40805 M8 nut 1

W TREAMAR D B RR 2 7

25



FHEHR

SHANTUI

SC11
SC11 ENGINE MOUNTING AND ATTACHMENT

Fig. 16Y-01A-001 V1.0

LW TR AR AR

26



BrEH SHANTUI

NO. PART NO. PART NAME QTY MODEL
1 SC11CB184G2B1 engin 1
2 01051-51830 M18X1.5X130 bolt 2
3 01643-31845 18 washer 2
4 16Y-01A-00006 washer 8
5 01582-01815 M18X1.5 nut 2
6 154-01-11610 washer 2
7 154-01-11590 washer 10
8 154-01-11560 pad 2
9 154-01-11550 washer 4
10 01010-52255 M22X55 bolt 4
1 6681-21-4750 pin,dowel 2

LWLt TRV B ERAE 27



SHANTUI TeHEH

(1/3)
FLYWHEEL HOUSING ASS'Y (1/3)
Fig. 16Y-02A-A11 V1.0

28 LW TR AR AR



= SHANTUI
NO. PART NO. PART NAME QTY MODEL
1 16Y-02A-70000 bracket 2
2 16Y-02A-00043 plate 4
3 01010-51845 M18X45 bolt 6
4 04020-01434 pin 4
5 16Y-02B-00001 flywheel housing 1
6 01252-71290 M12*90 bolt 2
7 07000-12010 O-ring 1
8 16Y-02A-00042 plug 1
9 01010-51260 M12X60 bolt 11
10 07046-12016 plug 2
11 16Y-02A-00009 washer 2
12 01643-30823 8 washer 8
13 01010-50816 M8X16 bolt 8
14 16Y-02A-00008 bolt 2
15 16Y-02A-00044 washer 2
16 16Y-02A-00030 washer 1
17 07000-13032 O-ring 1
18 16Y-02A-00001 plug 1
19 16Y-02A-00002 washer 1
20 16Y-02B-00003 gear 1
21 16Y-02B-00004 pin 1
22 16Y-02A-00006 gear 1
23 16Y-02A-50000 bearing 1
24 07000-12015 O-ring 1
25 16Y-02B-00002 shaft 1
26 01010-51840 M18X40 bolt 2

W TREAMAR D B RR 2 7

29



ZHEM

SHANTUI

(2/3)

FLYWHEEL HOUSING ASS'Y (2/3)

Fig. 16Y-02A-A12 V1.0

LW TR AR AR

30



zaEn SHANTUI
NO. PART NO. PART NAME QTY MODEL
1 16Y-02A-00032 Distributor 1
2 01010-51030 M10X30 Bolt 2
3 16Y-02A-30000 Oil pipe 1
4 16Y-02A-20000 Oil pipe 1
5 16Y-02A-10000 Oil pipe 1
6 16Y-02A-40000 Oil pipe 1
7 16Y-02A-60000 Hose clip 1
8 01010-51240 M12X40 Bolt 1
9 16Y-02A-00004 Bolt 6
10 16Y-02A-00003 Bolt 5
11 07005-01012 Joint washer 22
12 01602-21030 10 Washer 2

W TREAMAR D B RR 2 7

31



SHANTUI TeHEH

(3/3)
FLYWHEEL HOUSING ASS'Y (3/3)
Fig. 16Y-02B-A13 V1.0

kR
Flywheel Housing

@ @@@@é’g‘m
‘ 524'“&' 3

@ <
¢ Igg
|

32 LW TR AR AR



THEH SHANTUI

NO. PART NO. PART NAME QTY MODEL
1 16Y-02A-00016 cover 1
2 01010-51235 M12X35 bolt 3
3 01010-51040 M10X40 bolt 4
4 GB276-6214 bearing 1
5 16Y-02A-00017 bearing casing 1
6 07000-13088 O-ring 1
7 04064-04018 retainer 1
8 GB276-6208 bearing 1
9 16Y-02A-00049 flat key 1
10 16Y-02A-00015 shaft 1
11 16Y-02A-00019 gear 1
12 16Y-02A-00020 sleeve 1
13 04065-08530 retainer 1
14 GB276-6209C4 bearing 1
15 16Y-02A-00037 retainer 1
16 07000-12095 O-ring 1
17 16Y-02A-00021 bearing casing 1
18 07000-12075 O-ring 2
19 16Y-02A-00022 cover 1
20 01602-21030 10 washer 12
21 01010-51025 M10X25 bolt

22 16Y-02A-00036 sleeve

23 01602-21236 12 washer 28
24 16Y-02A-00013 bearing cover 1
25 16Y-02A-00041 gear 1
26 01530-06214 M62X2 nut 3
27 01658-26223 62 washer 3
28 GB283-N213EC4 roller bearing 2
29 16Y-02A-00012 bearing casing 1
30 07000-13130 O-ring 1
31 16Y-02A-00011 gear 1
32 16Y-02A-00010 gear 1
33 16Y-02A-00047 flat key 1
34 16Y-02A-00045 shaft 1
35 16Y-02A-00018 pad 3
36 01010-51045 M10X45 bolt 6
37 GB3452.1-132*3.55 O-ring 2
38 16Y-02A-00026 bearing casing 1
39 GB276-6213 bearing 1
40 16Y-02A-00035 bearing casing 1
41 07000-15110 O-ring 2

L3 T2 R B PR 2 5 33



SHANTUI SHER

(3/3)
FLYWHEEL HOUSING ASS'Y (3/3)
Fig. 16Y-02A-A13 V1.0

kR
Flywheel Housing

34 it TRRHLMAR I B PR A



T SHANTUI

NO. PART NO. PART NAME QTY MODEL
42 16Y-02A-00027 gasket 1
43 16Y-02A-00046 bearing cover 1
44 16Y-02A-00034 bearing cover 1
45 01010-51240 M12*40 bolt 18
46 04064-04518 retainer 1
47 01010-51230 M12*30 bolt 4
48 01010-51245 M12*45 bolt 6
49 16Y-02A-00039 cover 1
50 16Y-02A-00040 washer 1
51 16Y-02A-00038 bearing casing 1
52 07000-62135 O-ring 1
53 16Y-02A-00033 shaft 1
54 04000-11850 flat key 1

L TAEHMAR (R PR 7] 35



SHANTUI SHER

RADIATOR PIPING
Fig. 16Y-03A-001 V1.0

Vo)

b‘{@}% /

@/Ej @

Radiator

36 LW TR AR AR



= SHANTUI
NO. PART NO. PART NAME QTY MODEL

1 16Y-03A-03000 radiator ass vy 1

2 08036-21214 clip 3

3 07281-00167 clamp 1

4 16Y-03A-00006 washer 1

5 16Y-03A-01000 elbow 1

6 01643-31232 12 washer 3

7 01010-51235 M12X35 bolt 2

8 16Y-03B-01000 valve,water drain 1

9 16Y-03A-00003 hose 1

10 07281-00419 clamp 3

11 07281-00197 clamp 2

12 16Y-03A-00009 plug 1

13 07284-00789 T-spring clamp 2

14 07270-31007 hose 1

15 07281-00809 clamp 7

16 01010-51220 M12X20 bolt 1

17 16Y-03A-04000 water tube 1

18 16Y-03A-00005 90° elbow 1

19 07281-00909 clamp 4

20 16Y-03A-00008 hose 1

21 01642-21016 10 washer 3

22 16Y-03A-00011 hose 1
23 01010-51025 M10X25 bolt 3
24 16Y-03A-00002 hose 1

25 195-01-12520 clip 1

L TAEHMAR (R PR 7] 37



SHANTUI SHER

RADIATOR WIND BREAK

Fig. 16Y-03A-002 V1.0

38 LW TR AR AR



= SHANTUI

NO. PART NO. PART NAME QTY MODEL

1 01010-51440 M14X40 bolt 4

2 01602-21442 14 washer 4

3 01010-51045 M10X45 bolt 8

4 01640-21016 10 washer 8

5 16Y-01-30000 damperass y 2

6 01091-52205 M22X1.5X105 bolt 2

7 01010-51240 M12X40 bolt 4

8 01643-31232 12 washer 4

9 01582-12218 M22X1.5 nut 2

10 01643-32260 22 washer 4

11 16Y-03A-11000 guard 1

12 16Y-03A-07000 guard(R.H.) 1

13 16Y-03A-02000 shield(L.H.) 1

14 16Y-03A-13000 guard 1

15 16Y-03A-12000 guard 1

16 01010-51025 M10X25 bolt 12

17 01642-21016 10 washer 8

18 16Y-03A-15000 pin,dowel 1

19 16Y-03A-09000 holder 1

20 16Y-03A-06000 () guard(R.H.) 1

21 16Y-03A-05000 guard(L.H.) 1

22 16Y-03A-10000 guard net(R.H.) 1

24 01580-11008 M10 nut 1

25 01010-51040 M10X40 bolt 4

26 01643-31032 10 washer 12

27 01010-51030 M10X30 bolt 6

L3 T2 R B PR 2 5 39



SHANTUI SHER

FUEL TANK

Fig. 16Y-04CA-001 V1.0

@\

Z
Z
I
Il

s

40 it TRRHLMAR I B PR A



v SHANTUI

NO. PART NO. PART NAME QTY MODEL
1 16Y-04C-01000 fuel tank 1
2 16Y-04C-00001 dipstick 1
3 16Y-04C-02000 oil tank cover 1
4 07056-18416 filter screen 1
5 01643-31445 14 washer 6
6 16Y-04-00010 plate 1
7 01010-51435 M14X35 bolt 6
8 07000-12135 (0] O-ring 1
9 16Y-04-00006 flange 1
10 01643-31032 10 washer 6
11 01010-51025 M10X25 bolt 6
12 16Y-04-00007 nipple 2
13 07700-40460 valve 2
14 16Y-04-00008 joint 1
15 07280-01210 clip 1
16 07270-21250 hose 1
17 08035-12014 clip 1
18 01010-50816 M8X16 bolt 2
19 01643-30823 8 washer 2
20 01010-51020 M10X20 bolt 4
21 01643-21032 10 washer 4
22 16Y-04-00009 flange 1
23 07000-12105 (0] O-ring 1

LWLt TRV B ERAE 41



SHANTUI SHER

FUEL PIPING
Fig. 16Y-04CA-002 V1.0

42 it TRRHLMAR I B PR A



BrEH SHANTUI

NO. PART NO. PART NAME QTY MODEL
1 16Y-04-00003 nipple 1
2 16Y-04-00002 nipple 1
3 07102-20337 hose 1
4 07102-20237 hose 1
5 16Y-04-10000 clip 3
6 01643-31232 12 washer 3
7 01010-51220 M12X20 bolt 3
8 07002-11423 0] O-ring 1
9 16Y-04A-00001 joint 1
10 16Y-04A-00002 nut 1

LWLt TRV B ERAE 43



SHANTUI SHER

FUEL CONTROL
Fig. 16Y-05CA-001 V1.0

44 Lt TR ERAE



T SHANTUI
NO. PART NO. PART NAME QTY MODEL
1 10Y-05-02000 rocker 1
2 09304-01250 handle 1
3 01580-10806 M8 nut 3
4 04205-10822 pin shaft 1
5 154-43-44261 pin 1
6 170-54-11230 spring 1
7 154-43-44250 nut 1
8 04050-12016 pin,cotter 4
9 01016-50860 M8X60 bolt 2
10 154-43-14710 disc 1
11 04020-00616 pin 2
12 154-43-44280 friction disk 2
13 154-43-14690 spring 1
14 01052-51265 M12X1.5X65 bolt 1
15 01640-21223 12 washer 2
16 101-43-11380 pad 1
17 01593-31210 M12*1.5 nut 1
18 04050-13030 pin,cotter 1
19 04210-20832 plate 1

W TREAMAR D B RR 2 7

45



SHANTUI SHER

FUEL CONTROL
Fig. 16Y-05CA-002 V1.0

46 it TRRHLMAR I B PR A



T EMH SHANTUI
NO. PART NO. PART NAME QTY MODEL
1 16Y-05C-00001 plate 1
2 01643-31032 10 washer 5
3 01010-51025 M10X25 bolt 2
4 16Y-05C-04000 seat 1
5 08037-01610 ring tube 1
6 01010-51240 M12X40 bolt 3
7 01643-31232 12 washer 4
8 01010-51235 M12X35 bolt 2
9 16Y-05C-00003 plate 1
10 16Y-05C-01000 flexible shaft 1
11 01580-10806 M8 nut 3
12 16Y-05-00005 not 2
13 01508-40805 M8 nut 2
14 07020-00613 M6 oil cup 2
15 16Y-05C-06000 lever 1
16 16Y-05-13000 box,spring 1
17 16Y-05C-07000 lever 1
18 16Y-05-00009 spring 1
19 04065-03815 retainer 1
20 04050-12016 pin,cotter 4
21 01590-30809 M8 nut 2
22 04252-00853 joint bearing 1
23 16Y-05CA-02000 lever 1
24 01640-21626 16 washer 1
25 04205-10622 pin shaft 1
26 16Y-05A-00001 plate 1
27 04050-11620 pin,cotter 1
28 07020-00816 M8*1 oil cup 1
29 06122-01603 ring,dust 2
30 GB290-HK1612 ball bearing 2
31 04050-14024 pin,cotter 1
32 04250-50847 joint bearing 1

LWLt TRV B ERAE 47



SHANTUI SHER

DECELERATOR PEDAL

Fig. 16Y-05CA-003 V1.0

B0

@ ®§/
B
=~

-~

48 it TRRHLMAR I B PR A



=0 SHANTUI
NO. PART NO. PART NAME QTY MODEL
1 07020-01021 M10*1 oil cup 2
2 16Y-05C-05000 pedal 1
3 04010-10519 key 1
4 01640-22032 20 washer 1
5 06122-02004 ring,dust 4
6 01016-50840 M8X40 bolt 1
7 01580-10806 M8 nut 1
8 GB290-HK2012 ball bearing 2
9 01010-50830 M8X30 bolt 1
10 01643-30823 8 washer 1
11 16Y-05-18000 handle 1
12 04050-12016 pin,cotter 1
13 04250-60847 joint bearing 1
14 01590-30809 M8 nut 1
15 04248-30825 screw 1
16 16Y-05-00010 plate 1
17 04205-10822 pin shaft 1
18 16Y-05-00011 spacer 1
19 01508-40805 M8 nut 1

W TREAMAR D B RR 2 7

49



SHANTUI FHEH

50 LW TR AR AR



BrEH SHANTUI

DRIVE SYSTEM

LWLt TRV B ERAE 51



SHANTUI THEH

TORQUE CONVERTER HOUSING
Fig. 16Y-11-001 V1.0

52 LW TR AR AR



zaEn SHANTUI
NO. PART NO. PART NAME QTY MODEL
1 16Y-11-00009 Housing body 1
2 07042-20108 Plug 1
3 04530-11628 Bolt,hoisting eye 1
4 YJ380-BP0O1 Label plate 1
5 04418-03060 Rivet 4
6 175-13-23220A Cover 1
7 16Y-11-00008 Gear 1
8 01010-81235 M12X35 Bolt 4
10 16Y-11-00011 Seat,guide 1
11 154-13-42710 Seal ring 1
12 07000-75140 O-ring 1
13 16Y-11-00018 Turbine shaft 1
14 16Y-11-00003 Seal ring 1
15 GB276-6311C4 Bearing 1
16 16Y-11-00004 Washer 1
17 04064-05520 Retainer 1
18 16Y-11-00006 O-ring 1
19 16Y-11-00007 Ring seat 1
20 16Y-11-00005 Cover 1
21 07012-70080 Oil seal 1
22 07000-72135 O-ring 1
23 175-13-22730 Seal ring 1
24 01010-81245 M12X45 Bolt 6
25 01602-21236 12 Washer 10
26 16Y-11-10000 Coupling 1
27 07020-00613 M6 Oil cup 1
28 GB296-3206C3 Bearing 1
29 04064-03015 Retainer 1
L TAEHMAR (R PR 7] 53



SHANTUI TeHEH

TURBINE AND STATOR ASS'Y
Fig. 16Y-11-002 V1.0

54 LW TR AR AR



= SHANTUI
NO. PART NO. PART NAME QTY MODEL
16Y-11-00021 Wheel 1
2 GB292-7209B/ Bearing 1
DBC3
3 16Y-11-00017 Plate 1
4 04081-04512 Washer 1
5 01010-81025 M10X25 Bolt 2
6 16Y-11-00019 Guide 1
7 16Y-11-00016 Locking plate 4
8 01010-81230 M12X30 Bolt 8
9 16Y-11-20000 Turbine ass y 1
10 16Y-11-00012 Idler pulley 1
11 16Y-11-00020 Seat ring 1
12 01010-81030 M10X30 Bolt 36
13 01643-51032 10 Washer 36
14 04064-07025 Retainer 1
15 16Y-11-00001 Pump pulley 1
16 16Y-11-00029 Plug 2
17 16Y-11-00002 Gear 1
18 154-13-41160 Roller bearing 1
19 154-13-41180 Plate 1
20 154-13-41150 Locking plate 6
21 01010-81035 M10X35 Bolt 12
L TAEHMAR (R PR 7] 95



SHANTUI SHER

TORQUE CONVERTER SUCTION PIPE
Fig. 16Y-11-003 V1.0

RAEIERRT

Torque Converter Housing

56 LW TR AR AR



zaEn SHANTUI
NO. PART NO. PART NAME QTY MODEL
1 16Y-75-25000 Oil tube 1
2 07000-13022 O-ring 1
3 01010-51030 M10X30 Bolt 2
4 01602-21030 10 Washer 2
5 07000-13042 O-ring 1
6 16Y-75-13001 Seat 1
7 07000-02065 O-ring 1
8 01010-50840 M8X40 Bolt 4
9 01602-20825 8 Washer 4
10 16Y-75-13100 Filter element 1
11 16Y-75-13002 Gasket 1
12 16Y-75-13003 Stud 1
13 01590-10607 Nut 1
14 04050-11212 Pin,cotter 1
15 16Y-11-00010 Pad 1
16 01010-51235 M12X35 Bolt 10
17 01602-21236 12 Washer 12
L TAEHMAR (R PR 7] 57



SHANTUI SHER

VALVE
Fig. 16Y-11-301 V1.0

§

((((((((((l(((((@@ 1 (:((@

c(®

Cﬁs _/y\\@
W o2
iﬁ m

58 LW TR AR AR



T SHANTUI
NO. PART NO. PART NAME QTY MODEL
0 16Y-11-30000 Valve 1
1 16Y-11-30001 Valve body 1
2 07042-20108 Plug 1
3 16Y-11-30005 Valve stem 1
4 16Y-11-30003 Spring 1
5 16Y-11-30004 Knob 1
7 07043-00415 Plug 1
8 16Y-11-30002 Valve core 1
9 07041-13012 Plug 1
10 07002-43034 (0] O-ring 1
11 07000-72020 (@) O-ring 2
12 07000-73032 (@) O-ring 2
13 07000-73022 (0] O-ring 1
14 01010-51270 M12X70 Bolt 5
15 01602-21236 12 Washer 5
16 16Y-11-30006 Spring 1

W TREAMAR D B RR 2 7

59



SHANTUI SHER

OIL SCAVENGER PUMP ASS'Y
Fig. 16Y-11-401 V1.0

®)

WAHTESEFRE
Torque Converter
Housing

60 LW TR AR AR



BrEH SHANTUI

NO. PART NO. PART NAME QTY MODEL
0 175-13-23500 Oil scavenger pump 1
ass y
1 175-13-23540 Cover 1
2 175-13-23510 Drive gearass vy 1
3 175-13-23520 Driven gearass y 1
4 175-13-23530 Box 1
5 04020-00820 Pin 2
6 01010-80835 M8X35 Bolt 4
7 01602-20825 8 Washer 4
8 07000-62115 o] O-ring 1
9 01190-01011 M10*1 Thread jacketing 2
10 01641-20812 8 Washer 4
11 01602-21236 12 Washer 4
12 01010-51235 M12X35 Bolt 4

LWLt TRV B ERAE 61



ZHEM

SHANTUI

UNIVERSAL JOINT ASS'Y

Fig. 16Y-12-001 V1.0

LW TR AR AR



T EM SHANTUI
NO. PART NO. PART NAME QTY MODEL
0 16Y-12-00000 universal joint ass'y 1
1 16Y-12-00003 cross axle 2
2 07020-00816 M8*1 oil cup 2
3 16Y-12-00002 connection plate 1
4 16Y-12-00001 bolt 8
5 01602-21030 10 washer 16
L TAEHMAR (R PR 7] 63



ZHEM

SHANTUI

TRANSMISSION CASE FRONT

Fig. 16Y-15-001 V1.0

LW TR AR AR

64



THEH SHANTUI
NO. PART NO. PART NAME QTY MODEL
1 16Y-15-00001 Box body 1
2 07044-13620 Plug 1
3 07002-13634 O-ring 1
4 16Y-15-02100 Oil tube 1
5 07000-13028 O-ring 1
6 01010-51060 M10X60 Bolt 2
8 07000-13035 O-ring 1
9 01010-51030 M10X30 Bolt 2
11 16Y-15-07000 Filter element 1
12 16Y-15-08000 Filter cleaner casing 1
13 07000-13045 O-ring 1
14 07000-12075 O-ring 1
15 16Y-15-00087 Spring 1
16 16Y-15-00086 Cover 1
17 07000-72090 O-ring 1
18 01010-51090 M10X90 Bolt 2
21 16Y-15-00005 Plate 1
24 16Y-15-00021 Sleeve 1
25 16Y-15-00020 Sleeve 1
26 07000-72018 O-ring 2
27 04530-02035 Bolt,hoisting eye 1
28 16Y-15-00074 Label plate 1
29 04418-03060 Rivet 4
30 16Y-15-02200 Oil tube 1
31 07260-04111 Hose 1
32 07281-00549 Clamp 2
33 16Y-15-02300 Dipstick 1
34 16Y-15-02400 Plate 1
35 01010-51025 M10X25 Bolt 4
36 01010-51035 M10X35 Bolt 12
37 01602-21030 10 Washer 20
38 01643-31032 10 Washer
39 07002-02434 O-ring
L3 T2 R B PR 2 5 65



SHANTUI TeHEH

TRANSMISSION REAR CASE REAR
Fig. 16Y-15-002 V1.0

66 LW TR AR AR



BrEH SHANTUI

NO. PART NO. PART NAME QTY MODEL
1 16Y-15-00052 Rear case body 1
2 07043-70211 Plug 2
3 07043-70108 Plug 1
4 04530-02035 Bolt,hoisting eye 1
5 04020-01638 Pin 2
6 16Y-15-00072 Pad 1
7 01010-51240 M12X40 Bolt 12
8 01602-21236 12 Washer 12
9 16Y-15-00066 Bearing support 1
10 16Y-15-00065 Cover 1
11 07000-15160 (@) O-ring 2
12 16Y-15-00054 Washer 10
13 16Y-15-00055 Washer 2
14 16Y-15-00056 Washer 8
15 16Y-15-11000 Oil seal 1
16 16Y-15-06000 Roller bearing 1
17 16Y-15-00062 Nut 1
18 16Y-15-00060 Pin 1
19 16Y-15-00063 Loop 1
20 01010-50610 M6X10 Bolt 4
21 16Y-15-00064 Pad 2
22 01010-51460 M14X60 Bolt 4
23 01602-01442 14 Washer 4
25 07000-15445 ¢} O-ring 1
26 01010-51845 M18X45 Bolt 7
27 01120-51840 Stud 1
28 01602-21854 18 Washer 8
29 01582-11815 M18X1.5 Nut 1

LWLt TRV B ERAE 67



SHANTUI FHEH

FORWARD CLUTCH
Fig. 16Y-15-003 V1.0

68 LW TR AR AR



T EMH SHANTUI
NO. PART NO. PART NAME QTY MODEL
1 16Y-15-00024 Oil cylinder body 1
3 16Y-15-00002 Plate 1
4 16Y-15-00088 Plug 4
5 04020-01228 Pin 4
6 16Y-15-00022 Bolt 9
7 16Y-15-00023 Washer 9
8 16Y-15-00007 Bearing seat 1
9 07043-70211 Plug 1
10 04020-01024 Pin 6
11 07000-15280 (0] O-ring 1
12 04020-01638 Pin 3
14 16Y-15-00008 Cover 1
15 07000-12145 (0] O-ring 1
16 07000-72018 (0] O-ring 8
17 01010-51460 M14X60 Bolt 5
18 01602-01442 14 Washer 5
19 16Y-15-00011 Shaft 1
20 16Y-15-00009 Coupling 1
21 04064-05020 Retainer 1
22 07012-00095 Oil seal 1
23 GB276-6016 Bearing 1
24 04064-08025 Retainer 1
25 16Y-15-00010 Plate 1
26 16Y-15-00012 (0] O-ring 1
27 01050-51480 M14X1.5X80 Bolt 1
28 01643-31445 14 Washer 1
29 16Y-15-00006 Planetary carrier 1
30 16Y-15-00017 Seal ring 1
31 16Y-15-00013 Spline housing 1
32 16Y-15-00014 Sun gear 1
33 16Y-15-00015 Sleeve,thrust 1
34 04064-07525 Retainer 1
35 16Y-15-00018 Planetary gear shaft 3
36 04260-00635 Steel ball 3
37 16Y-15-00019 Planetary gear 3
38 16Y-15-10000 Roll bearing 3
39 09233-03820 Washer,thrust 6
40 16Y-15-00004 Gear ring 1
41 16Y-15-00026 Piston 1
42 16Y-15-00027 Seal ring 1
43 16Y-15-00025 Seal ring 1
L3 T2 R B PR 2 5 69



SHANTUI FHEH

FORWARD CLUTCH
Fig. 16Y-15-003 V1.0

70 LW TR AR AR



SHEH SHANTUI
NO. PART NO. PART NAME QTY MODEL
44 16Y-15-00003 Plate 2
45 16Y-15-09000 Friction disk 3
46 16Y-15-00083 Spring 12
47 16Y-15-00071 Pin 6

W TREAMAR D B RR 2 7

71



SHANTUI TeHEH

BACKWARD CLUTCH
Fig. 16Y-15-004 V1.0

LW TR AR AR



= SHANTUI
NO. PART NO. PART NAME QTY MODEL
1 16Y-15-00081 Oil cylinder body 1
2 04020-01228 Pin 2
3 16Y-15-00016 Sun gear 1
4 16Y-15-00015 Sleeve,thrust 1
5 04064-07525 Retainer 1
6 16Y-15-00085 Planetary carrier 1
7 07018-12455 Seal ring 1
8 16Y-15-00084 Planetary gear shaft 3
9 16Y-15-00031 Planetary gear shaft 3
10 04260-00635 Steel ball 6
11 04065-03815 Retainer 6
12 16Y-15-00028 Planetary gear 9
13 16Y-15-01000 Roll bearing 9
14 09233-03820 Washer,thrust 18
15 16Y-15-00029 Gear ring 1
16 16Y-15-00030 Sun gear 1
17 04064-05020 Retainer 2
18 16Y-15-00026 Piston 1
19 16Y-15-00027 Seal ring 1
20 16Y-15-00025 Seal ring 1
21 16Y-15-00003 Plate 2
22 16Y-15-09000 Friction disk 3
23 16Y-15-00083 Spring 12
L3 T2 R B PR 2 5 73



SHANTUI TeHEH

1ST CLUTCH
Fig. 16Y-15-005 V1.0

74 LW TR AR AR



T EMH SHANTUI
NO. PART NO. PART NAME QTY MODEL
1 16Y-15-00034 Housing 1
2 16Y-15-00033 Plug 1
3 09231-01430 Bushing 9
4 07000-73022 O-ring 5
5 16Y-15-00032 Plug 2
7 16Y-15-00038 Bearing support 1
8 01010-51030 M10X30 Bolt 18
9 01602-21030 10 Washer 16
10 07018-12605 Seal ring 1
11 16Y-15-00039 Qil cylinder body,clutch 1
12 16Y-15-00035 Valve body 1
13 16Y-15-00036 Plug 1
14 04260-00952 Steel ball 1
15 16Y-15-00079 Seal ring 2
16 16Y-15-00044 Seal ring 1
17 16Y-15-00045 Spring, dish 1
18 04070-00120 Retainer 8
19 16Y-15-00040 Pin 6
20 04070-00105 Retainer 1
21 16Y-15-00043 Piston 1
22 16Y-15-00080 Seal ring 1
23 16Y-15-00037 Plate 1
24 04020-01024 Pin 3
27 16Y-15-00078 Outer gear ring,clutch 1
28 04064-06525 Retainer 1
29 16Y-15-00042 Inner gear ring,clutch 1
30 16Y-15-00069 Seal ring 1
31 16Y-15-00057 Sun gear 1
32 16Y-15-00048 Planetary gear shaft 3
33 04065-03212 Retainer 3
34 04260-00635 Steel ball 3
35 16Y-15-00046 Planetary gear 3
36 16Y-15-04000 Roll bearing 3
37 09233-03220 Washer,thrust 6
38 16Y-15-00068 Bushing 1
39 GB283-NU1015C4 Roller bearing 1
40 16Y-15-00058 Retainer 1
41 GB276-6022C4 Bearing 1
42 16Y-15-00076 Housing 1
43 16Y-15-00088 Plug 2
44 04020-01228 Pin 4
L3 T2 R B PR 2 5 75



SHANTUI FHEH

1ST CLUTCH
Fig. 16Y-15-005 V1.0

76 LW TR AR AR



SRR SHANTUI

NO. PART NO. PART NAME QTY MODEL
45 16Y-15-00041 Tooth piece

46 16Y-15-03000 Friction disk

47 16Y-15-00073 Spring 12

W TREAMAR D B RR 2 7



SHANTUI TeHEH

2ND AND 3RD CLUTCH

LW TR AR AR



T EMH SHANTUI
NO. PART NO. PART NAME QTY MODEL
1 16Y-15-00075 Oil cylinder body 1
2 16Y-15-00088 Plug 2
3 04020-01228 Pin 2
4 16Y-15-00061 Shaft 1
5 GB283-NU1015C4 Roller bearing 1
6 04065-08530 Retainer 1
7 16Y-15-00082 Retainer 1
8 16Y-15-00059 Sun gear 1
9 04064-06525 Retainer 1
10 16Y-15-00070 Planetary carrier 1
11 16Y-15-00051 Planetary gear shaft 3
12 04260-00635 Steel ball 3
13 16Y-15-00046 Planetary gear 3
14 16Y-15-04000 Roll bearing 3
15 09233-03220 Washer,thrust 6
16 16Y-15-00049 Gear ring 1
17 16Y-15-00047 Retainer 1
18 16Y-15-00053 Seal seat 1
19 07018-12455 Seal ring 1
20 16Y-15-05000 Bearing 1
21 16Y-15-00067 Retainer 1
22 16Y-15-00050 Seal ring 1
23 01010-51060 M10X60 Bolt 3
24 01602-21030 10 Washer 3
25 16Y-15-00077 Gear ring 1
26 16Y-15-00026 Piston 2
27 16Y-15-00027 Seal ring 2
28 16Y-15-00025 Seal ring 2
29 16Y-15-00003 Plate 2
30 16Y-15-09000 Friction disk 4
31 16Y-15-00071 Pin 6
32 16Y-15-00073 Spring 12
L3 T2 R B PR 2 5 79



SHANTUI FHEH

BEVEL GEAR AND SHAFT
Fig. 16Y-16-001 V1.0

o/ Q f .
j[%

80 LW TR AR AR



THEM

SHANTUI

z
o

PART NO.

PART NAME

QTY

MODEL

58:\153355:\5“@@\1@(“#@”_\

N NN N N DNDDN
o o A W N -~ O

16Y-16-00014
16Y-16-00015
16Y-16-00023
16Y-16-00022
01582-01815
GB297-32215
16Y-16-03001
16Y-16-00012
16Y-16-00018
16Y-16-00019
01252-71020
01602-21030
07043-70108
01010-31440
01602-01442
16Y-16-06000
16Y-16-05000
16Y-16-00017
16Y-16-00024
16Y-16-00020
16Y-16-00021
04025-00518
01010-31025
04020-01024
16Y-16-00016
01010-51020

M10*20
10

14

M10*25

M10*20

Spiral bevel gear
Beam

Bolt

Lock pad

Nut

Tapered Roller Bearing
Wheel hub

Sealing ring

Nut

Plate

Screw

Washer

Plug

Bolt

Washer

Bearing support (L.H.)
Bearing seat (R.H.)
Pin

Adjusting nut

Seat

Bush

Cylindrical pin

Bolt

Cylindrical pin
Plate

Bolt

W TREAMAR D B RR 2 7

81



SHANTUI

TTTTTTTTTTTTTT




zaEn SHANTUI
NO. PART NO. PART NAME QTY MODEL
1 16Y-16-00002 Spring,dish 4
2 16Y-16-00009 Inner drum 2
3 16Y-16-00007 Sealing ring 2
4 16Y-16-01002 Plate 2
5 16Y-16-01001 Piston 2
6 16Y-16-00008 Sealing ring 2
7 16Y-16-01003 Pin 4
8 16Y-16-00003 Flange 2
9 01010-51020 M10*20 Bolt 2
10 01602-21030 10 Washer 2
11 16Y-16-00006 Plate 2
12 16Y-16-00004 Positioning pin 2
13 16Y-16-00005 Bolt 2
14 16Y-16-00025 Nut 2
15 16Y-16-02000 Friction disk 14
16 16Y-16-00010 internal tooth 10
17 16Y-16-00011 internal tooth 2
18 16Y-16-00001 Drum,outer 2
L3 T2 R B PR 2 5 83



SHANTUI TeHEH

BRAKING BOOSTER
Fig. 16Y-17-001 V1.0

(®
O @® (1;%

84 LW TR AR AR



T EM SHANTUI

NO. PART NO. PART NAME QTY MODEL
1 16Y-17-00010 Valve body(R.H.) 1
1 16Y-17-00028 Valve body(L.H.) 1
2 16Y-17-00004 Piston 2
3 16Y-17-00007 Bushing 2
4 16Y-17-00006 Piston 2
5 07043-70108 Plug 2
6 16Y-17-00009 Seat 2
7 16Y-17-00029 Spring 2
8 04064-02512 Retainer 2
9 01010-51230 M12X30 Bolt 12
10 16Y-17-00021 Cover(R.H.) 1
11 16Y-17-00022 Cover(L.H.)

12 16Y-17-00016 Pad 2
13 01010-51455 M14X55 Bolt 28
14 01010-51445 M14X45 Bolt 2
15 01602-21442 14 Washer 30
16 16Y-17-00011 Bracket 2
17 01010-51645 M16X45 Bolt 8
18 01643-31645 16 Washer 8
19 04020-01228 Pin 8
20 16Y-17-03000 Cover,rear 2
21 16Y-17-00012 Pad 2
22 01010-51225 M12X25 Bolt 4
23 16Y-17-00001 Cover 2
24 16Y-17-00003 Pad 2
25 01010-51025 M10X25 Bolt 10
26 01602-21030 10 Washer 10
27 16Y-17-00014 Rocker 2
28 16Y-17-00031 Roller 2
29 04205-01638 Pin shaft 2
30 04050-14028 Pin,cotter 2
31 16Y-17-00017 Shaft 2
32 16Y-17-00015 Spacer 2
33 16Y-17-00013 Spacer 2
34 GB290-HK3520 Ball bearing 2
35 HG4/692- Oil seal 2

SD35X56X12

36 GB290-HK2516 Ball bearing 2
37 07046-23016 Plug

38 10Y-26-06000 Plate

L TAEHMAR (R PR 7] 85



SHANTUI FHEH

BRAKING BOOSTER
Fig. 16Y-17-001 V1.0

(®
O @® (1;%
o

86 LW TR AR AR



SHANTUI

TrEfH
NO. PART NO. PART NAME QTY MODEL
39 16Y-26-31000 Rocker
40 | 01010-51245 M12X45 Bolt 4
41 01602-21236 12 Washer 26

W TREAMAR D B RR 2 7



SHANTUI TeHEH

BRAKE BAND AND LINKAGES
Fig. 16Y-17-002 V1.0

P

P @ 2
f. -
Tped s

PO

88 LW TR AR AR



2E SHANTUI
NO. PART NO. PART NAME QTY MODEL
1 16Y-17-04000 Brake band ass y 2
2 16Y-17-00008 Seat plate 2
3 01602-21030 10 Washer 6
4 16Y-17-00024 Rocker 2
5 16Y-17-00030 Pin shaft 2
6 16Y-17-00032 Shaft 2
7 16Y-17-00025 Adjusting bolt 2
8 16Y-17-00033 Pin 2
9 01640-21626 16 Washer 2
10 04050-14028 Pin,cotter 10
11 16Y-17-00018 End 2
12 16Y-17-06000 Adjusting nut 2
13 16Y-17-00023 Plate 4
14 04205-01848 Pin shaft 4
15 16Y-17-00027 Washer 4
16 16Y-17-00005 Spring 6
17 16Y-17-05000 Seat 2
18 16Y-17-01000 Seat 2
19 01010-51425 M14X25 Bolt 8
20 01602-21442 14 Washer 8
21 16Y-17-00019 Rocker(R.H.) 1
22 16Y-17-00020 Rocker(L.H.) 1
23 16Y-17-00026 Plate 2
24 04205-01638 Pin shaft 4
25 16Y-17-00031 Roller 2
26 01010-51025 M10X25 Bolt 6
27 16Y-17-00002 Bolt 2
28 01583-12012 Nut 2
29 16Y-17-02000 Shaft 2
30 07000-F3022 O-ring 2
31 07000-F3025 O-ring 2
L TAEHMAR (R PR 7] 89



SHANTUI TeHEH

FINAL DRIVE CASE AND SPROCKET WHEEL
Fig. 16Y-18-001 V1.0

R ( FTIE )
Guard (OP)

@

@/%

90 LW TR AR AR



T EM SHANTUI
NO. PART NO. PART NAME QTY MODEL
1 16Y-18-00019 Housing(L.H.) 1
1 16Y-18-00020 Housing(R.H.) 1
2 16Y-18-00037 Gasket 2
3 01010-51435 M14X35 Bolt 44
4 01602-21442 14 Washer 74
5 16Y-18-00041 Cover,dust 2
6 01010-51025 M10X25 Bolt 20
7 01602-21030 10 Washer 20
8 16Y-18-00034 Oil seal,float 4
9 16Y-18-00035 0] O-ring 4
10 16Y-18-00042 Cover,dust 2
11 07000-15345 (@) O-ring 4
12 16Y-18-00045 Sprocket hub 2
13 01010-50825 M8X25 Bolt 16
14 01602-20825 8 Washer 16
15 16Y-18-00012 Lock block 2
16 16Y-18-00011 Lock nut 2
17 07000-15270 (0] O-ring 2
18 07000-15230 (0] O-ring 2
19 01252-71635 M16X35 Bolt 2
20 01602-21648 16 Washer 2
21 04020-01228 Pin 2
22 16Y-18-00049 Tooth block 18
23 16Y-18-00013 M22X1.5 Bolt 54
24 01803-02228 M22 Nut 54
25 07000-15160 0] O-ring 2
26 16Y-18-00048 Cover 2
27 01010-51430 M14X30 Bolt 8
28 16Y-18-00046 Pin,dowel 4
29 16Y-18-04000A Guard plate(L.H.) 1
29 16Y-18-05000A Guard plate(R.H.) 1
30 01010-52050 M20X50 Bolt 12
31 01602-22060 20 Washer 12
32 16Y-18-00047 Cover 2
33 07000-15110 (0] O-ring 2
34 01010-51440 M14X40 Bolt 22

W TREAMAR D B RR 2 7

91



SHANTUI SHER

FINAL DRIVE CASE AND SPROCKET WHEEL
Fig. 16L-18-001 V1.0

92 LW TR AR AR



T EM SHANTUI
NO. PART NO. PART NAME QTY MODEL
1 16Y-18-00019 Housing (L.H.) 1 SD16L
1 16Y-18-00020 Housing (R.H.) 1
2 16Y-18-00037 Gasket 2
3 01010-51435 M14*35 Bolt 66
4 01602-21442 14 Washer 74
5 16Y-18-00041 Dust cover 2
6 01010-51025 M10*25 Bolt 20
7 01602-21030 10 Washer 40
8 07000-15345 (0] O-ring
9 16L-18-00003 Cover 2
10 01010-51035 Bolt 20
11 16Y-18-00034 Oil seal,Float 4
12 16Y-18-00035 (0] O-ring 4
13 16Y-18-00042 Dust cover 2
15 16Y-18-00045 Sprocket hub 2
16 01010-50825 M8*25 Bolt 16
17 01602-20825 8 Washer 16
18 16Y-18-00012 Plate 2
19 16Y-18-00011 Locking nut 2
20 07000-15270 (0] O-ring 2
21 07000-15230 (0] O-ring 2
22 01252-71635 M16*35 Screw 2
23 01602-21648 16 Washer 2
24 04020-01228 Cylindrical pin 2
25 16Y-18-00014 Sprocket block 18
26 16Y-18-00013 Bolt 54
27 01803-02228 M22 Nut 54
28 16Y-18-00047 Cover 2
29 16Y-18-00048 Cover 2
30 07000-15160 (0] O-ring 2
31 04020-01434 Cylindrical pin 4
32 07000-15110 (0] O-ring 2
33 01010-51430 M14*30 Bolt 8
34 01010-52050 M20*50 Bolt 4
35 01602-22060 20 Washer 4

W TREAMAR D B RR 2 7

93



SHANTUI SHER

FINAL DRIVE GEAR
Fig. 16Y-18-002 V1.0

94 it TARHUMAR A PR



T EM SHANTUI
NO. PART NO. PART NAME QTY MODEL
1 16Y-18-00024 pinion shaft 2
2 GB283-NJ314C4 roller bearing 2
3 GB283-NJ2311EC4 roller bearing 2
4 16Y-18-00022 flange 2
5 01010-51430 M14X30 bolt 16
6 01602-01442 14 washer 16
7 16Y-18-00025 bolt 2
8 16Y-18-00026 pad 2
9 16Y-16-00018 42X2 nut 2
10 16Y-18-00023 gasket 2
11 16Y-18-00021 bearing support 2
12 07013-10090 oil seal 2
13 07000-15165 O-ring 2
14 01010-51235 M12X35 bolt 12
15 01643-31232 12 washer 12
16 16Y-18-00018 gear(1st) 2
17 16Y-18-00017 flat key 6
18 16Y-18-00027 plate 2
19 16Y-18-00016 pinion shaft 2
20 GB283- roller bearing 4
NJ2316EC4
21 16Y-18-00015 cover 2
22 16Y-18-00028 cover 2
23 01014-51025 M10X25 bolt 4
24 01014-51020 M10X20 bolt 4
25 04059-01010 wire 4
26 16Y-18-00036 gear 2
27 01084-02060 M20X1.5X60 bolt 24
28 01582-02016 M20X1.5 nut 24
29 16Y-18-00039 locking plate 12
30 01643-31645 16 washer 2

W TREAMAR D B RR 2 7

95



SHANTUI FHEH

FINAL DRIVE GEAR

Fig. 16L-18-002 V1.0V

96 LW TR AR AR



T EMH SHANTUI
NO. PART NO. PART NAME QTY MODEL

1 16Y-18-00024 Pinion shaft 2 SD16L
2 GB283-NJ314C4 Roller bearing 2
3 GB283-NJ2311EC4 Roller bearing 2
4 16Y-18-00022 Flange 2
5 01010-51430 M14X30 Bolt 16
6 01602-01442 14 Washer 16
7 16Y-18-00025 Bolt 2
8 16Y-18-00026 Pad 2
9 16Y-16-00018 42X2 Nut 2
10 16Y-18-00023 Gasket 2
11 16Y-18-00021 Bearing support 2
12 07013-10090 Oil seal 2
13 07000-15165 O-ring 2
14 01010-51235 M12X35 Bolt 12
15 01643-31232 12 Washer 12
16 16Y-18-00018 Gear(1st) 2
17 16Y-18-00017 Flat key 6
18 16Y-18-00027 Plate 2
19 16Y-18-00016 Pinion shaft 2
20 GB283-NJ2316EC4 Roller bearing 4
21 16Y-18-00015 Cover 2
22 16Y-18-00028 Cover 2
23 01014-51025 M10X25 Bolt 4
24 01014-51020 M10X20 Bolt 4
25 04059-01010 Wire 4
26 16Y-18-00036 Gear 2
27 01084-02060 M20X1.5X60 Bolt 24
28 01582-02016 M20X1.5 Nut 24
29 16Y-18-00039 Locking plate 12
30 01643-31645 16 Washer 2

W TREAMAR D B RR 2 7

97



SHANTUI TeHEH

FINAL DRIVE AND WHEEL HUB
Fig. 16Y-18-003 V1.0

98 LW TR AR AR



= SHANTUI
NO. PART NO. PART NAME QTY MODEL
1 16Y-18-00001 Shaft 2
2 16Y-18-00031 Nut 2
3 170-27-12480 Ring 2
4 16Y-18-00032 Pin 2
5 16Y-18-00029 Retainer,bearing 2
6 04071-00250 Retainer 2
7 GB283-NJ2228EC4 Roller bearing 2
8 16Y-18-00033 Drum 2
9 GB288-23220CC3 Bearing 2
10 16Y-18-00006 Spacer 2
11 16Y-18-00010 Cover 2
12 07000-05170 O-ring 2
13 01010-51230 M12X30 Bolt 16
14 01602-21236 12 Washer 16
15 16Y-18-00009 O-ring 4
16 16Y-18-00008 Oil seal,float 4
17 16Y-18-00007 Seat 2
18 01010-32465 Bolt 8
19 01602-22472 24 Washer 8
20 16Y-18-01000 Bushing 2
21 04000-01065 Flat key 2
22 16Y-18-00002 Retainer 2
23 16Y-18-00003 Locking plate 2
24 16Y-18-00004 Nut 2
25 16Y-18-00005 Cover 2
26 07000-12130 O-ring 2
27 01010-31845 Bolt 8
28 01602-01854 Washer 8
L3 T2 R B PR 2 5 99



SHANTUI TeHEH

FINAL DRIVE AND WHEEL HUB
Fig. 16L-18-003 V1.0

100 LW TR AR AR



= SHANTUI

NO. PART NO. PART NAME QTY MODEL

1 16L-18-00001 shaft 2 SD16L
2 16Y-18-00031 nut 2
3 170-27-12480 ring 2
4 16Y-18-00032 pin 2
5 16Y-18-00029 retainer,bearing 2
6 04071-00250 retainer 2
7 GB283- roller bearing 2

NJ2228EC4
8 16L-18-00002 drum 2
GB288-23220CC3 bearing 2
10 16Y-18-00006 spacer 2
11 16Y-18-00010 cover 2
12 07000-05170 O-ring 2
13 01010-51230 M12X30 bolt 16
14 01602-21236 12 washer 16
15 16Y-18-00009 O-ring 4
16 16Y-18-00008 oil seal,float 4
17 16Y-18-00007 seat 2
18 01010-52465 M24X65 bolt 8
19 01602-22472 24 washer 8
20 16Y-18-01000 bushing 2
21 04000-01065 flat key 2
22 16Y-18-00002 retainer 2
23 16Y-18-00003 locking plate 2
24 16Y-18-00004 nut 2
25 16Y-18-00005 cover 2
26 07000-12130 O-ring 2
27 01010-51845 M18X45 bolt 8
28 01602-21854 18 washer 8
L TAEHMAR (R PR 7] 101



SHANTUI FHEH

102 LW TR AR AR



BrEH SHANTUI

TRANSMISSION CONTROL SYSTEM

LWLt TRV B ERAE 103



FHEHR

SHANTUI

GEAR SHIFT CONTROL

g
o_ . Vi
RYYNS7 ONERE:
W @® % %

LW TR AR AR

104



T EMH SHANTUI
NO. PART NO. PART NAME QTY MODEL
0 16Y-25C-00000 Gear shift control 1
1 16Y-25C-04000 Control lever 1
2 09361-01460 Bushing 1
3 09304-01240 Handle 1
4 16Y-25C-05000 Plate 1
5 04025-00532 Pin 1
6 04064-02012 Retainer 1
7 16Y-25C-06000 Plate 1
8 GB304.5- Joint bearing 1
GE20ES
9 04065-03715 Retainer 1
10 04248-31011 Screw 2
11 16Y-25-00003 Nipple 1
12 16Y-25-00004 Nipple 1
13 04248-31009 Screw 1
14 01640-21016 10 Washer 1
15 04050-13020 Pin,cotter 1
16 04205-11030 Pin shaft 1
17 04250-41056 Joint bearing 5
18 04250-61056 Joint bearing 1
19 04248-31013 Screw 1
20 01582-11008 M10X1.25 Nut 6
21 01508-21006 M10X1.25 Nut 2
22 04050-12018 Pin,cotter 7
23 01593-11008 M10X1.25 Nut 6
24 10Y-25B-07000 Lock lever 1
25 09305-00800 Handle 1
26 16Y-25C-02000 Plate 1
27 04025-00322 Pin 1
28 10Y-25-00001 Spring 1
29 16Y-25-10000 Rocker 1
30 16Y-25-09000 Bracket 1
31 01010-51230 M12X30 Bolt 14
32 01602-21236 12 Washer 16
33 GB290-HK2012 Ball bearing 4
34 06122-02004 Ring,dust 6
35 16Y-25-08000 Rocker 1
36 07021-01090 90° M10X1 Oil cup 1
37 16Y-25-05000 Rocker 1
38 04010-00519 Key 1
39 01010-50830 M8X30 Bolt 1
L TAEHMAR (R PR 7] 105



FHEHR

SHANTUI

GEAR SHIFT CONTROL

g
o_ . Vi
RYYNS7 ONERE:
W @® % %

LW TR AR AR

106



SHEH SHANTUI
NO. PART NO. PART NAME QTY MODEL
40 01602-20825 8 Washer 1
41 01010-51220 M12X20 Bolt 4
42 16Y-25C-01000 Control cover 1
43 01643-31232 12 Washer 9
44 154-43-43110 Seat,guide 1
45 16Y-25C-00001 Plate 1
WHETRENWROEIRA R 107



SHANTUI SHER

STEERING CONTROL LEVER
Fig. 16Y-26C-001 V1.0

2y

Steering Valve

108 LW TR AR AR



SHHEH SHANTUI
NO. PART NO. PART NAME QTY MODEL
1 16Y-26C-11000 () Rocker(L.H.) 1
2 GB290-HK2016 Ball bearing 4
3 16Y-26C-07000 Shaft 1
4 10Y-26-11000 Lever 2
5 04205-10822 Pin shaft 2
6 04050-12016 Pin,cotter 2
7 144-43-51130 Nipple 2
8 01508-40805 M8 Nut 2
9 195-43-41360 Damper 1
10 | 01583-51006 M10*1.25 Nut 2
1 195-43-41560 () Handle(L.H.) 1
12 | 195-43-41570 () Handle(R.H.) 1
13 | 19M-43-11170 Nut 1
14 | 01010-50816 M8X16 Bolt 1
15 | 01643-30823 8 Washer 1
16 | 16Y-26C-05000 Flexible shaft 2
17 | 04205-11028 Pin shaft 2
18 | 10Y-26-00006 Plate 2
19 | 04050-13018 Pin,cotter 2
20 | 16Y-26C-10000 Bracket 1
21 16Y-26C-03000 () Rocker(R.H.) 1
22 | 01010-51220 M12X20 Bolt 3
23 | 01643-31232 12 Washer 3
24 | 01580-11210 M12 Nut 3
25 | 16Y-26C-00005 Ring tube 2
3 TIEHMERA B IR & 109



SHANTUI TeHEH

BRAKE LOCK LEVER
Fig. 16Y-26C-002 V1.0

110 LW TR AR AR



SRR SHANTUI

NO. PART NO. PART NAME QTY MODEL
1 16Y-26-17000 Plate 1
2 GB290-HK2016 Ball bearing 2
3 06122-02004 Ring,dust 2
4 16Y-26-16000 Lock rocker 1
5 07021-01090 90° M10*1 Oil cup 2
6 16Y-26C-12000 Lock lever 1
7 09304-00835 Handle 1
8 01306-10616 M6X16 Bolt 2
9 04059-01010 Wire 2
10 01010-51225 M12X25 Bolt 3
11 04205-10818 Pin shaft 2
12 16Y-26C-00006 Lock plate 1
13 01640-20816 8 Washer 2
14 04050-12018 Pin,cotter 2
15 16Y-26C-04000 Bracket 1
16 16Y-26C-06000 Lever 1
17 10Y-26-05000 Rocker 1
18 01010-51245 M12X45 Bolt 4
19 01643-31232 12 Washer 5
20 16Y-26-00011 Plate 1
21 04205-11445 Pin shaft 1
22 04050-14022 Pin,cotter 1
23 16Y-26C-00007 Plate 1
24 16Y-26-30000 Pin shaft 1
25 04050-12016 Pin,cotter 2
26 16Y-26-00010 Lock spring 1
27 GB290-HK3520 Ball bearing 1
28 06122-03504 Ring,dust 2
29 GB290-HK2520 Ball bearing 1
30 06122-02504 Ring,dust 2
31 16Y-26C-13000 Plate 1
32 16Y-26C-14000 Rocker 1
33 16Y-26C-00008 Spline shaft 1
34 01602-21236 12 Washer 2

Wik TRRALAAR A IRA S »



SHANTUI TeHEH

BRAKE PEDAL
Fig. 16Y-26C-003 V1.0

112 LW TR AR AR



whmn SHANTUI
NO. PART NO. PART NAME QTY MODEL
1 16Y-26C-01000 () Pedal(L.H.) 1
2 16Y-26C-02000 () Pedal(R.H.) 1
3 07021-01090 90° M10X1 Oil cup 4
4 GB290-HK3520 Ball bearing 4
5 06122-03504 Ring,dust 4
6 04010-01032 Key 2
7 10Y-26-13000 Rocker 2
8 01010-51235 M12X35 Bolt 2
9 01643-31232 12 Washer 6
10 16Y-26C-00002 Bracket 2
11 16Y-26C-09000 () Rocker(R.H.) 1
12 GB290-HK3020 Ball bearing 4
13 06122-03004 Ring,dust 4
14 09311-41237 Bolt 2
15 01580-11210 M12 Nut 2
16 154-43-41260 Spring 2
17 16Y-26C-00004 Nipple 2
18 04205-11440 Pin shaft 4
19 04050-14022 Pin,cotter 4
20 16Y-26C-00001 Shaft 1
21 01010-51225 M12X25 Bolt 4
22 16Y-26C-08000 () Rocker(L.H.) 1
23 01306-10616 M6X16 Bolt 1
24 04059-01010 Wire 1
WL T2 B IR 113



SHANTUI SHER

STEERING BRAKE LINKAGE
Fig. 16Y-26C-004 V1.0

o~

/  HIZhEE=E
—Steering
O Case Cover

‘e @5 120

¢ b

~—

&>
@@ﬁ\@ﬁ A

\/
HEheEE —
Steering
Case Cover

14 it TRRHLMAR I B PR A



zaEn SHANTUI
NO. PART NO. PART NAME QTY MODEL
1 04050-14022 Pin,cotter 4
2 04205-11440 Pin shaft 6
3 01508-41408 M14X1.5 Nut 3
4 04221-21478 Plate 3
5 01582-11411 M14X1.5 Nut 3
6 16Y-26C-00003 Lever 1
7 04248-31420 Screw 1
8 04248-31442 Screw 1
9 04211-21478 Plate 3
10 16Y-26-31000 Rocker 2
1 04050-13018 Pin,cotter 2
12 04205-11028 Pin shaft 2
L TAEHMAR (R PR 7] 115



SHANTUI SHER

TRANSMISSION PIPING
Fig. 16Y-75-001 V1.0

116 it TRRHLMAR I B PR A



BrEH SHANTUI

NO. PART NO. PART NAME QTY MODEL
1 16Y-75-18000 ) Oil suction pipe 1
2 16Y-75-16000 ()] Oil suction pipe 1
3 07000-F3040 o] O-ring 1
4 07000-F3032 o] O-ring 1
5 01010-51030 M10X30 Bolt 10
6 01010-51070 M10X70 Bolt 2
7 01602-21030 10 Washer 16
8 07260-03236 Hose 1
9 07281-00549 Clamp 4
11 16Y-75-17000 Oil drain pipe 1
12 07000-F3022 o] O-ring 1
13 07102-20506 Hose 1
14 16Y-75-09000 ) Oil strainer tube 1
15 01010-51055 M10X55 Bolt 4
16 07000-F3025 O O-ring 2
17 16Y-75-22000 n Speed change valve oil 1

tube(i)
18 07000-F3028 o] O-ring 1
19 07102-20503 Hose 1
20 16Y-75-08000 (i Oil strainer tube 1

LWLt TRV B ERAE 17



SHANTUI

FHEHR

TORQUE CONVERTER PIPING

Fig. 16Y-75-002 V1.0

oy
B TEE meo 2
EY 246 B a5 - "
To'Torqﬁe Converter .‘7@
Relief Valve )
@
e 7 ©
® 7»’31 G
&
®)

/\

(Ba A \e#
(@ (gﬁ‘

U B
ERNTIERERBE (4)

To Torque Converter
Relief Valve

118

TiEME
Transmission Control Valve

LW TR AR AR



BrEH SHANTUI

NO. PART NO. PART NAME QTY MODEL
1 16Y-75-21000 () Speed change valve oil 1
tube(ll)
2 07000-F3028 0] O-ring 1
3 16Y-75-11000 ) Oil tube(l) 1
4 07000-F3025 0] O-ring 3
5 01010-51030 M10X30 Bolt 8
6 01010-51070 M10X70 Bolt 2
7 01602-21030 10 Washer 12
8 07102-20606 Hose 1
9 16Y-75-19000 N Scavenge pipe (1) 1
10 16Y-75-07000 (1 Scavenge pipe(ll) 1
11 07000-F3030 0] O-ring 1
12 01010-51045 M10X45 Bolt 2
13 07102-20504 Hose 1
14 16Y-75-06000 (1 Ventiduct 1
15 16Y-75-04000 ) Ventiduct 1
16 07000-F3022 O O-ring 1
17 07260-01420 Hose 1
18 07281-00259 Clamp 2

LWLt TRV B ERAE 19



SHANTUI SHER

OIL COOLER PIPING
Fig. 16Y-75-003 V1.0

22 1) i

Flywheel Housing

N
\

120 LW TR AR AR



T SHANTUI

NO. PART NO. PART NAME QTY MODEL

1 16Y-75-15000 (1 Oil tube(ll) 1

2 07000-F3025 O-ring

3 01010-51030 M10X30 Bolt

5 01602-21030 10 Washer 12

6 16Y-75-14000 (1 Oil tube( ) 1

7 01010-51055 M10X55 Bolt 2

8 07102-20603 Hose 1

9 16Y-75-05000 Shift lubrication oil tube 1

10 07000-F3035 O-ring 1

11 01010-51060 M10X60 Bolt 2

12 16Y-75-02000 ) Qil tube,cooler(l) 1

13 16Y-75-01000 (1 Oil tube,cooler 1

14 01010-51070 M10X70 Bolt 4

15 07103-20623 Hose 1

16 07103-20616 Hose 1

17 07102-20304 Hose 1

18 16Y-75-03000 Oil tube 1

19 16y-75-26000 Plate 1

20 01010-51265 M12X65 Bolt 1

21 01602-21236 12 Washer 3

22 01010-51225 M12X25 Bolt 2

23 01643-31232 12 Washer 1

24 16y-75-27000 Clip 1

25 07095-10526 Cushion cover 2

L TAEHMAR (R PR 7] 121



SHANTUI SHER

TRANSMISSION CONTROL VALVE
Fig. 16Y-75-101 V1.0

122 LW TR AR AR



zaEn SHANTUI
NO. PART NO. PART NAME QTY MODEL
1 145-15-45210 Valve body 1
2 07043-70108 Plug 1
3 144-15-25110 Valve seat 1
4 07000-73022 (0] O-ring 10
5 07000-73025 (0] O-ring 3
6 07000-72016 (0] O-ring 1
7 144-15-25160 Bolt 1
8 01010-51075 M10X75 Bolt 1
9 01602-21030 10 Washer 4
10 195-15-15671 Device,locating 1
1 175-15-45260 Device,locating 1
12 175-15-45220 Valve stem 1
13 175-15-45231 Bolt 1
14 144-15-25210 Plug 1
15 09363-01053 Yoke 2
16 01580-01008 M10 Nut 2
17 144-15-25810 Plate 1
18 01010-51025 M10X25 Bolt 2
19 144-15-25420 Valve core 1
20 145-15-45550 Sleeve,locating 1
21 04065-03515 Retainer 1
L TAEHMAR (R PR 7] 123



SHANTUI SHER

TRANSMISSION CONTROL VALVE
Fig. 16Y-75-102 V1.0

124 it TRRHLMAR I B PR A



BrEH SHANTUI

NO. PART NO. PART NAME QTY MODEL
1 145-15-45000 Valve body 1
2 07042-20108 Plug 3
3 144-15-25180 Bolt 3
4 175-15-45170 Bolt 3
5 01602-21030 10 Washer 10
6 145-15-45810 Cover 1
7 07000-73045 (0] O-ring 1
8 01010-51025 M10X25 Bolt 4
9 145-15-45220 Valve stem 1
10 145-15-45390 Valve 1
11 180-14-25560 Spring 1
12 287-15-15390 Valve 1
13 145-15-45310 Spring 1
14 145-15-45320 Spring 1
15 145-15-45230 Valve 1
16 145-15-45240 Block 1
17 145-15-45260 Valve stem 1
18 145-15-45150 Cover 1
19 145-15-45420 Plug 1
20 04065-03815 Retainer 3
21 145-15-45510 Spring 1
22 145-15-45380 Valve stem 1
23 145-14-23720 Plug 1
24 145-15-45520 Sleeve 1
25 145-15-45910 Nipple 1
26 145-15-45250 Sleeve 2
27 07000-73028 (0] O-ring 4

LWLt TRV B ERAE 125



FHEHR

SHANTUI

TRANSMISSION CONTROL VALVE COVER

Fig. 16Y-75-103 V1.0

gai

o
Y

@

eﬁ
@ ©

Joss

LW TR AR AR

126



=0 SHANTUI

NO. PART NO. PART NAME QTY MODEL

1 144-15-25512 Housing body 1

2 144-15-21670 Block 1

3 07323-30200 Elbow 1

4 07030-00252 Breather plug 1

5 07000-13048 O-ring 1

6 01190-01008 Sleeve,bolt 4

7 01010-51045 M10X45 Bolt 4

8 01602-21030 10 Washer 4

9 175-15-45530 Cover 1

10 175-15-45540 Pad 1

11 01124-31025 Stud 4

12 01580-01008 M10 Nut 4

13 145-15-45830 Cover 1

14 145-15-45840 Gasket 1

15 01010-50825 M8X25 Bolt 2

16 01602-20825 8 Washer 2

17 144-15-25530 Plug 2

18 07002-13634 O-ring 2

19 144-15-25520 Gasket 1

20 04020-01024 Pin 2

21 01010-51030 M10X30 Bolt 12

22 01010-51040 M10X40 Bolt 2

23 01640-21016 10 Washer 12

L3 T2 R B PR 2 5 127



=4EM

TRANSMISSION CONTROL VALVE LEVER

Fig. 16Y-75-104 V1.0

ve

M@MAE\WN .......

T

Transmission Case C

\

dd %

M

Wi TR G IR AT

128



BrEH SHANTUI

NO. PART NO. PART NAME QTY MODEL
1 144-15-25560 Arm 1
2 144-15-25651 Shaft 1
3 144-15-25632 Lever 1
4 144-15-25742 Lever 1
5 06120-02016 Roll bearing 4
6 144-15-29110 Oil seal 2
7 144-15-25570 Washer 4
8 125-15-11530 Bolt 2
9 04059-01010 Wire 2
10 144-15-25682 Lever 1
11 144-15-25670 Bushing 1
12 175-15-45660 Washer 2
13 175-15-45650 Bolt 1
14 07000-72008 o] O-ring 1
15 01602-21030 10 Washer 1
16 01580-01008 M10 Nut 1
17 144-15-25690 Ball 1
18 144-15-29120 Bearing 2
19 144-15-25710 Spring 1
20 144-15-25592 Bolt 1
21 01602-21442 14 Washer 1
22 01640-21016 10 Washer 1
23 04050-12018 Pin,cotter 1
24 144-15-25820 Plate 1

LWLt TRV B ERAE 129



SHANTUI SHER

LUBICATING VALVE
Fig. 16Y-75-201 V1.0

Wi

<
IS

skBimS IR
From Oil Cooler
(19

S
L@
)

TR
Transmission

130 LW TR AR AR



BrEH SHANTUI

NO. PART NO. PART NAME QTY MODEL
0 16Y-75-20000 Lubicating valve 1
1 154-15-24110 Valve body 1
2 144-15-14130 Valve stem 1
3 175-15-14141 Sleeve,guide 1
4 145-15-44160 Spring 1
5 154-15-14150 Cover 2
6 07000-73032 (0] O-ring 2
7 01010-50825 M8X25 Bolt 4
8 01602-20825 8 Washer 4
9 144-15-14150 Cover 1
10 07000-73025 (0] O-ring 1
11 01010-51025 M10X25 Bolt 2
12 154-15-14160 Gasket 1
13 01010-51055 M10X55 Bolt 2
14 01010-51060 M10X60 Bolt 1
15 01010-51065 M10X65 Bolt 1
16 01602-21030 10 Washer 6

LWLt TRV B ERAE 131



SHANTUI FHEH

SHIFT FINE FILTER
Fig. 16Y-75-231 V1.0

132 LW TR AR AR



= SHANTUI
NO. PART NO. PART NAME QTY MODEL
0 16Y-75-23000 Shift fine filter 1
1 16Y-75-23100 Qil strainer casing 1
2 01010-51235 M12X35 Bolt 3
3 01602-21236 12 Washer 7
4 16Y-75-23200 Filter element 1
5 16Y-75-23004 Valve body 1
6 16Y-75-23002 Valve core 1
7 16Y-75-23003 Spring 1
8 16Y-75-23001 Seat 1
9 04065-03012 Retainer 1
10 16Y-75-23005 Spring 1
11 16Y-75-23006 Cover 1
12 07000-13100 O-ring 1
13 01010-51230 M12X30 Bolt 4
14 16Y-75-23007 Bolt 1
15 07002-11223 O-ring 1
16 07042-20415 Plug 1
L TAEHMAR (R PR 7] 133



SHANTUI SHER

GEAR SHIFT OIL PUMP
Fig. 16Y-75-241 V1.0

134 it TRRHLMAR I B PR A



T SHANTUI
NO. PART NO. PART NAME QTY MODEL

0 16Y-75-24000 Gear shift oil pump 1

1 16Y-75-24100 Cover,front 1

2 16Y-75-24001 Body, pump 1

3 16Y-75-24200 Coverass vy 1

4 16Y-75-24002 Driving gear 1

5 16Y-75-24003 Driven gear 1

6 01850-51290 Bolt 8

7 01582-11210 M12X1.5 Nut 8

8 01602-21236 12 Washer 8

9 16Y-75-24300 Oil seal 1

10 04020-00820 Pin 4
L3 T2 R B PR 2 5 135



SHANTUI SHER

STEERING CLUTCH PIPING
Fig. 16Y-76D-001 V1.0

(2
i QY HmimR B5—=
,}2%}\ ~___-Steering Pump ?‘ ‘
}\?@ ¢ @?
s \
= f Ex= ol
To Steering Valve
N @

3) EmiEimas

S sy LU
\

136 LW TR AR AR



T EM SHANTUI
NO. PART NO. PART NAME QTY MODEL
1 16Y-76-11000 Oil suction tube 1
2 16Y-76-10000 Oil suction tube 1
3 07000-F3032 O-ring 2
4 01010-51030 M10X30 Bolt 9
5 01602-21030 10 Washer 23
6 07260-04118 Hose 1
7 07281-00549 Clamp 8
8 16Y-76-09100 Coarse strainer body 1
9 16Y-76-09200 Filter element 1
10 16Y-76-09002 Spring 1
11 16Y-76-09001 Cover 1
12 07000-12060 O-ring 1
13 07000-F3050 O-ring 1
14 01010-51070 M10X70 Bolt 1
15 16Y-76-28000 Coarse strainer bracket 1
16 01010-51430 M14X30 Bolt 2
17 01602-21442 14 Washer 6
18 01010-51225 M12X25 Bolt 6
19 01602-21236 12 Washer 6
20 16Y-76-08000 Oil tube 1
21 16Y-76-07000 Oil tube 1
22 01010-51060 M10X60 Bolt 1
23 07260-04120 Hose 1
24 07000-12075 O-ring 1
25 01010-51040 M10X40 Bolt 4
26 16Y-76-05000 Qil drain pipe 1
27 07000-F3022 O-ring 1
28 01010-51035 M10X35 Bolt 2
29 07102-20505 Hose 1
30 16Y-76-30000 Oil tube 1
31 07000-F3025 O-ring 4
32 01010-51050 M10X50 Bolt 4
33 07040-11007 Plug 1
34 07000-F1008 O-ring 1
35 01010-51095 M10X95 Bolt 2
36 16Y-76-31000 Bracket,fine filter 1
37 16Y-76-32000 Steering fine filter 1
38 16Y-76-29000 Oil tube 1
39 16Y-76-15000 Oil tube 1
40 07042-20108 Plug 1
41 07102-20506 Hose 1
L TAEHMAR (R PR 7] 137



SHANTUI SHER

SWITCHING VALVE AND SAFETY VALVE PIPING
Fig. 16Y-76D-002 V1.0

7
Relief Valve

% 16 1

___- Steering Valve

g &

19
D To Sty Gt ’
S o Steering Clutch Flan 5
N -
®
o ~J O}
v ON
- N
U
Ck\; " E S
N Steering Brake
EEE A B R v
To Steering Clutch Bearing Case TR E L ERE

To Steering Clutch Bearing Case

138 Wi TRENMRNBRAR



BrEH SHANTUI

NO. PART NO. PART NAME QTY MODEL
0 04020-00820 Steering pump 1
1 01010-51250 M12X50 bolt 6
2 01010-51060 M10X60 bolt 3
3 01602-21030 10 washer 13
4 16Y-76-19000 oil tube 2
5 07000-12018 o] O-ring 5
6 16Y-16-04000 oil tube 1
7 07000-12015 o] O-ring 1
8 01010-51025 M10X25 bolt 2
9 16Y-76-13000 oil tube 1
10 07000-13028 o] O-ring 1
1 07000-13025 o] O-ring 1
12 01010-51050 M10X50 bolt 2
13 16Y-76-27000 oil tube 1
14 16Y-76-20000 oil tube 1
15 16Y-76-26000 oil tube 1
16 16Y-76-21000 oil tube 1
17 07211-81016 nipple 4
18 07002-11623 o] O-ring 8
19 16Y-76-33000 nipple 4

LWLt TRV B ERAE 139



SHANTUI SHER

OIL COOLER PIPING
Fig. 16Y-76D-003 V1.0

02 S

~
2
<2
To Stgeifirr?giacase Reﬁ@ﬁ \l;zjlve

55 5(%\

a—- (Y
b8

i

o) B

. i3 TAZHLMAR B A R 7]



BrEH SHANTUI

NO. PART NO. PART NAME QTY MODEL
1 16Y-76-14000 Oil tube 1
2 07042-20108 Plug 2
3 07000-F3025 o] O-ring 4
4 01010-51030 M10X30 Bolt 6
5 01602-21030 10 Washer 9
6 07102-20517 Hose 1
7 07102-20515 Hose 1
8 16Y-76-01000 Oil tube 1
9 16Y-76-03000 Oil tube 1
10 16Y-76-00008 Clip 2
1" 16Y-76-12000 Oil tube 1
12 16Y-76-00003 Block 1
13 16Y-76-00004 Gasket 1
14 01010-51075 M10X75 Bolt 2
15 01010-51020 M10X20 Bolt 1
16 16Y-76-02000 Cooler 1
17 01010-51225 M12X25 Bolt 2
18 01602-21236 12 Washer 2

LWLt TRV B ERAE 141



SHANTUI SHER

142

OIL COOLER PIPING
Fig. 16Y-76A-001 V1.0

k~ |
+ o @zx\l\
EHEE i i

Relief Valve

52
Oil Cooler

LW TR AR AR



BrEH SHANTUI

NO. PART NO. PART NAME QTY MODEL
1 16Y-76-14000 oil tube
2 07042-20108 plug
3 07000-13025 o] O-ring
4 01010-51030 M10X30 bolt 10
5 01602-21030 10 washer
6 07102-20517 hose 1
7 07102-20515 hose 1
8 07000-F3032 O O-ring 2
9 16Y-76A-03000 oil tube 2
10 16Y-76-12000 oil tube 1
1" 16Y-76-00003 block 1
12 16Y-76-00004 gasket 1
13 01010-51075 M10X75 bolt 2

LWLt TRV B ERAE 143



SHANTUI SHER

STEERING PUMP
Fig. 16Y-76-061 V1.0

144 Lt TR ERAE



BrEH SHANTUI

NO. PART NO. PART NAME QTY MODEL
0 16Y-76-06000 Steering pump 1
1 16Y-76-06100 Cover,front 1
2 16Y-76-06002 Body, pump 1
3 16Y-75-24200 Coverass vy 1
4 16Y-76-06001 Driving gear 1
5 16Y-76-06003 Driven gear 1
7 01050-51290 M12X1.5X90 Bolt 8
8 01582-11210 M12X1.5 Nut 8
9 01602-21236 12 Washer 8
10 16Y-75-24300 Oil seal 1
11 04020-00820 Pin 4

LWLt TRV B ERAE 145



SHANTUI SHER

STEERING VALVE
Fig. 16Y-76-221 V1.0

@
@ )\
@ N\
8 \&
280
.

146 it TRRHLMAR I B PR A



T EMH SHANTUI
NO. PART NO. PART NAME QTY MODEL
0 16Y-76-22000 Steering valve ass'y 1
1 144-40-22211 Valve body 1
2 144-40-22141 Shaft 2
3 01593-31613 M16*1.5 Nut 2
4 04050-14026 Cotter pin 2
5 144-40-22180 Bracket 2
6 144-40-22170 Bracket 2
7 175-40-31230 Spring 2
8 04065-03212 Retaining ring 2
9 195-40-13110 Retaining ring 2
10 144-40-22350 Spring 2
11 175-40-31140 Guide sleeve 2
12 144-40-22190 Washer 2
15 144-40-22151 Valve stem 2
16 702-11-11190 Piston 2
17 175-40-31130 Spring 2
18 175-40-31530 Plug 2
19 07002-13034 (@) O-ring 2
20 07043-70108 Plug 1
21 144-40-22230 Valve body 1
22 144-40-22290 Guide bush 2
23 144-40-22260 Shaft 2
24 144-40-22270 Bracket 2
25 144-40-22280 Bracket 2
26 144-40-22340 Spring 2
27 175-40-31560 Spring 2
28 01590-30607 M6 Nut 2
29 04050-11212 Cotter pin 2
30 144-40-22311 Spool valve 2
31 144-40-22320 Piston 2
32 175-40-31410 Spring 2
33 144-40-22250 Plug 2
34 144-40-22330 Plate 1
35 01010-50816 M8*16 Bolt 1
36 01650-20808 8 Washer 1
37 175-40-31510 Tube 2
38 07000-12011 (0] O-ring 4
39 07000-12015 (0] O-ring 1
40 01010-51050 M10*50 Bolt 2
41 01602-21030 10 Washer 2
L3 T2 R B PR 2 5 147



SHANTUI SHER

STEERING VALVE
Fig. 16Y-76-221 V1.0

@
@ )\
@ N\
8 \&
280
.

148 it TRRHLMAR I B PR A



e SHANTUI
NO. PART NO. PART NAME QTY MODEL
42 144-40-22110 Lever (L.H.) 1
43 144-40-22120 Lever (R.H.) 1
44 09350-01820 Sleeve 1
45 09350-02215 Sleeve 2
46 175-40-31270 Oil seal 2
47 144-40-22240 Lever 2
48 01010-50860 M6X60 Bolt 2
49 01602-20825 8 Washer 2
50 04010-00416 Woodruff key 2
51 144-40-22160 Bolt 2
52 01580-10806 M8 Nut 2
53 130-21-12330 Lock pad 2
54 144-40-22220 Gasket 2
55 144-40-22130 Plate 1
56 01010-51250 M12X50 Bolt 6
57 01602-21236 12 Washer 6
WL TENHRNEIRAE 149



SHANTUI SHER

SAFETY VALVE
Fig. 16Y-76-231 V1.0

s‘"”“\:\
7/ &
19

150 LW TR AR AR



THEM

SHANTUI

z
o

PART NO.

PART NAME

QTY MODEL

16Y-76-23000
144-49-16110
104-15-25480
104-15-25490
125-15-15290
144-49-16170
104-15-25280
104-15-25290
104-15-25260
113-15-25260
144-49-16180
144-49-21621
144-49-16121
144-49-16130
144-49-16140
144-49-16150
07000-12020

144-49-16160
113-15-25350
01010-50816

2 30 0rdN230® N~ ®N O

20 01602-20825
21 07040-10807
22 07002-10823

M8X16

Safety valve
Valve body
Valve core
Valve core
Spring
Valve stem
Spring
Spring
Gasket
Washer
Valve stem
Spring
Plug

Plug

Plug

Plug
O-ring
Plate

Plate

Bolt
Washer
Plug
O-ring

N N O O -~ N A A A A A A a A

W TREAMAR D B RR 2 7

151



SHANTUI

HokO
Water Outlet
* Hima
Qil Inlet

'

THEMHR

COOLER
Fig. 16Y-76D-011 V1.0

i g m|
Water Inlet

im0
Oil Outlet

b0
nF

mlinn

152

LW TR AR AR



BrEH SHANTUI

NO. PART NO. PART NAME QTY MODEL

1 16Y-76D-01000 Cooler 1

LWLt TRV B ERAE 153



SHANTUI TeHEH

PRESSURE MEASUREMENT PIPING
Fig. 16Y-76B-001 V1.0

154 LW TR AR AR



= SHANTUI
NO. PART NO. PART NAME QTY MODEL
0 16Y-78B-001 Pressure measrement piping 1
1 03023-331100 Hose 1
2 03023-331200 Hose 1
3 03023-331300 Hose 1
4 03023-331800 Hose 4
5 08034-20414 Clamp 4
6 14Y-74-36000 Pressure measure joint 7
7 16Y-76B-00001 Pressure measure seat 1
8 16Y-76B-00004 Elbow 4
9 01580-10806 M8 Nut 4
10 07002-10823 O-ring 4
11 16Y-76B-00003 Nipple 10
12 01010-51235 M12X35 Bolt 2
13 01643-31232 12 Washer 2
L3 T2 R B PR 2 5 155



SHANTUI FHEH

156 LW TR AR AR



BrEH SHANTUI

TRACK MECHANISM

LWLt TRV B ERAE 157



SHANTUI FHEH

TRACK FRAME ASS'Y
Fig. 16Y-40-001 V1.0

158 LW TR AR AR



T SHANTUI

NO. PART NO. PART NAME QTY MODEL

1 16Y-40-01000 () Track frame(L.H.) 1

1 16Y-40-02000 () Track frame(R.H.) 1

2 16Y-40-01024 Friction plate 4

3 16Y-40-01022 Friction plate 4

4 16Y-40-01039 Seat plate 4

5 16Y-40-01040 Plate 2

6 16Y-40-01023 Plate 4

7 16Y-40-01003 Seat plate 2

8 16Y-40-01100 Support(L.H.) 1

8 16Y-40-02100 Support(R.H.) 1

9 16Y-40-00006 Bushing 2

10 16Y-40-18000 Oil seal 4

11 16Y-40-00005 Pin 2

12 07020-01018 Fitting grease 2

M14X1

13 16Y-40-14000 () Guard plate(L.H.) 1

13 16Y-40-15000 () Guard plate(R.H.) 1

14 16Y-40-16000 () Guard plate(L.H.) 1

14 16Y-40-17000 () Guard plate(R.H.) 1

15 01010-51840 M18X40 Bolt 36

16 154-30-22190 Block 6

17 16Y-40-00003 Bolt,guard plate 10

18 16Y-40-00004 Sleeve 10

19 01602-21854 18 Washer 46

20 01580-01815 M18 Nut 10

21 16Y-40-01035 Seat plate 2

L3 T2 R B PR 2 5 159



SHANTUI TeHEH

TRACK FRAME ASS'Y
Fig. 16L-40-A11 V1.0

SE®IR (16L-40-A3000 )
guard plate

160 LW TR AR AR



zaEn SHANTUI

NO. PART NO. PART NAME QTY MODEL
1 16L-40-10000 () Track frame ass'y (L.H.) 1 SD16L
1 16L-40-30000 () Track frame ass'y (R.H.) 1
2 16Y-40-01024 Plate 4
3 16Y-40-01022 Friction plate 4

4 16Y-40-01039 Bed plate 4
5 16Y-40-01040 Arc plate 2
6 16Y-40-01023 Plate 4
7 16Y-40-01003 Bed plate 2
8 16L-40-31000 Support (R.H.) 1
8 16L-40-11000 Support (L.H.) 1
9 16Y-40-00006 Bushing 2

10 16Y-40-18000 Oil seal 4

11 16Y-40-00005 Pin 2

12 07020-01021 M10*1 Oil cup 2

13 16L-40H-30000 Guard plate (L.H.) 1

13 16L-40H-40000 Guard plate (R.H.) 1

14 16L-40H-50000 Guard plate (L.H.) 1

14 16L-40H-60000 Guard plate (R.H.) 1

15 01010-51435 M14*35 Bolt 48

16 154-30-22190 Block 6

17 16Y-40-00003 Bolt,Guard plate 12

18 16Y-40-00004 Sleeve 12

19 01602-21442 14 Washer 48

20 01580-01815 M18 Nut 12

21 16L-40-10100 Bed plate 2

L TAEHMAR (R PR 7] 161



SHANTUI SHER

TRACK FRAME ASS'Y
Fig. 16L-40-A12 V1.0

S EBIH ( 16L-40-A2000 )
guard plate

162 LW TR AR AR



zaEn SHANTUI
NO. PART NO. PART NAME QTY MODEL
1 16L-40-10000 () Track frame ass'y (L.H.) 1 SD16L
1 16L-40-30000 () Track frame ass'y (R.H.) 1
2 16Y-40-01024 Plate 4
3 16Y-40-01022 Friction plate 4
4 16Y-40-01039 Bed plate 4
5 16Y-40-01040 Arc plate 2
6 16Y-40-01023 Plate 4
7 16Y-40-01003 Bed plate 2
8 16L-40-31000 Support (R.H.) 1
8 16L-40-11000 Support (L.H.) 1
9 16Y-40-00006 Bushing 2
10 16Y-40-18000 Oil seal 4
11 16Y-40-00005 Pin 2
12 07020-01021 M10*1 Oil cup 2
13 01010-51850 M18*50 Bolt 8
14 01643-31845 18 Washer 8
15 16L-40-70000 Guard plate 2
16 16Y-40-01035 Bed plate 2
L TAEHMAR (R PR 7] 163



SHANTUI TeHEH

TRACK FRAME ASS'Y
Fig. 16Y-40-A21 V1.0

164 L T A AR A B PR 7]



=0 SHANTUI
NO. PART NO. PART NAME QTY MODEL

1 16Y-40E-01000 () Track frame ass'y (L.H.) 1 SD16E
1 16Y-40E-02000 () Track frame ass'y (R.H.) 1

2 16Y-40-01024 Plate 4

3 16Y-40-01022 Friction plate 4

4 16Y-40-01039 Bed plate 4

5 16Y-40-01040 Arc plate 2

6 16Y-40-01023 Plate 4

7 16Y-40-01003 Bed plate 2

8 16Y-40-01100 Support (L.H.) 1

8 16Y-40-02100 Support (R.H.) 1

9 16Y-40-00006 Bushing 2

10 16Y-40-18000 Oil seal 4

11 16Y-40-00005 Pin 2

12 07020-01021 M10*1 Oil cup 2

13 16Y-40E-04000 () Guard plate (L.H.) 1

13 16Y-40E-05000 () Guard plate (R.H.) 1

14 16Y-40E-06000 () Guard plate (L.H.) 1

14 16Y-40E-07000 () Guard plate (R.H.) 1

15 01010-31840 Bolt 36

16 154-30-22190 Block 6

17 16Y-40-00003 Bolt,Guard plate 12

18 16Y-40-00004 Sleeve 12

19 01602-21854 18 Washer 46

20 01580-01815 M18 Nut 12

21 16Y-40-01035 Bed plate 2

L TAEHMAR (R PR 7] 165



SHANTUI SHER

TRACK FRAME COVER
Fig. 16Y-40-002 V1.0

166 LW TR AR AR



2E SHANTUI
NO. PART NO. PART NAME QTY MODEL

1 16Y-40-00001 () Cover(L.H.) 1

1 16Y-40-00002 () Cover(R.H.) 1

2 01010-51425 M14X25 Bolt 4

3 01602-21442 14 Washer 24

4 01643-31445 14 Washer 24

5 16Y-40-12000 () Hood(L.H.) 1

5 16Y-40-13000 () Hood(R.H.) 1

6 01010-51435 M14X35 Bolt 10

7 01010-51475 M14X75 Bolt 2

8 16Y-40-08000 () Cover(R.H.) 1

8 16Y-40-07000 () Cover(L.H.) 1

9 01010-51430 M14X30 Bolt 8

10 16Y-40-07001 Bolt 2

11 01640-21016 10 Washer 4

13 04050-03015 Pin,cotter 2

14 16Y-40-04000 () Bracket(L.H.) 1

14 16Y-40-05000 () Bracket(R.H.) 1

15 01010-52060 M20X60 Bolt 4

16 01602-02060 20 Washer 4

17 01010-52260 M22X60 Bolt 8

18 01602-22268 22 Washer 8

19 16Y-40-00007 Bolt 2
20 16Y-40-00008 Sleeve 2
21 01590-33033 M30X3 Nut 2

22 04050-16355 Pin,cotter 2

L TAEHMAR (R PR 7] 167



SHANTUI SHER

TRACK FRAME COVER
Fig. 16Y-40-A22 V1.0

168 LW TR AR AR



whmn SHANTUI
NO. PART NO. PART NAME QTY MODEL
1 16Y-40E-00001 () Front hood (L.H.) 1 SD16E
1 16Y-40E-00002 () Front hood (R.H.) 1
2 01010-51425 M14*25 Bolt 12
3 01602-21442 14 Washer 26
4 01643-31445 14 Washer 6
5 16Y-40-12000 () Hood (L.H.) 1
5 16Y-40-13000 () Hood (R.H.) 1
6 01010-31435 M14*25 Bolt 4
8 01010-51475 M14*75 Bolt 2
14 16Y-40E-09000 Cover 1
15 01010-51430 M14*30 Bolt 8
18 16Y-40-07001 Bolt 2
19 01640-21016 10 Washer 2
20 01640-21016 10 Washer 2
21 04050-03015 Cotter pin 2
22 16Y-40-04000 () Bracket(L.H.) 1
22 16Y-40-05000 () Bracket(R.H.) 1
23 01010-52050 M20*50 Bolt 4
24 01602-02060 Washer 4
25 01010-52250 M22*50 Bolt 8
26 01602-22268 22 Washer 8
27 16Y-40-00007 Bolt 2
28 16Y-40-00008 Sleeve 2
29 01590-33033 M30*3 Nut 2
30 04050-16345 Cotter pin 2
L TR R B PR 5 169



SHANTUI SHER

TRACK FRAME COVER
Fig. 16L-40-A13 V1.0

LW TR AR AR



zaEn SHANTUI
NO. PART NO. PART NAME QTY MODEL

1 16L-40-00001 () Front hood (L.H.) 1 SD16L
1 16L-40-00002 () Front hood (R.H.) 1

2 01010-51425 M14*25 Bolt 12

3 01602-21442 14 Washer 26

4 01643-31445 14 Washer 8

5 16Y-40-12000 () Hood (L.H.) 1

5 16Y-40-13000 () Hood (R.H.) 1

6 01010-31435 M14*25 Bolt 4

8 01010-51475 M14*75 Bolt 2

10 01640-21426 14 Washer 2

14 04050-03015 Cotter pin 2

15 16L-40-40000 Bracket 2

16 01010-52050 M20*50 Bolt 8

17 01602-02060 Washer 8

18 16L-40-50000 () Cover (R.H.) 1

18 16L-40-20000 () Cover (L.H.) 1

19 01010-51430 M14*30 Bolt 8

22 16Y-40-07001 Bolt 2

23 01640-21016 10 Washer 2

24 01640-21016 10 Washer 2

L TAEHMAR (R PR 7] 171



SHANTUI SHER

RECOIL SPRING

Fig. 16Y-40-003 V1.0

172 LW TR AR AR



THEH SHANTUI
NO. PART NO. PART NAME QTY MODEL
1 16Y-40-11100 () Seat(L.H.) 1
1 16Y-40-19100 () Seat(R.H.) 1
2 01010-31655 Bolt 4
3 01010-31670 Bolt 8
4 01602-21648 16 Washer 12
5 16Y-40-11200 Shaft 2
6 16Y-40-11002 Washer 2
7 16Y-40-11001 () Pad 2
8 01010-31840 Bolt 2
9 01010-31235 M10X35 Bolt 12
10 01602-01236 12 Washer 28
11 07000-15068 O-ring 2
12 16Y-40-11400 Oil cylinder 2
13 16Y-40-11300 Grease gun 2
14 16Y-40-11005 Piston 2
15 16Y-40-11003 Oil seal 2
16 07020-01021 M10X1 Oil cup 2
17 04064-04518 Retainer 2
18 16Y-40-11006 Seat 2
19 16Y-40-11015 Plate 2
20 01010-31225 M12X25 Bolt 8
21 16Y-40-11014 Piston ring 4
22 16Y-40-11016 Cover 2
23 16Y-40-11500 Oil seal 2
24 16Y-40-11013 Retainer 2
25 07000-05230 O-ring 2
26 01010-52060 M20X60 Bolt 12
27 01602-22060 20 Washer 12
28 16Y-40-11008 Recoil spring 2
29 16Y-40-11004 Bushing 2
30 16Y-40-11007 Lever 2
31 16Y-40-11009 Seat,guide 2
32 01580-03629 M36X3 Nut 2
33 16Y-40-11010 () Pad 2
34 01010-51016 M10X16 Bolt 2
35 01602-21030 10 Washer 2
36 16Y-40-11012 Cover 2
37 16Y-40-11011 Asbestos pad 2
38 01010-31230 M10X30 Bolt 8
L3 T2 R B PR 2 5 173



SHANTUI TeHEH

FRONT IDLER

Fig. 16Y-40-031 V1.0

174 L T A AR A B PR 7]



= SHANTUI
NO. PART NO. PART NAME QTY MODEL
1 16Y-40-03300 Front idler body 2
2 16Y-40-03003 Shaft 2
3 07052-31624 Plug 2
4 07000-13055 O-ring 4
5 16Y-40-03201 Sleeve 4
6 16Y-40-03210 Sleeve 4
7 04025-00512 Pin 4
8 07000-15105 O-ring 4
9 01010-51030 M10X30 Bolt 24
10 01602-21030 10 Washer 24
1 16Y-40-03005 Ring,float seal
12 16Y-40-03006 O-ring
13 16Y-40-03100 Support welding on
ass y(l.h.)
13.1 16Y-40-03101 Support(l.h.)
14 16Y-40-03400 Bracket welding on 2
ass y(rh.)
14.1 16Y-40-03401 Bracket(r.h.) 2
15 16Y-40-03102 Plate 4
16 16Y-40-03001 Pin,dowel 4
17 01582-01613 M16X1.5 Nut 4
18 01602-21648 16 Washer 20
19 16Y-40-03004 Shim 64
20 16Y-40-03002 Plate 4
21 01010-51650 M16X50 Bolt 16
L3 T2 R B PR 2 5 175



SHANTUI SHER

CARRIER ROLLER

Fig. 16Y-40-061 V1.0

LW TR AR AR



T SHANTUI
NO. PART NO. PART NAME QTY MODEL
0 16Y-40-06000 Carrier roller 4
1 16Y-40-06004 Carrier roller body 4
2 16Y-40-06005 Shaft 4
3 GB297-30210 Roller bearing 8
4 16Y-40-06006 Lock nut 4
5 16Y-40-06008 Ring 4
6 16Y-40-06007 Carrier roller cover 4
7 07000-12085 o] O-ring 4
8 01010-51025 M10X25 Bolt 12
9 01602-21030 10 Washer 12
10 16Y-40-03005 Ring,float seal 8
11 16Y-40-03006 (0] O-ring 8
12 16Y-40-06003 Seat,float seal 4
13 16Y-40-06002 Cover,float seal 4
14 07000-13120 (0] O-ring 4
15 07000-13055 O O-ring 4
16 04020-00616 Pin 12
17 04064-06020 Retainer 4
18 07052-31624 Plug 4
19 16Y-40-06001 Bracket 4
20 01010-51885 M18X85 Bolt 8
21 01602-21854 18 Washer 8
22 01010-51645 M16X45 Bolt 16
23 01602-21648 16 Washer 16
L TAEHMAR (R PR 7] 177



SHANTUI SHER

TRACK ROLLER

Fig. 16Y-40-091 V1.0

LW TR AR AR



BrEH SHANTUI

NO. PART NO. PART NAME QTY MODEL
0 16Y-40-09000 Track roller 8
1 16Y-40-09100 Track roller body 8
2 16Y-40-09002 Track roller shaft 8
3 16Y-40-03201 Sleeve 16
4 16Y-40-03210A Bushing 16
5 04025-00512 Pin 16
6 07000-15105 (0] O-ring 16
7 01010-51030 M10X30 Bolt 96
8 01602-21030 10 Washer 96
9 16Y-40-03005 Ring,float seal 8
10 16Y-40-03006 o] O-ring 8
11 16Y-40-09003 Cover 8
12 16Y-40-09001 Cap 8
13 07000-13055 o] O-ring 16
14 16Y-40-09005 Retainer 16
15 07052-31624 Plug 8
16 16Y-40-09004 Key 8
17 01010-51865 M18X65 Bolt 8
18 01602-21854 18 Washer 32

LWLt TRV B ERAE 179



SHANTUI SHER

TRACK ROLLER DOUBLE FLANGES
Fig. 16Y-40-101 V1.0

LW TR AR AR



SHANTUI

PART NO.

PART NAME

—_

16Y-40-10000
16Y-40-10100

16Y-40-09002

Track roller,double flanges
Track roller body,double
flanges

Track roller shaft

IS

2

3 16Y-40-03201 Sleeve

4 16Y-40-03210A Bushing

5 04025-00512 Pin

6 07000-15105 O-ring

7 01010-51030 Bolt

8 01602-21030 Washer

9 16Y-40-03005 Ring,float seal 4
10 16Y-40-03006 O-ring 4
11 16Y-40-09003 Cover 4
12 16Y-40-09001 Cap 4
13 07000-13055 O-ring 8
14 16Y-40-09005 Retainer 8
15 07052-31624 Plug 4
16 16Y-40-09004 Key 4
17 01010-51865 M18X65 Bolt 4
18 01602-21854 18 Washer 16

LWLt TRV B ERAE 181



SHANTUI

ZHEM

TRACK ASS'Y

Fig. 16Y-41-001 V1.0

EIR IR
Optional Shoe

#i5 2 B 2
Single Grouser 560mm WIDE Single Grouser 510mm WIDE
] y
610mm WIDE 5 (LT
= Heavy Duty
660mm WIDE
X >\\\
=& & =& B L
Triple Grouser 460mm WIDE Triple Grouser 510mm WIDE With Hole
]

510mm WIDE

182 LW TR AR AR



= SHANTUI
NO. PART NO. PART NAME QTY MODEL
0A 16Y-41-00000 (510mm) track ass y 2
1A 8203-MA-001511 track shoe 37
0B 16Y-41-A1000 (560mm) track ass y 2
1B 8203-MA-001561 track shoe 37
0oC 16Y-41-A3000 (560mm) track ass y 2
1C 8203-MA-001661 track shoe 37
2 8190-MA-00063 bolt 148
3 8216-MA-00064 nut 148
4 8203-MJ-00011 link,track L.H 37
5 8203-MJ-00021 link,track R.H 37
6 8203-MA-00031 bushing 37
7 8203-MA-00051 seal ring 72
8 8203-MA-00041 pin shaft 36
9 8203-MA-00032 bushing,master
10 8203-MA-00053 seal ring 2
11 8203-MA-00042 pin shaft,master
L TAEHMAR (R PR 7] 183



SHANTUI SHER

TRACK ASS'Y

Fig. 16L-41-001 V1.0

184 it TARHUMAR A PR



= SHANTUI
NO. PART NO. PART NAME QTY MODEL
0A 16L-41-00000 (1100) track ass y SD16L
0B 148-41-00000 (950) track ass y
1A 8203-MA-004110 track shoe 42
1B 8203-MA-001951 track shoe 42
2 8203-MM-00062 bolt 168
3 8216-MA-00064 nut 168
4 8203-MJ-00011 link,track L.H 42
5 8203-MJ-00021 link,track R.H 42
6 8203-MA-00031 bushing 41
7 8203-MA-00051 seal ring 82
8 8203-MA-00041 pin shaft 41
9 8203-MA-00032 bushing,master
10 8203-MA-00053 seal ring 2
1 8203-MA-00042 pin shaft,master
L TAEHMAR (R PR 7] 185



ZHEM

SHANTUI

TRACK ASS'Y
Fig. 16Y-41E-001 V1.0

=]

2
560mm WIDE

B

Single Grouser

&

610mm WIDE

LW TR AR AR

186



= SHANTUI
NO. PART NO. PART NAME QTY MODEL
0A 16Y-41E-00000 (560mm) track ass y SD16E
0B 16Y-41-A2000 (610mm) track ass y
1A 8203-MA-001561 track shoe 39
1B 8203-MA-001611 track shoe 39
2 8190-MA-00063 bolt 156
3 8216-MA-00064 nut 156
4 8203-MJ-00011 link,track L.H 39
5 8203-MJ-00021 link,track R.H 39
6 8203-MA-00031 bushing 38
7 8203-MA-00051 seal ring 76
8 8203-MA-00041 pin shaft 38
9 8203-MA-00032 bushing,master
10 8203-MA-00053 seal ring 2
1 8203-MA-00042 pin shaft,master
L TAEHMAR (R PR 7] 187



SHANTUI FHEH

188 LW TR AR AR



BrEH SHANTUI

MAIN FRAME PARTS

LWLt TRV B ERAE 189



SHANTUI TeHEH

( wD1i0 ) )

MAIN FRAME AND STEERING CASE
(WITH WD10 ENGINE)(WITH STANDARD CAB)

Fig. 16Y-30-A11 V1.0

190 LW TR AR AR



T EMH SHANTUI
NO. PART NO. PART NAME QTY MODEL
1 16Y-30-01000 / frame 1
2 07049-23321 plug,dust 6
3 07049-12418 plug,dust 12
4 01010-51016 M10X16 bolt 4
5 16Y-30-00011 plate 2
6 16Y-30-00008 seat 4
7 01010-52295 M22X95 bolt 8
8 01602-22268 22 washer 8
9 16Y-30-00004 cover 2
10 16Y-30-00005 stud 4
11 01592-12226 M22*1.5 nut 4
12 04050-05040 pin,cotter 4
13 07044-13620 plug 4
14 16Y-30-30000 dipstick ass y 1
15 16Y-30-00007 plate 1
16 16Y-30-40000 dipstick ass 'y 2
17 07000-13032 O-ring 7
18 16Y-30-00006 cover 1
19 07000-13110 O-ring 1
20 01010-51630 M16X30 bolt 4
21 01602-21648 16 washer 4
22 16Y-30-00003 plate 1
23 16Y-30-00002 gasket 1
24 01010-51435 M14X35 bolt 10
25 07030-00252 breather plug 3
26 01602-21442 14 washer 10
27 16Y-30-21000 breather seat 1
28 01010-51025 M10X25 bolt 2
29 01602-21030 10 washer 6
30 16Y-30-00001 washer 1
31 154-21-11830 tube 2
32 16Y-30-00010 plate 2
33 04020-01222 pin 2
34 01571-01218 seat 2
L TAEHMAR (R PR 7] 191



SHANTUI TeHEH

( WD10 ) )

MAIN FRAME AND STEERING CASE
(WITH WD10 ENGINE)(WITH ROPS CAB)

Fig. 16Y-30-A21 V1.0

192 LW TR AR AR



T EMH SHANTUI
NO. PART NO. PART NAME QTY MODEL
1 16Y-30-02000 / frame 1
2 07049-23321 plug,dust 6
3 07049-12418 plug,dust 12
4 01010-51016 M10X16 bolt 4
5 16Y-30-00011 plate 2
6 16Y-30-00008 seat 4
7 01010-52295 M22X95 bolt 8
8 01602-22268 22 washer 8
9 16Y-30-00004 cover 2
10 16Y-30-00005 stud 4
11 01592-12226 M22*1.5 nut 4
12 04050-05040 pin,cotter 4
13 07044-13620 plug 4
14 16Y-30-30000 dipstick ass y 1
15 16Y-30-00007 plate 1
16 16Y-30-40000 dipstick ass 'y 2
17 07000-13032 O-ring 7
18 16Y-30-00006 cover 1
19 07000-13110 O-ring 1
20 01010-51630 M16X30 bolt 4
21 01602-21648 16 washer 4
22 16Y-30-00003 plate 1
23 16Y-30-00002 gasket 1
24 01010-51435 M14X35 bolt 10
25 07030-00252 breather plug 3
26 01602-21442 14 washer 10
27 16Y-30-21000 breather seat 1
28 01010-51025 M10X25 bolt 2
29 01602-21030 10 washer 6
30 16Y-30-00001 washer 1
31 154-21-11830 tube 2
32 16Y-30-00010 plate 2
33 04020-01222 pin 2
34 01571-01218 seat 2
L TAEHMAR (R PR 7] 193



SHANTUI TeHEH

( SCl1 X )

MAIN FRAME AND STEERING CASE
(WITH SC11 ENGINE)(WITH STANDARD CAB)

Fig. 16Y-30-B11 V1.0

194 L T A AR A B PR 7]



T EMH SHANTUI
NO. PART NO. PART NAME QTY MODEL
1 16Y-30-03000 / frame 1
2 07049-23321 plug,dust 6
3 07049-12418 plug,dust 12
4 01010-51016 M10X16 bolt 4
5 16Y-30-00011 plate 2
6 16Y-30-00008 seat 4
7 01010-52295 M22X95 bolt 8
8 01602-22268 22 washer 8
9 16Y-30-00004 cover 2
10 16Y-30-00005 stud 4
11 01592-12226 M22*1.5 nut 4
12 04050-05040 pin,cotter 4
13 07044-13620 plug 4
14 16Y-30-30000 dipstick ass y 1
15 16Y-30-00007 plate 1
16 16Y-30-40000 dipstick ass 'y 2
17 07000-13032 O-ring 7
18 16Y-30-00006 cover 1
19 07000-13110 O-ring 1
20 01010-51630 M16X30 bolt 4
21 01602-21648 16 washer 4
22 16Y-30-00003 plate 1
23 16Y-30-00002 gasket 1
24 01010-51435 M14X35 bolt 10
25 07030-00252 breather plug 3
26 01602-21442 14 washer 10
27 16Y-30-21000 breather seat 1
28 01010-51025 M10X25 bolt 2
29 01602-21030 10 washer 6
30 16Y-30-00001 washer 1
31 154-21-11830 tube 2
32 04020-01222 pin 2
33 01571-01218 seat 2
L TAEHMAR (R PR 7] 195



SHANTUI TeHEH

( WD10 )

N—r

MAIN FRAME AND STEERING CASE
(WITH WD10 ENGINE)(WITH STANDARD CAB)

Fig. 16Y-30-B21 V1.0

196 LW TR AR AR



T EMH SHANTUI
NO. PART NO. PART NAME QTY MODEL
1 16Y-30-04000 / frame 1
2 07049-23321 plug,dust 6
3 07049-12418 plug,dust 12
4 01010-51016 M10X16 bolt 4
5 16Y-30-00011 plate 2
6 16Y-30-00008 seat 4
7 01010-52295 M22X95 bolt 8
8 01602-22268 22 washer 8
9 16Y-30-00004 cover 2
10 16Y-30-00005 stud 4
11 01592-12226 M22%1.5 nut 4
12 04050-05040 pin,cotter 4
13 07044-13620 plug 4
14 16Y-30-30000 dipstick ass y 1
15 16Y-30-00007 plate 1
16 16Y-30-40000 dipstick ass 'y 2
17 07000-13032 O-ring 7
18 16Y-30-00006 cover 1
19 07000-13110 O-ring 1
20 01010-51630 M16X30 bolt 4
21 01602-21648 16 washer 4
22 16Y-30-00003 plate 1
23 16Y-30-00002 gasket 1
24 01010-51435 M14X35 bolt 10
25 07030-00252 breather plug 3
26 01602-21442 14 washer 10
27 16Y-30-21000 breather seat 1
28 01010-51025 M10X25 bolt 2
29 01602-21030 10 washer 6
30 16Y-30-00001 washer 1
31 154-21-11830 tube 2
32 04020-01222 pin 2
33 01571-01218 seat 2
L TAEHMAR (R PR 7] 197



ZHEM

SHANTUI

)

X

( WD10
MAIN FRAME AND STEERING CASE

(WITH WD10 ENGINE)(WITH STANDARD CAB)

Fig. 16L-30-A11 V1.0

Wi TRENMRNBRAR

198



T EM SHANTUI
NO. PART NO. PART NAME QTY MODEL
1 16L-30-20000 / frame 1 SD16L
2 07049-23321 plug,dust 6
3 07049-12418 plug,dust 12
4 01010-51016 M10X16 bolt 4
5 16Y-30-00011 plate 2
6 16Y-30-00008 seat 4
7 01010-52295 M22X95 bolt 8
8 01602-22268 22 washer 8
9 16Y-30-00004 cover 2
10 16Y-30-00005 stud 4
11 01592-12226 M22*1.5 nut 4
12 04050-05040 pin,cotter 4
13 07044-13620 plug 4
14 16Y-30-30000 dipstick ass y 1
15 16Y-30-00007 plate 1
16 16Y-30-40000 dipstick ass y 2
17 07000-13032 O-ring 7
18 16Y-30-00006 cover 1
19 07000-13110 O-ring 1
20 01010-51630 M16X30 bolt 4
21 01602-21648 16 washer 4
22 16Y-30-00003 plate 1
23 16Y-30-00002 gasket 1
24 01010-51435 M14X35 bolt 10
25 07030-00252 breather plug 3
26 01602-21442 14 washer 10
27 16Y-30-21000 breather seat 1
28 01010-51025 M10X25 bolt 2
29 01602-21030 10 washer 6
30 16Y-30-00001 washer 1
31 154-21-11830 tube 2
32 16Y-30-00010 plate 2
33 04020-01222 pin 2
34 01571-01218 seat 2
35 16L-52-30000 cover 1
36 01640-21223 12 washer 2
37 01602-21236 12 washer 2
38 01010-51230 M12X30 bolt 2
L TAEHMAR (R PR 7] 199



ZHEM

SHANTUI

)

( WD10 )(
MAIN FRAME AND STEERING CASE

(WITH WD10 ENGINE)(WITH ROPS CAB)

Fig. 16L-30-A21 V1.0

Wi TRENMRNBRAR

200



FHEMR SHANTUI
NO. PART NO. PART NAME QTY MODEL
1 16L-30-30000 / frame 1 SD16L
2 07049-23321 plug,dust 6
3 07049-12418 plug,dust 12
4 01010-51016 M10X16 bolt 4
5 16Y-30-00011 plate 2
6 16Y-30-00008 seat 4
7 01010-52295 M22X95 bolt 8
8 01602-22268 22 washer 8
9 16Y-30-00004 cover 2
10 16Y-30-00005 stud 4
11 01592-12226 M22*1.5 nut 4
12 04050-05040 pin,cotter 4
13 07044-13620 plug 4
14 16Y-30-30000 dipstick ass y 1
15 16Y-30-00007 plate 1
16 16Y-30-40000 dipstick ass y 2
17 07000-13032 O-ring 7
18 16Y-30-00006 cover 1
19 07000-13110 O-ring 1
20 01010-51630 M16X30 bolt 4
21 01602-21648 16 washer 4
22 16Y-30-00003 plate 1
23 16Y-30-00002 gasket 1
24 01010-51435 M14X35 bolt 10
25 07030-00252 breather plug 3
26 01602-21442 14 washer 10
27 16Y-30-21000 breather seat 1
28 01010-51025 M10X25 bolt 2
29 01602-21030 10 washer 6
30 16Y-30-00001 washer 1
31 154-21-11830 tube 2
32 16Y-30-00010 plate 2
33 04020-01222 pin 2
34 01571-01218 seat 2
35 16L-52-30000 cover 1
36 01640-21223 12 washer 2
37 01602-21236 12 washer 2
38 01010-51230 M12X30 bolt 2
L TAEHMAR (R PR 7] 201



ZHEM

SHANTUI

)
MAIN FRAME AND STEERING CASE
(WITH SC11 ENGINE)(WITH STANDARD CAB)

( SCi1

Fig. 16L-30-B11 V1.0

Wi TRENMRNBRAR

202



FHEMR SHANTUI
NO. PART NO. PART NAME QTY MODEL
1 16L-30-40000 / frame 1 SD16L
2 07049-23321 plug,dust 6
3 07049-12418 plug,dust 12
4 01010-51016 M10X16 bolt 4
5 16Y-30-00011 plate 2
6 16Y-30-00008 seat 4
7 01010-52295 M22X95 bolt 8
8 01602-22268 22 washer 8
9 16Y-30-00004 cover 2
10 16Y-30-00005 stud 4
11 01592-12226 M22*1.5 nut 4
12 04050-05040 pin,cotter 4
13 07044-13620 plug 4
14 16Y-30-30000 dipstick ass y 1
15 16Y-30-00007 plate 1
16 16Y-30-40000 dipstick ass y 2
17 07000-13032 O-ring 7
18 16Y-30-00006 cover 1
19 07000-13110 O-ring 1
20 01010-51630 M16X30 bolt 4
21 01602-21648 16 washer 4
22 16Y-30-00003 plate 1
23 16Y-30-00002 gasket 1
24 01010-51435 M14X35 bolt 10
25 07030-00252 breather plug 3
26 01602-21442 14 washer 10
27 16Y-30-21000 breather seat 1
28 01010-51025 M10X25 bolt 2
29 01602-21030 10 washer 6
30 16Y-30-00001 washer 1
31 154-21-11830 tube 2
32 01010-51230 M12X30 bolt 2
33 04020-01222 pin 2
34 01571-01218 seat 2
35 16L-52-30000 cover 1
36 01640-21223 12 washer 2
37 01602-21236 12 washer 2
L TAEHMAR (R PR 7] 203



ZHEM

SHANTUI

)
MAIN FRAME AND STEERING CASE
(WITH WD10 ENGINE)(WITH STANDARD CAB)

( WD10

Fig. 16L-30-B21 V1.0

Wi TRENMRNBRAR

204



T EM SHANTUI
NO. PART NO. PART NAME QTY MODEL
1 16L-30-50000 / frame 1 SD16L
2 07049-23321 plug,dust 6
3 07049-12418 plug,dust 12
4 01010-51016 M10X16 bolt 4
5 16Y-30-00011 plate 2
6 16Y-30-00008 seat 4
7 01010-52295 M22X95 bolt 8
8 01602-22268 22 washer 8
9 16Y-30-00004 cover 2
10 16Y-30-00005 stud 4
11 01592-12226 M22*1.5 nut 4
12 04050-05040 pin,cotter 4
13 07044-13620 plug 4
14 16Y-30-30000 dipstick ass y 1
15 16Y-30-00007 plate 1
16 16Y-30-40000 dipstick ass 'y 2
17 07000-13032 O-ring 7
18 16Y-30-00006 cover 1
19 07000-13110 O-ring 1
20 01010-51630 M16X30 bolt 4
21 01602-21648 16 washer 4
22 16Y-30-00003 plate 1
23 16Y-30-00002 gasket 1
24 01010-51435 M14X35 bolt 10
25 07030-00252 breather plug 3
26 01602-21442 14 washer 10
27 16Y-30-21000 breather seat 1
28 01010-51025 M10X25 bolt 2
29 01602-21030 10 washer 6
30 16Y-30-00001 washer 1
31 154-21-11830 tube 2
32 01010-51230 M12X30 bolt 2
33 04020-01222 pin 2
34 01571-01218 seat 2
35 16L-52-30000 cover 1
36 01640-21223 12 washer 2
37 01602-21236 12 washer 2

L TAEHMAR (R PR 7] 205



SHANTUI SHER

EQUALIZER BAR
Fig. 16Y-31-001 V1.0

206 LW TR AR AR



BrEH SHANTUI

NO. PART NO. PART NAME QTY MODEL
1 16Y-31-30000 flat beam 1
2 16Y-31-00001 bushing 1
3 16Y-31-20000 oil tube 1
4 16Y-31-10000 ring,dustass y 2
5 16Y-31-00002 pin 1
6 16Y-31-00003 plate 1
7 01010-51435 M14X35 bolt 2
8 01602-21442 14 washer 2
9 07217-50510 nipple 1
10 07020-01021 M10*1 oil cup 1
11 07213-80510 nipple 1
12 01010-51220 M12X20 bolt 2
13 01602-21236 12 washer 2
14 08036-10614 clip 2

LWLt TRV B ERAE 207



SHANTUI SHER

EQUALIZER BAR
Fig. 16L-31-001 V1.0

208 LW TR AR AR



= SHANTUI
NO. PART NO. PART NAME QTY MODEL
1 16L-31-10000 Equalizer bar 1
2 16Y-31-00001 Bush 1
3 16Y-31-20000 Oil tube 1
4 16Y-31-10000 Ring,dust ass'y 2
5 16Y-31-00002 Pin 1
6 16Y-31-00003 Plate 1
7 01010-51435 M14*35 Bolt 2
8 01602-21442 14 Washer 2
9 07217-50510 Nipple 1
10 07020-01021 M10*1 Oil cup 1
11 07213-80510 Nipple 1
12 01010-51016 M10*16 Bolt 2
13 01602-21030 10 Washer 2
14 08036-10614 Clip 2
15 16L-31-20000 Support 2
16 01010-52055 M20*55 Bolt 8
17 01602-22060 20 Washer 8
L3 T2 R B PR 2 5 209



SHANTUI SHER

WD10 )

FRONT HOOD
WITH STRAIGHT TILT BLADE OR U- BLADE

Fig. 16Y-50-A11 V1.0

//77

/]

i
)

i
il

/
L

[T1771]

210 LW TR AR AR



BrEH SHANTUI

NO. PART NO. PART NAME QTY MODEL
1 01010-51640 M16X40 bolt 4
2 01643-31645 16 washer 4
3 16Y-50C-12000 guard fence 1
4 23Y-50B-00003 cap 4
5 01643-31232 12 washer 39
6 16Y-50C-14000 () seat(R.H.) 1
7 01010-50820 M8X20 bolt 8
8 01602-00825 8 washer 8
9 16Y-50-13000 () seat(L.H.) 1
10 16Y-50C-00004 sleeve 4
11 16Y-50C-13000 engine-hood,front 1
12 01643-32060 20 washer 16
13 01011-52030 M20X130 bolt 14
14 01011-52025 M20X125 bolt 2
16 04412-00517 rivet 2
17 16Y-50-14000 () seat(R.H.) 1
18 16Y-50C-15000 () seat(L.H.) 1
19 16Y-50-15000 hook 2

LWLt TRV B ERAE 211



ZHEM

SHANTUI

WD10

FRONT HOOD
WITH STRAIGHT TILT BLADE OR U- BLADE

Fig. 16L-50-A11 V1.0

”’7777;;;'
i
o

///////
il

I
I

i

il
/|
i

LW TR AR AR

212



BrEH SHANTUI

NO. PART NO. PART NAME QTY MODEL
1 01010-51640 M16*40 Bolt 4
2 01643-31645 16 Washer 4
3 23Y-50B-00003 Cap 4
4 07042-70108 Plug 2
5 04412-00517 Rivet 2
6 16Y-50C-12000 Guard fence 1
7 07020-01021 M10*1 Oil cup 6
8 16L-50C-03000 Engine-hood,front 1
9 01643-32060 20 Washer 18
10 01011-52030 M20*130 Bolt 16
11 04050-18045 Pin cotter 2
12 01643-31445 14 Washer 8
13 01010-51470 M14*70 Bolt 8
14 16Y-85-00001 Sleeve 4
15 16Y-85-00003 Arm 2
16 16Y-85-40000 Bushing 2
17 16Y-85-30000 Bushing 2
18 16Y-85-10000 Ring,dust 2
19 01643-31232 12 Washer 6

20 16Y-50-15000 Hook 2
21 16Y-50-13000 () Seat(L.H.) 1
22 01010-51220 M12*20 Bolt 7
23 16Y-85-00002 Bearing cover 4
24 01011-52025 M20*125 Bolt 2
25 16Y-50-14000 Seat(R.H.) 1

LWLt TRV B ERAE 213



ZHEM

SHANTUI

WD10

FRONT HOOD
WITH STRAIGHT TILT BLADE OR U- BLADE

Fig. 16L-50-B11 V1.0

S
QX T
s b

Wi TR ERA R

214



BrEH SHANTUI

NO. PART NO. PART NAME QTY MODEL
1 01010-51640 M16*40 Bolt 4
2 01643-31645 16 Washer 4
3 23Y-50B-00003 Cap 4
4 04412-00517 Rivet 2
5 16Y-50C-12000 Guard fence 1
6 07020-01021 M10*1 Oil cup 6
7 16L-50C-03000 Engine-hood,front 1
8 01643-32060 20 Washer 16
9 01011-52030 M20*130 Bolt 16
10 04050-18045 Pin cotter 2
11 01643-31445 14 Washer 8
12 01010-51470 M14*70 Bolt 8
13 16Y-85-00001 Sleeve 4
14 16Y-85-00003 Arm 2
15 16Y-85-40000 Bushing 2
16 16Y-85-30000 Bushing 2
17 16Y-85-10000 Ring,dust 2
18 01643-31232 12 Washer 6
19 16Y-50-15000 Hook 2

20 16Y-50-13000 () Seat(l.H.) 1
21 01010-51220 M12*20 Bolt 7
22 16Y-85-00002 Bearing cover 4
23 01011-52025 M20*125 Bolt 2
24 16Y-50-14000 Seat(r.H.) 1

LWLt TRV B ERAE 215



SHANTUI SHER

WD10

FRONT HOOD
WITH ANGLE BLADE

Fig. 16Y-50-A21 V1.0

iy
i

/]

]
]

i
I
i

/
)
//;;/

[T1771]

216 LW TR AR AR



T EMH SHANTUI
NO. PART NO. PART NAME QTY MODEL
1 01010-51640 M16X40 bolt 4
2 01643-31645 16 washer 4
3 16Y-50C-16000 guard fence 1
4 16Y-50-15000 hook 2
5 01643-31232 12 washer 39
6 16Y-50C-14000 () seat(R.H.) 1
7 01010-50820 M8X20 bolt 8
8 01602-00825 8 washer 8
9 16Y-50-13000 () seat(L.H.) 1
10 16Y-50C-15000 () seat(L.H.) 1
11 16Y-50C-13000 engine-hood,front 1
12 01643-32060 20 washer 16
13 01011-52030 M20X130 bolt 14
14 01011-52025 M20X125 bolt 2
16 04412-00517 rivet 2
17 16Y-50-14000 () seat(R.H.) 1
217

W TREAMAR D B RR 2 7



SHANTUI SHER

SC11

FRONT HOOD
(WITH SC11 ENGINE) WITH ANGLE BLADE

Fig. 16Y-50-B21 V1.0

iy
i

/]

]
]

i
I
i

)
L

[T1771]

218 LW TR AR AR



T EMH SHANTUI
NO. PART NO. PART NAME QTY MODEL
1 01010-51640 M16X40 bolt 4
2 16Y-50-14000 ) seat(R.H.) 1
3 16Y-50C-16000 guard fence 1
4 16Y-50-15000 hook 2
5 01643-31232 12 washer 39
6 16Y-50C-14000 () seat(R.H.) 1
7 01010-50820 M8X20 bolt 8
8 01602-00825 8 washer 8
9 16Y-50-13000 ) seat(L.H.) 1
10 16Y-50C-15000 () seat(L.H.) 1
11 16Y-50C-13000 engine-hood,front 1
12 01643-32060 20 washer 20
13 01011-52030 M20X130 bolt 14
14 01011-52025 M20X125 bolt 2
15 01010-51220 M12X20 bolt 13
16 04412-00517 rivet 2
219

W TREAMAR D B RR 2 7



SHANTUI SHER

( WD10 U )

GUARD AND FRAME
(WITH WD10 ENGINE)
WITH STRAIGHT TILT BLADE OR U- BLADE

Fig. 16Y-50-A12 V1.0

a0
©

1

220 LW TR AR AR



BrEH SHANTUI

NO. PART NO. PART NAME QTY MODEL
1 01010-51220 M12X20 bolt 13
2 16Y-50C-04000 cover 1
3 01010-51235 M12X35 bolt 17
4 16Y-50C-10000 frame 1
5 01643-31232 12 washer 39
6 01010-51440 M14X40 bolt 12
7 01643-31445 14 washer 12
8 16Y-50C-00002 plate 1
9 01010-51230 M12X30 bolt 3

10 16Y-50C-08000 cover(L.H.) 1
11 16Y-50CA-03000 cover(R.H.) 1

LWLt TRV B ERAE 221



SHANTUI SHER

( WD10 U )

GUARD AND FRAME
(WITH WD10 ENGINE)

WITH STRAIGHT TILT BLADE OR U- BLADE
Fig. 16L-50-A12 V1.0

222 LW TR AR AR



zaEn SHANTUI
NO. PART NO. PART NAME QTY MODEL
1 01010-50820 M8*20 Bolt 8
2 01602-20825 8 Washer 8
3 01643-31232 12 Washer 28
4 01010-51235 M12*35 Bolt 4
5 01010-51225 M12*25 Bolt 8
6 16L-50C-07000 Cover(l.H.) 1
7 01010-51240 M12*40 Bolt 6
8 16L-50C-00001 Shim 2
9 16Y-50C-14000 () Seat(r.H.) 1
10 16L-50C-08000 Cover(r.H.) 1
11 16Y-50C-10000 Frame 1
12 01010-51440 M14*40 Bolt 8
13 01643-31445 14 Washer 8
14 16Y-50C-15000 () Seat(l.H.) 1
15 16Y-50C-00002 Plate 1
16 01010-51230 M12*30 Bolt 3
17 01010-51220 M12*20 Bolt 6
18 16L-50C-02000 () Cover 1
19 16L-50C-06000 Beam 1
20 16L-50C-00002 Shim 4
L TAEHMAR (R PR 7] 223



SHANTUI SHER

( WD10 U )

GUARD AND FRAME
(WITH WD10 ENGINE)

WITH STRAIGHT TILT BLADE OR U- BLADE
Fig. 16L-50-B12 V1.0

224 LW TR AR AR



whmn SHANTUI
NO. PART NO. PART NAME QTY MODEL

1 16L-50CA-01000 Cover(r.H.) 1

2 16Y-50C-10000 Frame 1

3 01643-31232 12 Washer 28

4 01010-51235 M12*35 Bolt 4

5 01010-51225 M12+25 Bolt 8

6 16L-50C-07000 Cover(LH.) 1

7 01010-51240 M12*40 Bolt 6

8 16L-50C-00001 Shim 2

9 01010-51440 M14*40 Bolt 8

10 01643-31445 14 Washer 8

1 16Y-50C-00002 Plate 1

12 01010-51230 M12*30 Bolt 3

13 01010-51220 M12+20 Bolt 6

14 16L-50C-02000 () Cover 1

15 16L-50C-06000 Beam 1

16 16L-50C-00002 Shim 4
WHETRENWROEIRA R 225



SHANTUI SHER

( WD10 U )

GUARD AND FRAME
(WITH WD10 ENGINE) WITH ANGLE BLADE

Fig. 16Y-50-A22 V1.0

226 LW TR AR AR



BrEH SHANTUI

NO. PART NO. PART NAME QTY MODEL
1 01010-51220 M12X20 bolt 13
2 16Y-50C-04000 cover 1
3 01010-51235 M12X35 bolt 17
4 16Y-50C-10000 frame 1
5 01643-31232 12 washer 39
6 01010-51440 M14X40 bolt 12
7 01643-31445 14 washer 12
8 16Y-50C-00002 plate 1
9 01010-51230 M12X30 bolt 3
10 16Y-50C-08000 cover(L.H.) 1
11 16Y-50C-09000 cover(R.H.) 1

LWLt TRV B ERAE 227



SHANTUI SHER

( SC11 )

GUARD AND FRAME
(WITH SC11 ENGINE) WITH ANGLE BLADE

Fig. 16Y-50-B22 V1.0

228 LW TR AR AR



BrEH SHANTUI

NO. PART NO. PART NAME QTY MODEL
1 01010-51220 M12X20 bolt 13
2 16Y-50C-04000 cover 1
3 01010-51235 M12X35 bolt 17
4 16Y-50C-10000 frame 1
5 01643-31232 12 washer 39
6 01010-51440 M14X40 bolt 12
7 01643-31445 14 washer 12
8 16Y-50C-00002 plate 1
9 01010-51230 M12X30 bolt 3
10 16Y-50C-08000 cover(L.H.) 1
11 16Y-50C-09000 cover(R.H.) 1

LWLt TRV B ERAE 229



ZHEM

SHANTUI

FENDER
(WITH STANDARD CAB AND TRACTION FRAME)

Fig. 16Y-51-A11 V1.0

Wi TRENMRNBRAR

230



= SHANTUI
NO. PART NO. PART NAME QTY MODEL
1 01011-52005 M20*105 bolt 1
2 23Y-51B-24000 damping seat 5
3 01011-52025 M20X125 bolt 4
4 01643-32060 20 washer 4
5 23Y-51B-00010 washer 4
6 01580-02016 M20 nut 4
7 16Y-51C-00011 pressure measure plate 1
8 01010-51020 M10X20 bolt 2
9 16Y-51C-04000 fender(L.H.) 1
10 16Y-51C-05000 fender(R.H.) 1
11 16Y-51-00007 cover 1
12 01010-51090 M10X90 bolt 12
13 10Y-51B-09000 seat 2
14 16Y-51-00009 plate 1
15 01643-31445 14 washer 4
16 01010-51430 M14X30 bolt 4
17 16Y-51C-07000 ) cover(R.H.) 1
18 16Y-51C-32000 cover(R.H.) 1
19 16Y-51C-31000 cover(L.H.) 1
20 01010-51230 M12X30 bolt 7
21 16Y-51C-00007 armrest 2
22 01010-51225 M12X25 bolt 13
23 01643-31232 12 washer 13
24 16Y-51C-08000 cover 1
25 198-54-41941 cap
26 01010-51025 M10X25 bolt
27 01643-31032 10 washer 18
28 16Y-51C-00006 cover
29 124-54-26540 washer 7
L3 T2 R B PR 2 5 231



ZHEM

SHANTUI

FENDER
(WITH STANDARD CAB AND TRACTION FRAME)

Fig. 16L-51-A11 V1.0

Wi TRENMRNBRAR

232



T SHANTUI
NO. PART NO. PART NAME QTY MODEL
1 01011-52005 M20*105 Bolt 1 Sb16L
2 23Y-51B-24000 Damping seat 5
3 01011-52025 M20X125 Bolt 4
4 01643-32060 20 Washer 4
5 23Y-51B-00010 Washer 4
6 01580-02016 M20 Nut 4
7 16Y-51C-00011 Pressure measure plate 1
8 01010-51020 M10X20 Bolt 2
9 16L-51-01000 Fender(l.h.) 1
10 16L-51-02000 Fender(r.h.) 1
11 16Y-51-00007 Cover 1
12 01010-51090 M10X90 Bolt 12
13 10Y-51B-09000 Seat 2
14 16Y-51-00009 Plate 1
15 01643-31445 14 Washer 4
16 01010-51430 M14X30 Bolt 4
17 16Y-51C-07000 ) Cover(r.h.) 1
18 16Y-51C-32000 Cover(r.h.) 1
19 16Y-51C-31000 Cover(l.h.) 1
20 01010-51230 M12X30 Bolt 7
21 16Y-51C-00007 Armrest 2
22 01010-51225 M12X25 Bolt 13
23 01643-31232 12 Washer 22
24 16Y-51C-08000 Cover 1

25 198-54-41941 Cap
26 01010-51025 M10X25 Bolt
27 01643-31032 10 Washer 18
28 16Y-51C-00006 Cover 1
L3 T2 R B PR 2 5 233



SHANTUI SHER

—~
~

FENDER
(WITH ROPS CAB AND TRACTION FRAME)

Fig. 16L-51-A21 V1.0

234 Wi TRENMRNBRAR



T EMH SHANTUI

NO. PART NO. PART NAME QTY MODEL

1 01011-52005 M20*105 Bolt 1 SD16L

2 23Y-51B-24000 Damping seat 5

3 01011-52025 M20X125 Bolt 4

4 01643-32060 20 Washer 4

5 23Y-51B-00010 Washer 4

6 01580-02016 M20 Nut 4

7 16y-51¢-00011 Pressure measure plate 1

8 01010-51020 M10X20 Bolt 2

9 16L-51-03000 Fender(l.h.) 1

10 16L-51-04000 Fender(r.h.) 1

11 16Y-51C-00012 Cover 1

12 01010-51090 M10X90 Bolt 12

13 10Y-51B-09000 Seat 2

14 16Y-51-00009 Plate 1

15 01643-31445 14 Washer 4

16 01010-51430 M14X30 Bolt 4

17 16Y-51C-07000 ) Cover(r.h.) 1

18 16Y-51C-27000 Cover(r.h.) 1

19 16Y-51C-26000 Cover(l.h.) 1

20 01010-51230 M12X30 Bolt 7

21 16Y-51C-00007 Armrest 2

22 01010-51225 M12X25 Bolt 13

23 01643-31232 12 Washer 22

24 16Y-51C-25000 Cover 1

25 198-54-41941 Cap 7

26 01010-51025 M10X25 Bolt 4

27 01643-31032 10 Washer 18

28 16Y-51C-00006 Cover 1

L3 T2 R B PR 2 5 235



SHANTUI SHER

( X )

FENDER
(WITH STANDARD CAB )(WITH RIPPER OR HYDRAULIC WINCH)

Fig. 16Y-51-A21 V1.0

236 Wi TRENMRNBRAR



T EMH SHANTUI
NO. PART NO. PART NAME QTY MODEL
1 01011-52005 M20*105 bolt 1
2 23Y-51B-24000 damping seat 5
3 01011-52025 M20X125 bolt 4
4 01643-32060 20 washer 4
5 23Y-51B-00010 washer 4
6 01580-02016 M20 nut 4
7 16Y-51C-00011 pressure measure plate 1
8 01010-51020 M10X20 bolt 2
9 16Y-51C-04000 fender(L.H.) 1
10 16Y-51C-05000 fender(R.H.) 1
11 16Y-51-00007 cover 1
12 01010-51090 M10X90 bolt 12
13 10Y-51B-09000 seat 2
14 16Y-51-00009 plate 1
15 01643-31445 14 washer 4
16 01010-51430 M14X30 bolt 4
17 16Y-51C-06000 ) cover(R.H.) 1
18 16Y-51C-32000 cover(R.H.) 1
19 16Y-51C-31000 cover(L.H.) 1
20 01010-51230 M12X30 bolt 7
21 16Y-51C-00007 armrest 2
22 01010-51225 M12X25 bolt 13
23 01643-31232 12 washer 13
24 16Y-51C-08000 cover 1
25 198-54-41941 cap 7
26 01010-51025 M10X25 bolt 4
27 01643-31032 10 washer 18
28 16Y-51C-00006 cover 1
29 124-54-26540 washer 7
WL TR A EIRA T 237



SHANTUI SHER

FENDER
(WITH ROPS CAB AND TRACTION FRAME)

Fig. 16Y-51-A31 V1.0

238 Wi TRENMRNBRAR



T EMH SHANTUI
NO. PART NO. PART NAME QTY MODEL
1 01011-52005 M20*105 bolt 1
2 23Y-51B-24000 damping seat 5
3 01011-52025 M20X125 bolt 4
4 01643-32060 20 washer 4
5 23Y-51B-00010 washer 4
6 01580-02016 M20 nut 4
7 16Y-51C-00011 pressure measure plate 1
8 01010-51020 M10X20 bolt 2
9 16Y-51C-23000 fender(L.H.) 1
10 16Y-51C-24000 fender(R.H.) 1
11 16Y-51C-00012 cover 1
12 01010-51090 M10X90 bolt 12
13 10Y-51B-09000 seat 2
14 16Y-51-00009 plate 1
15 01643-31445 14 washer 4
16 01010-51430 M14X30 bolt 4
17 16Y-51C-07000 ) cover(R.H.) 1
18 16Y-51C-27000 cover(R.H.) 1
19 16Y-51C-26000 cover(L.H.) 1
20 01010-51230 M12X30 bolt 7
21 16Y-51C-00007 armrest 2
22 01010-51225 M12X25 bolt 13
23 01643-31232 12 washer 13
24 16Y-51C-25000 cover 1
25 198-54-41941 cap 7
26 01010-51025 M10X25 bolt 4
27 01643-31032 10 washer 18
28 16Y-51C-00006 cover 1
29 124-54-26540 washer 7
L TAZHAR A A PR A H 239



SHANTUI SHER

( X )

FENDER
(WITH ROPS CAB )(WITH RIPPER OR HYDRAULIC WINCH)

Fig. 16Y-51-A41 V1.0

240 Wi TRENMRNBRAR



SHHEH SHANTUI
NO. PART NO. PART NAME QTY MODEL
1 01011-52005 M20*105 bolt 1
2 23Y-51B-24000 damping seat 5
3 01011-52025 M20X125 bolt 4
4 01643-32060 20 washer 4
5 23Y-51B-00010 washer 4
6 01580-02016 M20 nut 4
7 16Y-51C-00011 pressure measure plate 1
8 01010-51020 M10X20 bolt 2
9 16Y-51C-23000 fender(L.H.) 1
10 16Y-51C-24000 fender(R.H.) 1
11 16Y-51C-00012 cover 1
12 01010-51090 M10X90 bolt 12
13 10Y-51B-09000 seat 2
14 16Y-51-00009 plate 1
15 01643-31445 14 washer 4
16 01010-51430 M14X30 bolt 4
17 16Y-51C-06000 ) cover(R.H.) 1
18 16Y-51C-27000 cover(R.H.) 1
19 16Y-51C-26000 cover(L.H.) 1
20 01010-51230 M12X30 bolt 7
21 16Y-51C-00007 armrest 2
22 01010-51225 M12X25 bolt 13
23 01643-31232 12 washer 13
24 16Y-51C-25000 cover 1
25 198-54-41941 cap 7
26 01010-51025 M10X25 bolt 4
27 01643-31032 10 washer 18
28 16Y-51C-00006 cover 1
29 124-54-26540 washer 7
WL TENHRNEIRAE 241



SHANTUI SHER

( )
FENDER

(WITH CANOPY,CANVAS AND TRACTION FRAME)

Fig. 16Y-51-A51 V1.0

242 Wi TRENMRNBRAR



SHHEH SHANTUI
NO. PART NO. PART NAME QTY MODEL
1 01011-52005 M20*105 bolt 1
2 23Y-51B-24000 damping seat 5
3 01011-52025 M20X125 bolt 4
4 01643-32060 20 washer 4
5 23Y-51B-00010 washer 4
6 01580-02016 M20 nut 4
7 16Y-51C-00011 pressure measure plate 1
8 01010-51020 M10X20 bolt 2
9 16Y-51C-20000 fender(L.H.) 1
10 16Y-51C-21000 fender(R.H.) 1
11 16Y-51-00007 cover 1
12 01010-51090 M10X90 bolt 12
13 10Y-51B-09000 seat 2
14 16Y-51-00009 plate 1
15 01643-31445 14 washer 4
16 01010-51430 M14X30 bolt 4
17 16Y-51C-07000 ) cover(R.H.) 1
18 16Y-51C-36000 cover(R.H.) 1
19 16Y-51C-35000 cover(L.H.) 1
20 01010-51230 M12X30 bolt 7
21 16Y-51C-00007 armrest 2
22 01010-51225 M12X25 bolt 13
23 01643-31232 12 washer 13
24 16Y-51C-08000 cover 1
25 198-54-41941 cap 7
26 01010-51025 M10X25 bolt 4
27 01643-31032 10 washer 18
28 16Y-51C-00006 cover 1
29 124-54-26540 washer 7
WL TENHRNEIRAE 243



SHANTUI SHER

( X )

FENDER
(WITH CANOPY,CANVAS )(WITH RIPPER OR HYDRAULIC WINCH)

Fig. 16Y-51-A61 V1.0

244 L3 TRV B BR A



SHHEH SHANTUI
NO. PART NO. PART NAME QTY MODEL
1 01011-52005 M20*105 bolt 1
2 23Y-51B-24000 damping seat 5
3 01011-52025 M20X125 bolt 4
4 01643-32060 20 washer 4
5 23Y-51B-00010 washer 4
6 01580-02016 M20 nut 4
7 16Y-51C-00011 pressure measure plate 1
8 01010-51020 M10X20 bolt 2
9 16Y-51C-20000 fender(L.H.) 1
10 16Y-51C-21000 fender(R.H.) 1
11 16Y-51-00007 cover 1
12 01010-51090 M10X90 bolt 12
13 10Y-51B-09000 seat 2
14 16Y-51-00009 plate 1
15 01643-31445 14 washer 4
16 01010-51430 M14X30 bolt 4
17 16Y-51C-06000 ) cover(R.H.) 1
18 16Y-51C-36000 cover(R.H.) 1
19 16Y-51C-35000 cover(L.H.) 1
20 01010-51230 M12X30 bolt 7
21 16Y-51C-00007 armrest 2
22 01010-51225 M12X25 bolt 13
23 01643-31232 12 washer 13
24 16Y-51C-08000 cover 1
25 198-54-41941 cap 7
26 01010-51025 M10X25 bolt 4
27 01643-31032 10 washer 18
28 16Y-51C-00006 cover 1
29 124-54-26540 washer 7
WL TENHRNEIRAE 245



SHANTUI SHER

( )

HE BEAM OF FENDER
(WITH STANDARD CAB AND TRACTION FRAME)

Fig. 16Y-51-A12 V1.0

246 Wi TRENMRNBRAR



zaEn SHANTUI
NO. PART NO. PART NAME QTY MODEL

1 23Y-51B-24000 damping seat 1

2 01011-52025 M20X125 bolt 1

3 16Y-51-15000 brakcet(L.H.) 1

4 16Y-51-14000 brakcet(R.H.) 1

5 01010-51435 M14X35 bolt 10

6 01643-32060 20 washer 1

7 23Y-51B-00010 washer 1

8 01580-02016 M20 nut 1

9 16Y-51-13000 bracket 1

10 01010-51640 M16X40 bolt 22

1 16Y-51-07000 cover,rear 1

12 16Y-51C-33000 beam 1

13 01010-51650 M16X50 bolt 12

14 01010-51635 M16X35 bolt 6

15 01643-31645 16 washer 40

16 16Y-51-01000 bracket,fender(L.H.) 1

17 16Y-51-02000 bracket,fender(R.H.) 1

18 01010-51445 M14X45 bolt

19 01643-31445 14 washer 18

20 16Y-51C-12000 bracket 1

21 01010-51230 M12X30 bolt 4

22 01010-51225 M12X25 bolt 2

23 01643-31232 12 washer 6

L3 T2 R B PR 2 5 247



SHANTUI SHER

( )

HE BEAM OF FENDER
(WITH STANDARD CAB AND TRACTION FRAME)

Fig. 16L-51-A12 V1.0

248 Wi TRENMRNBRAR



zaEn SHANTUI

NO. PART NO. PART NAME QTY MODEL

1 23Y-51B-24000 Damping seat 1 SD16L

2 01011-52025 M20X125 Bolt 1

3 16Y-51-15000 Brakcet(l.h.) 1

4 16Y-51-14000 Brakcet(r.h.) 1

5 01010-51435 M14X35 Bolt 10

6 01643-32060 20 Washer 1

7 23Y-51B-00010 Washer 1

8 01580-02016 M20 Nut 1

9 16Y-51-13000 Bracket 1

10 01010-51640 M16X40 Bolt 22

1 16Y-51-07000 Cover,rear 1

12 16Y-51C-33000 Beam 1

13 01010-51650 M16X50 Bolt 12

14 01010-51635 M16X35 Bolt 4

15 01643-31645 16 Washer 40

16 16Y-51-01000 Bracket,fender(l.h.) 1

17 16Y-51-02000 Bracket,fender(r.h.)

18 01010-51445 M14X45 Bolt

19 01643-31445 14 Washer 18

20 16Y-51C-12000 Bracket 1

21 01010-51230 M12X30 Bolt 4

22 01010-51225 M12X25 Bolt 2

23 01643-31232 12 Washer 6

L3 T2 R B PR 2 5 249



SHANTUI SHER

THE BEAM OF FENDER
(WITH ROPS CAB AND TRACTION FRAME)

Fig. 16L-51-A22 V1.0

250 Wi TRENMRNBRAR



T EMH SHANTUI
NO. PART NO. PART NAME QTY MODEL

1 23Y-51B-24000 Damping seat 1 SD16L
2 01011-52025 M20X125 Bolt 1

3 16Y-51-15000 Brakcet(l.h.) 1

4 16Y-51-14000 Brakcet(r.h.) 1

5 01010-51435 M14X35 Bolt 10

6 01643-32060 20 Washer 1

7 23Y-51B-00010 Washer 1

8 01580-02016 M20 Nut 1

9 16Y-51-13000 Bracket 1

10 01010-51640 M16X40 Bolt 22

1" 16Y-51-07000 Cover,rear 1

12 16Y-51C-33000 Beam 1

13 01010-51650 M16X50 Bolt 12

14 01010-51635 M16X35 Bolt 6

15 01643-31645 16 Washer 40

16 16Y-51-01000 Bracket,fender(l.h.) 1

17 16Y-51-02000 Bracket,fender(r.h.) 1

18 01010-51445 M14X45 Bolt 8

19 01643-31445 14 Washer 18

20 16Y-51C-12000 Bracket 1

21 01010-51230 M12X30 Bolt 4

22 01010-51225 M12X25 Bolt 2

23 01643-31232 12 Washer 6

L3 T2 R B PR 2 5 251



SHANTUI SHER

( X )

THE BEAM OF FENDER
(WITH STANDARD CAB)(WITH RIPPER OR HYDRAULIC WINCH)

Fig. 16Y-51-A22 V1.0

252 Wi TRENMRNBRAR



T EMH SHANTUI
NO. PART NO. PART NAME QTY MODEL
1 23Y-51B-24000 damping seat 1
2 01011-52025 M20X125 bolt 1
3 16Y-51-15000 brakcet(L.H.) 1
4 16Y-51-14000 brakcet(R.H.) 1
5 01010-51435 M14X35 bolt 10
6 01643-32060 20 washer 1
7 23Y-51B-00010 washer 1
8 01580-02016 M20 nut 1
9 16Y-51-13000 bracket 1
10 01010-51640 M16X40 bolt 22
1" 16Y-51-00004 cover,rear 1
12 16Y-51C-33000 beam 1
13 01010-51650 M16X50 bolt 12
14 01010-51635 M16X35 bolt 6
15 01643-31645 16 washer 40
16 16Y-51-01000 bracket,fender(L.H.) 1
17 16Y-51-02000 bracket,fender(R.H.) 1
18 01010-51445 M14X45 bolt 8
19 01643-31445 14 washer 18
20 16Y-51C-12000 bracket 1
21 01010-51230 M12X30 bolt 4
22 01010-51225 M12X25 bolt 2
23 01643-31232 12 washer 6
L3 T2 R B PR 2 5 253



SHANTUI SHER

( )

THE BEAM OF FENDER
(WITH ROPS CAB AND TRACTION FRAME)

Fig. 16Y-51-A32 V1.0

254 Wi TRENMRNBRAR



T EMH SHANTUI
NO. PART NO. PART NAME QTY MODEL
1 23Y-51B-24000 damping seat 1
2 01011-52025 M20X125 bolt 1
3 16Y-51-15000 brakcet(L.H.) 1
4 16Y-51-14000 brakcet(R.H.) 1
5 01010-51435 M14X35 bolt 10
6 01643-32060 20 washer 1
7 23Y-51B-00010 washer 1
8 01580-02016 M20 nut 1
9 16Y-51-13000 bracket 1
10 01010-51640 M16X40 bolt 22
1" 16Y-51-07000 cover,rear 1
12 16Y-51C-33000 beam 1
13 01010-51650 M16X50 bolt 12
14 01010-51635 M16X35 bolt 6
15 01643-31645 16 washer 40
16 16Y-51-01000 bracket,fender(L.H.) 1
17 16Y-51-02000 bracket,fender(R.H.) 1
18 01010-51445 M14X45 bolt 8
19 01643-31445 14 washer 18
20 16Y-51C-12000 bracket 1
21 01010-51230 M12X30 bolt 4
22 01010-51225 M12X25 bolt 2
23 01643-31232 12 washer 6
L3 T2 R B PR 2 5 255



SHANTUI SHER

( X )

THE BEAM OF FENDER
(WITH ROPS CAB)(WITH RIPPER OR HYDRAULIC WINCH)

Fig. 16Y-51-A42 V1.0

256 Wi TRENMRNBRAR



SHHEH SHANTUI

NO. PART NO. PART NAME QTY MODEL

1 23Y-51B-24000 damping seat 1

2 01011-52025 M20X125 bolt 1

3 16Y-51-15000 brakcet(L.H.) 1

4 16Y-51-14000 brakcet(R.H.) 1

5 01010-51435 M14X35 bolt 10

6 01643-32060 20 washer 1

7 23Y-51B-00010 washer 1

8 01580-02016 M20 nut 1

9 16Y-51-13000 bracket 1

10 01010-51640 M16X40 bolt 22

11 16Y-51-00004 cover,rear 1

12 16Y-51C-33000 beam 1

13 01010-51650 M16X50 bolt 12

14 01010-51635 M16X35 bolt 6

15 01643-31645 16 washer 40

16 16Y-51-01000 bracket,fender(L.H.) 1

17 16Y-51-02000 bracket,fender(R.H.) 1

18 01010-51445 M14X45 bolt 8

19 01643-31445 14 washer 18

20 16Y-51C-12000 bracket 1

21 01010-51230 M12X30 bolt 4

22 01010-51225 M12X25 bolt 2

23 01643-31232 12 washer 6

WL TENHRNEIRAE 257



SHANTUI SHER

( )

THE BEAM OF FENDER
(WITH CANOPY,CANVAS AND TRACTION FRAME)

Fig. 16Y-51-A52 V1.0

258 Wi TRENMRNBRAR



SHHEH SHANTUI

NO. PART NO. PART NAME QTY MODEL

1 23Y-51B-24000 damping seat 1

2 01011-52025 M20X125 bolt 1

3 16Y-51-15000 brakcet(L.H.) 1

4 16Y-51-14000 brakcet(R.H.) 1

5 01010-51435 M14X35 bolt 10

6 01643-32060 20 washer 1

7 23Y-51B-00010 washer 1

8 01580-02016 M20 nut 1

9 16Y-51-13000 bracket 1

10 01010-51640 M16X40 bolt 22

11 16Y-51-07000 cover,rear 1

12 16Y-51C-33000 beam 1

13 01010-51650 M16X50 bolt 12

14 01010-51635 M16X35 bolt 6

15 01643-31645 16 washer 40

16 16Y-51-01000 bracket,fender(L.H.) 1

17 16Y-51-02000 bracket,fender(R.H.) 1

18 01010-51445 M14X45 bolt 8

19 01643-31445 14 washer 18

20 16Y-51C-12000 bracket 1

21 01010-51230 M12X30 bolt 4

22 01010-51225 M12X25 bolt 2

23 01643-31232 12 washer 6

WL TENHRNEIRAE 259



SHANTUI SHER

( X )

THE BEAM OF FENDER
(WITH CANOPY,CANVAS)(WITH RIPPER OR HYDRAULIC WINCH)

Fig. 16Y-51-A62 V1.0

260 Wi TRENMRNBRAR



SHHEH SHANTUI

NO. PART NO. PART NAME QTY MODEL

1 23Y-51B-24000 damping seat 1

2 01011-52025 M20X125 bolt 1

3 16Y-51-15000 brakcet(L.H.) 1

4 16Y-51-14000 brakcet(R.H.) 1

5 01010-51435 M14X35 bolt 10

6 01643-32060 20 washer 1

7 23Y-51B-00010 washer 1

8 01580-02016 M20 nut 1

9 16Y-51-13000 bracket 1

10 01010-51640 M16X40 bolt 22

11 16Y-51-00004 cover,rear 1

12 16Y-51C-33000 beam 1

13 01010-51650 M16X50 bolt 12

14 01010-51635 M16X35 bolt 6

15 01643-31645 16 washer 40

16 16Y-51-01000 bracket,fender(L.H.) 1

17 16Y-51-02000 bracket,fender(R.H.) 1

18 01010-51445 M14X45 bolt 8

19 01643-31445 14 washer 18

20 16Y-51C-12000 bracket 1

21 01010-51230 M12X30 bolt 4

22 01010-51225 M12X25 bolt 2

23 01643-31232 12 washer 6

WL TENHRNEIRAE 261



SHANTUI SHER

( )

FLOOR FRAME AND GUARD
(WITH STANDARD CAB AND TRACTION FRAME)

Fig. 16Y-51-A13 V1.0

262 it TARHUMAR A PR



THEH SHANTUI

NO. PART NO. PART NAME QTY MODEL
1 16Y-51C-09000 frame, floor plate 1
2 01643-31232 12 washer 18
3 01010-51230 M12X30 bolt 6
4 16Y-51C-02000 cover 1
5 16Y-51C-22000 bracket 1
6 16Y-51C-00009 plate 1
7 198-54-41941 cap 2
8 16Y-51-11000 spring 1
9 04050-11616 pin,cotter 2

10 16Y-51C-00014 seal strip 2

11 16Y-51C-00010 cap 2

12 16Y-51C-00002 cap 1

13 01643-31032 10 washer 2

14 16Y-51C-01000 battery cover 1

15 195-54-45460 plate 1

16 16Y-51-12000 cover 1

17 01010-51225 M12X25 bolt 12

18 01010-51025 M10X25 bolt 2

19 16Y-51C-28000 plate 1

20 01010-50820 M8X20 bolt 6

21 01643-30823 8 washer 6

22 16Y-51C-30000 cover 1

23 16Y-51C-29000 cover 1

24 124-54-26540 washer 2

25 154-54-46150 bracket 1

L3 T2 R B PR 2 5 263



SHANTUI SHER

( )

FLOOR FRAME AND GUARD
(WITH STANDARD CAB AND TRACTION FRAME)

Fig. 16L-51-A13 V1.0

264 it TARHUMAR A PR



BrEH SHANTUI

NO. PART NO. PART NAME QTY MODEL
1 16Y-51C-09000 Frame, floor plate 1 SD16L
2 01643-31232 12 Washer 18
3 01010-51230 M12X30 Bolt 6
4 16Y-51C-02000 Cover 1
5 16Y-51C-22000 Bracket 1
6 16Y-51C-00009 Plate 1
7 198-54-41941 Cap 2
8 16Y-51-11000 Spring 1
9 04050-11616 Pin,cotter 2
10 16Y-51C-00014 Seal strip 2
11 16Y-51C-00010 Cap 2
12 16Y-51C-00002 Cap 1
13 01643-31032 10 Washer 2
14 16Y-51C-01000 Battery cover 1
15 195-54-45460 Plate 1
16 16Y-51-12000 Cover 1
17 01010-51225 M12X25 Bolt 12
18 01010-51025 M10X25 Bolt 2
19 16Y-51C-28000 Plate 1
20 01010-50820 M8X20 Bolt 6
21 01643-30823 8 Washer 6
22 16Y-51C-30000 Cover 1
23 16Y-51C-29000 Cover 1
24 124-54-26540 Washer 2
25 154-54-46150 Bracket 1

LWLt TRV B ERAE 265



SHANTUI SHER

( )

FLOOR FRAME AND GUARD
(WITH ROPS CAB AND TRACTION FRAME)

Fig. 16L-51-A23 V1.0

266 it TARHUMAR A PR



BrEH SHANTUI

NO. PART NO. PART NAME QTY MODEL
1 16Y-51C-09000 Frame, floor plate 1 SD16L
2 01643-31232 12 Washer 18
3 01010-51230 M12X30 Bolt 6
4 16Y-51C-02000 Cover 1
5 16Y-51C-22000 Bracket 1
6 16Y-51C-00009 Plate 1
7 198-54-41941 Cap 2
8 16Y-51-11000 Spring 1
9 04050-11616 Pin,cotter 2
10 16Y-51C-00014 Seal strip 2
11 16Y-51C-00010 Cap 2
12 16Y-51C-00002 Cap 1
13 01643-31032 10 Washer 2
14 16Y-51C-01000 Battery cover 1
15 195-54-45460 Plate 1
16 16Y-51-12000 Cover 1
17 01010-51225 M12X25 Bolt 12
18 01010-51025 M10X25 Bolt 2
19 16Y-51C-28000 Plate 1

20 01010-50820 M8X20 Bolt 6
21 01643-30823 8 Washer 6
22 16Y-51C-30000 Cover 1
23 16Y-51C-29000 Cover 1
24 124-54-26540 Washer 2
25 154-54-46150 Bracket 1

LWLt TRV B ERAE 267



SHANTUI SHER

( X )

FLOOR FRAME AND GUARD
(WITH STANDARD CAB)(WITH RIPPER OR HYDRAULIC WINCH)

Fig. 16Y-51-A23 V1.0

268 it TARHUMAR A PR



THEH SHANTUI
NO. PART NO. PART NAME QTY
1 16Y-51C-09000 frame, floor plate 1
2 01643-31232 12 washer 18
3 01010-51230 M12X30 bolt 6
4 16Y-51C-02000 cover 1
5 16Y-51C-22000 bracket 1
6 16Y-51C-00009 plate 1
7 198-54-41941 cap 2
8 16Y-51-11000 spring 1
9 04050-11616 pin,cotter 2
10 16Y-51C-00014 seal strip 2
11 16Y-51C-00010 cap 2
12 16Y-51C-00002 cap 1
13 01643-31032 10 washer 2
14 16Y-51C-01000 battery cover 1
16 16Y-51-12000 cover 1
17 01010-51225 M12X25 bolt 12
18 01010-51025 M10X25 bolt 2
19 16Y-51C-28000 plate 1
20 01010-50820 M8X20 bolt 6
21 01643-30823 8 washer 6
22 16Y-51C-30000 cover 1
23 16Y-51C-29000 cover 1
24 124-54-26540 washer 2
25 154-54-46150 bracket 1

W TREAMAR D B RR 2 7

269



SHANTUI SHER

( )

FLOOR FRAME AND GUARD
(WITH ROPS CAB AND TRACTION FRAME)

Fig. 16Y-51-A33 V1.0

270 it TARHUMAR A PR



THEH SHANTUI
NO. PART NO. PART NAME QTY MODEL
1 16Y-51C-09000 frame, floor plate 1
2 01643-31232 12 washer 18
3 01010-51230 M12X30 bolt 6
4 16Y-51C-02000 cover 1
5 16Y-51C-22000 bracket 1
6 16Y-51C-00009 plate 1
7 198-54-41941 cap 2
8 16Y-51-11000 spring 1
9 04050-11616 pin,cotter 2
10 16Y-51C-00014 seal strip 2
11 16Y-51C-00010 cap 2
12 16Y-51C-00002 cap 1
13 01643-31032 10 washer 2
14 16Y-51C-01000 battery cover 1
15 195-54-45460 plate 1
16 16Y-51-12000 cover 1
17 01010-51225 M12X25 bolt 12
18 01010-51025 M10X25 bolt 2
19 16Y-51C-28000 plate 1
20 01010-50820 M8X20 bolt 6
21 01643-30823 8 washer 6
22 16Y-51C-30000 cover 1
23 16Y-51C-29000 cover 1
24 124-54-26540 washer 2
25 154-54-46150 bracket 1

W TREAMAR D B RR 2 7

271



SHANTUI SHER

( X )

FLOOR FRAME AND GUARD
(WITH ROPS CAB)(WITH RIPPER OR HYDRAULIC WINCH)

Fig. 16Y-51-A43 V1.0

212 it TARHUMAR A PR



SHHEH SHANTUI

NO. PART NO. PART NAME QTY MODEL

1 16Y-51C-09000 frame, floor plate 1

2 01643-31232 12 washer 18

3 01010-51230 M12X30 bolt 6

4 16Y-51C-02000 cover 1

5 16Y-51C-22000 bracket 1

6 16Y-51C-00009 plate 1

7 198-54-41941 cap 2

8 16Y-51-11000 spring 1

9 04050-11616 pin,cotter 2

10 16Y-51C-00014 seal strip 2

11 16Y-51C-00010 cap 2

12 16Y-51C-00002 cap 1

13 01643-31032 10 washer 2

14 16Y-51C-01000 battery cover 1

16 16Y-51-12000 cover 1

17 01010-51225 M12X25 bolt 12

18 01010-51025 M10X25 bolt 2

19 16Y-51C-28000 plate 1

20 01010-50820 M8X20 bolt 6

21 01643-30823 8 washer 6

22 16Y-51C-30000 cover 1

23 16Y-51C-29000 cover 1

24 124-54-26540 washer 2

25 154-54-46150 bracket 1

WL TENHRNEIRAE 273



SHANTUI SHER

( )

FLOOR FRAME AND GUARD
(WITH CANOPY,CANVAS AND TRACTION FRAME)

Fig. 16Y-51-A53 V1.0

274 it TARHUMAR A PR



SHHEH SHANTUI

NO. PART NO. PART NAME QTY MODEL

1 16Y-51C-09000 frame, floor plate 1

2 01643-31232 12 washer 18

3 01010-51230 M12X30 bolt 6

4 16Y-51C-02000 cover 1

5 16Y-51C-22000 bracket 1

6 16Y-51C-00009 plate 1

7 198-54-41941 cap 2

8 16Y-51-11000 spring 1

9 04050-11616 pin,cotter 2

10 16Y-51C-00014 seal strip 2

11 16Y-51C-00010 cap 2

12 16Y-51C-00002 cap 1

13 01643-31032 10 washer 2

14 16Y-51C-01000 battery cover 1

15 195-54-45460 plate 1

16 16Y-51-12000 cover 1

17 01010-51225 M12X25 bolt 12

18 01010-51025 M10X25 bolt 2

19 16Y-51C-28000 plate 1

20 01010-50820 M8X20 bolt 6

21 01643-30823 8 washer 6

22 16Y-51C-30000 cover 1

23 16Y-51C-29000 cover 1

24 124-54-26540 washer 2

25 154-54-46150 bracket 1

WL TENHRNEIRAE 275



SHANTUI SHER

( X )

FLOOR FRAME AND GUARD
(WITH CANOPY,CANVAS)(WITH RIPPER OR HYDRAULIC WINCH)

Fig. 16Y-51-A63 V1.0

276 it TARHUMAR A PR



SHHEH SHANTUI

NO. PART NO. PART NAME QTY MODEL

1 16Y-51C-09000 frame, floor plate 1

2 01643-31232 12 washer 18

3 01010-51230 M12X30 bolt 6

4 16Y-51C-02000 cover 1

5 16Y-51C-22000 bracket 1

6 16Y-51C-00009 plate 1

7 198-54-41941 cap 2

8 16Y-51-11000 spring 1

9 04050-11616 pin,cotter 2

10 16Y-51C-00014 seal strip 2

11 16Y-51C-00010 cap 2

12 16Y-51C-00002 cap 1

13 01643-31032 10 washer 2

14 16Y-51C-01000 battery cover 1

16 16Y-51-12000 cover 1

17 01010-51225 M12X25 bolt 12

18 01010-51025 M10X25 bolt 2

19 16Y-51C-28000 plate 1

20 01010-50820 M8X20 bolt 6

21 01643-30823 8 washer 6

22 16Y-51C-30000 cover 1

23 16Y-51C-29000 cover 1

24 124-54-26540 washer 2

25 154-54-46150 bracket 1

WL TENHRNEIRAE 277



SHANTUI SHER

( )

THE PLATE OF FLOOR FRAME
(WITH STANDARD CAB AND TRACTION FRAME)

Fig. 16Y-51-A14 V1.0

Wi TRENMRNBRAR



T EMH SHANTUI
NO. PART NO. PART NAME QTY MODEL
1 16Y-51C-13000 fplate 1
2 16Y-51C-10000 bracket 1
3 16Y-51C-18000 plate 1
4 01643-31232 12 washer 18
5 01010-51230 M12X30 bolt 18
6 16Y-51C-14000 pad,floor plate 1
7 16Y-51C-15000 bracket 1
L TAEHMAR (R PR 7] 279



SHANTUI SHER

( )

THE PLATE OF FLOOR FRAME
(WITH STANDARD CAB AND TRACTION FRAME)

Fig. 16L-51-A14 V1.0

Wi TRENMRNBRAR



T EM SHANTUI
NO. PART NO. PART NAME QTY MODEL

1 16Y-51C-13000 Fplate 1 SD16L

2 16Y-51C-10000 Bracket 1

3 16Y-51C-18000 Plate 1

4 01643-31232 12 Washer 18

5 01010-51230 M12X30 Bolt 18

6 16Y-51C-14000 Pad,floor plate 1

7 16Y-51C-15000 Bracket 1

L TAEHMAR (R PR 7] 281



SHANTUI SHER

( )

THE PLATE OF FLOOR FRAME
(WITH STANDARD CAB AND TRACTION FRAME)

Fig. 16L-51-A24 V1.0

Wi TRENMRNBRAR



FHEH SHANTUI
NO. PART NO. PART NAME QTY MODEL
1 16Y-51C-13000 Plate 1 SD16L
2 16Y-51C-10000 Bracket 1
3 16Y-51C-18000 Plate 1
4 01643-31232 12 Washer 18
5 01010-51230 M12X30 Bolt 18
6 16Y-51C-14000 Pad,floor plate 1
7 16Y-51C-15000 Bracket 1
W TREAMAR D B RR 2 7 283



SHANTUI SHER

( X )

THE PLATE OF FLOOR FRAME
(WITH STANDARD CAB)(WITH RIPPER OR HYDRAULIC WINCH)

Fig. 16Y-51-A24 V1.0

284 it TARHUMAR A PR



T EMH SHANTUI
NO. PART NO. PART NAME QTY MODEL
1 16Y-51C-13000 plate 1
2 16Y-51C-10000 bracket 1
3 16Y-51C-18000 plate 1
4 01643-31232 12 washer 18
5 01010-51230 M12X30 bolt 18
6 16Y-51C-14000 pad,floor plate 1
7 16Y-51C-15000 bracket 1
L TAEHMAR (R PR 7] 285



SHANTUI SHER

( X )

FLOOR FRAME AND GUARD
(WITH ROPS CAB)(WITH RIPPER OR HYDRAULIC WINCH)

Fig. 16Y-51-A34 V1.0

Wi TRENMRNBRAR



T EMH SHANTUI
NO. PART NO. PART NAME QTY MODEL
1 16Y-51C-13000 plate 1
2 16Y-51C-10000 bracket 1
3 16Y-51C-18000 plate 1
4 01643-31232 12 washer 18
5 01010-51230 M12X30 bolt 18
6 16Y-51C-14000 pad,floor plate 1
7 16Y-51C-15000 bracket 1
L TAEHMAR (R PR 7] 287



SHANTUI SHER

( )

THE PLATE OF FLOOR FRAME
(WITH ROPS CAB)(WITH RIPPER OR HYDRAULIC WINCH)

Fig. 16Y-51-A44 V1.0

Wi TRENMRNBRAR



TeE#M SHANTUI
NO. PART NO. PART NAME QTY MODEL
1 16Y-51C-13000 plate 1
2 16Y-51C-10000 bracket 1
3 16Y-51C-18000 plate 1
4 01643-31232 12 washer 18
5 01010-51230 M12X30 bolt 18
6 16Y-51C-14000 pad,floor plate 1
7 16Y-51C-15000 bracket 1
LWLt TRV B ERAE 289



SHANTUI SHER

( )

THE PLATE OF FLOOR FRAME
(WITH CANOPY,CANVAS AND TRACTION FRAME)

Fig. 16Y-51-A54 V1.0

Wi TRENMRNBRAR



TeE#M SHANTUI
NO. PART NO. PART NAME QTY MODEL
1 16Y-51C-13000 plate 1
2 16Y-51C-10000 bracket 1
3 16Y-51C-18000 plate 1
4 01643-31232 12 washer 18
5 01010-51230 M12X30 bolt 18
6 16Y-51C-14000 pad,floor plate 1
7 16Y-51C-15000 bracket 1
LWLt TRV B ERAE 291



SHANTUI SHER

( )

THE PLATE OF FLOOR FRAME
(WITH CANOPY,CANVAS)(WITH RIPPER OR HYDRAULIC WINCH)

Fig. 16Y-51-A64 V1.0

292 it TARHUMAR A PR



TeE#M SHANTUI
NO. PART NO. PART NAME QTY MODEL
1 16Y-51C-13000 plate 1
2 16Y-51C-10000 bracket 1
3 16Y-51C-18000 plate 1
4 01643-31232 12 washer 18
5 01010-51230 M12X30 bolt 18
6 16Y-51C-14000 pad,floor plate 1
7 16Y-51C-15000 bracket 1
LWLt TRV B ERAE 293



ZHEM

SHANTUI

BOTTOM GUARD PLATE

Fig. 16Y-52-A11 V1.0

LW TR AR AR

294



SHHEH SHANTUI
NO. PART NO. PART NAME QTY MODEL
0 16Y-52-A1000 bottom guard plate 1
1 16Y-52-10000 M16X45 guard plate 1
2 01010-51645 16 bolt 18
3 01602-21648 washer 18
4 16Y-52-40000 M12X30 cover 1
5 01010-51230 12 bolt 6
6 01602-21236 12 washer 6
7 01640-21223 washer 6
8 16Y-52-30000 cover 1
9 16Y-52-20000 bottom guard plate 1
10 16Y-52-50000 16 cover 1
11 01643-31645 washer 18
WL TENHRNEIRAE 295



SHANTUI SHER

BOTTOM GUARD PLATE

Fig. 16L-52-A11 V1.0

Wi TRENMRNBRAR



BrEH SHANTUI

NO. PART NO. PART NAME QTY MODEL
0 16L-52-A1000 bottom guard plate 1 SD16L
1 16L-52-10000 Bottom guard plate(Front) 1
2 01010-52455 M24*55 Bolt 6
3 01602-22472 24 Washer 6
4 01643-32460 24 Washer 6
5 01010-51230 M12*30 Bolt 4
6 01640-21223 12 Washer 4
7 01602-21236 12 Washer 4
8 16Y-52-30000 Cover 1
9 16Y-52-40000 Cover 1
10 01010-51645 M16*45 Bolt 6
11 01602-21648 16 Washer 6
12 01643-31645 16 Washer 6
13 16L-52-20000 Bottom guard plate (Rear) 1

LWLt TRV B ERAE 297



SHANTUI SHER

( WD10 )
GUARD ASS'Y(WITH WD10 ENGINE)

Fig. 16Y-54-A11 V1.0

298 Wi TRENMRNBRAR



BrEH SHANTUI

NO. PART NO. PART NAME QTY MODEL
16Y-50C-11000 cover
2 01643-31232 12 washer 5
3 01010-51235 M12X35 bolt S

LWLt TRV B ERAE 299



SHANTUI SHER

( WD10 )

GUARD ASS'Y
(WITH WD10 ENGINE)(WITH SIDE GUARD)

Fig. 16Y-54-A21 V1.0

P
:
4

300 LW TR AR AR



BrEH SHANTUI

NO. PART NO. PART NAME QTY MODEL
1 16Y-50C-05000 cover 1
2 16Y-50C-07000 guard(R.H.) 1
3 16Y-50C-06000 guard(L.H.) 1
4 16Y-50C-17000 bolt, dish 6
5 01643-31232 12 washer 11
6 01010-51235 M12X35 bolt 5

LWLt TRV B ERAE 301



SHANTUI SHER

( sci1 )

GUARD ASS'Y
(WITH SC11 ENGINE)

Fig. 16Y-54-B11 V1.0

302 Wi TRENMRNBRAR



BrEH SHANTUI

NO. PART NO. PART NAME QTY MODEL
16Y-50CA-01000 () cover
2 01643-31232 12 washer S
3 01010-51235 M12X35 bolt S

LWLt TRV B ERAE 303



SHANTUI SHER

( WD10 )

GUARD ASS'Y
(WITH WD10 ENGINE)(WITH SIDE GUARD)

Fig. 16Y-54-A21 V1.0

P
:
4

304 LW TR AR AR



BrEH SHANTUI

NO. PART NO. PART NAME QTY MODEL
1 16Y-50C-05000 cover 1
2 16Y-50C-07000 guard(R.H.) 1
3 16Y-50C-06000 guard(L.H.) 1
4 16Y-50C-17000 bolt, dish 6
5 01643-31232 12 washer 11
6 01010-51235 M12X35 bolt 5

LWLt TRV B ERAE 305



SHANTUI SHER

( Sci1 )
GUARD ASS'Y
(WITH SC11 ENGINE)(WITH SIDE GUARD)

Fig. 16Y-54-B21 V1.0

P
:
4

306 LW TR AR AR



BrEH SHANTUI

NO. PART NO. PART NAME QTY MODEL
1 143-50-01000 () cover 1
2 16Y-50CA-02000 () guard(R.H.) 1
3 16Y-50C-06000 guard(L.H.) 1
4 16Y-50C-17000 bolt, dish 6
5 01643-31232 12 washer 11
6 01010-51235 M12X35 bolt 5

LWLt TRV B ERAE 307



SHANTUI SHER

TOP COVER ASS'Y
Fig. 16L-54-A11 V1.0

308 LW TR AR AR



BrEH SHANTUI

NO. PART NO. PART NAME QTY MODEL
16L-50C-10000 Cover 1 SD16L
01010-51235 M12*35 Bolt
01643-31232 12 Washer

LWLt TRV B ERAE 309



SHANTUI SHER

TOP COVER ASS'Y
Fig. 16L-54-B11 V1.0

310 LW TR AR AR



BrEH SHANTUI

NO. PART NO. PART NAME QTY MODEL
16L-50CA-03000 Cover 1 SD16L
01010-51235 M12*35 Bolt
01643-31232 12 Washer

LWLt TRV B ERAE 311



SHANTUI SHER

( WD10 )
GUARD ASS'Y
(WITH WD10 ENGINE)(WITH SIDE GUARD)

Fig. 16Y-54-A21 V1.0

P
:
4

)
Q
o'y

0

312 LW TR AR AR



BrEH SHANTUI

NO. PART NO. PART NAME QTY MODEL
1 16Y-50C-05000 cover 1
2 16Y-50C-07000 guard(R.H.) 1
3 16Y-50C-06000 guard(L.H.) 1
4 16Y-50C-17000 bolt, dish 6
5 01643-31232 12 washer 11
6 01010-51235 M12X35 bolt 5

LWLt TRV B ERAE 313



SHANTUI SHER

SIDE GUARD ASS'Y
Fig. 16L-54-B21 V1.0

314 LW TR AR AR



BrEH SHANTUI

NO. PART NO. PART NAME QTY MODEL
1 16L-50CA-04000 Cover 1 SD16L
2 16L-50CA-02000 ( Guard(R.H.) 1
3 16L-50C-04000 Guard(L.H.) 1
4 16Y-50C-17000 Bolt dish 6
5 01643-31232 12 Washer 11
6 01010-51235 M12*35 Bolt 5

LWLt TRV B ERAE 315



SHANTUI SHER

OIL CYLINDER BRACKET
Fig. 16Y-85-001 V1.0

316 LW TR AR AR



T EM SHANTUI
NO. PART NO. PART NAME QTY MODEL
0 16Y-85-00000 oil cylinder bracket 1
1 16Y-85-20000 bracket 1
2 07020-01021 M10*1 oil cup 4
3 16Y-85-30000 bushing 2
4 16Y-85-40000 bushing 2
5 16Y-85-10000 ring,dust 2
6 01051-81830 M18X1.5X130 bolt 8
7 01602-21854 18 washer 8
8 01582-11815 M18X1.5 nut 8
9 16Y-85-00003 arm 2
10 16Y-85-00002 bearing cover 4
11 16Y-85-00001 sleeve 4
12 01010-51470 M14X70 bolt 8
13 01602-21442 14 washer 8
14 07021-01090 90° M10*1 oil cup 2
L TAEHMAR (R PR 7] 317



SHANTUI FHEH

318 LW TR AR AR



BrEH SHANTUI

work equipment

LWLt TRV B ERAE 319



SHANTUI FHEH

TRACTION FRAME
Fig. 16Y-32-001 V1.0

320 LW TR AR AR



SHHEH SHANTUI
NO. PART NO. PART NAME QTY MODEL

0 16Y-32-00000 traction frame 1

1 16Y-32-10000 traction frame 1

2 09247-45155 traction pin 1

3 16Y-32-00001 ring 2

4 09245-14830 link 1

5 158-32-02002 detent 1

6 01052-51260 M12X1.5X60 bolt 1

7 01593-31210 M12*1.5 nut 1

8 04050-13026 pin,cotter 1

9 01010-52465 M24X65 bolt 6

10 01643-32460 24 washer 6
WL TENHRNEIRAE 321



SHANTUI SHER

STRAIGHT TILT BLADE
Fig. 16Y-80-001 V1.0

322 it TARHUMAR A PR



BrEH SHANTUI

NO. PART NO. PART NAME QTY MODEL
1 16Y-80-70000 blade 1
2 16Y-80-00019 blade 2
3 16Y-81-00002 bit,end(L.H.) 1
4 16Y-81-00003 bit,end(R.H.) 1
5 154-71-41270 bolt 28
6 154-70-22270 nut 28
7 14Y-82-00003 shaft 2
8 16Y-80-00003 plate 2
9 01010-51635 M16X35 bolt 4
10 01643-31645 16 washer 4
11 07020-01021 M10*1 oil cup 6
12 16Y-80-00002 shaft 2
13 16Y-80-00001 pin 2
14 04050-13016 pin,cotter 2
15 01643-32060 20 washer 28

LWLt TRV B ERAE 323



ZHEM

SHANTUI

STRAIGHT TILT FRAME

Fig. 16Y-80-002 V1.0

FEHAE o
Tilt Cylinder

©

®
® enﬂ
=1
A
7 (b

G{
mq//
%@:

LW TR AR AR

324



SHHEH SHANTUI
NO. PART NO. PART NAME QTY MODEL
1 16Y-80-30000A push rod(L.H.) 1
2 16Y-80-40000A push rod(R.H.) 1
3 14Y-82-00016 support 2
4 14Y-82-00001 support 2
5 16Y-80-00006 ball seat cover(L.H.) 1
6 16Y-80-00007 cover 1
7 01011-52465 M24X165 bolt 2
8 01011-52430 M24X130 bolt 2
9 01643-32460 24 washer 4
10 16Y-80-00008 nut 4
11 16Y-80-00009 washer 32
12 16Y-80-00010 washer 32
13 01010-52070 M20X70 bolt 8
14 16Y-80-60000 brace 2
15 16Y-80-60001 ball joint 2
16 16Y-80-60004 cap 2
17 16Y-80-00020 shaft 4
18 01010-51265 M12X65 bolt 4
19 01598-11214 M12 nut 4
20 16Y-80-50000 support 1
21 16Y-80-50006 ball joint 1
22 16Y-80-50007 cap 1
23 16Y-80-51000 lever 1
24 16Y-80-00005 screw 1
25 01010-51865 M18X65 bolt 8
26 01643-31845 18 washer 8
27 07020-01021 M10*1 oil cup 1
28 16Y-80-10000 trunnion(L.H.) 1
29 16Y-80-20000 trunnion 1
30 01010-52055 M20X55 bolt 8
31 01643-32060 20 washer 26
32 16L-80-00015 screw 2
33 01010-52095 M20*95 bolt 2
34 01580-02016 M20 nut 2
WL TENHRNEIRAE 325



SHANTUI SHER

ANGLE BLADE
Fig. 16Y-81-001 V1.0

326 LW TR AR AR



BrEH SHANTUI

NO. PART NO. PART NAME QTY MODEL
1 16Y-81-10000 blade 1
2 16Y-81-12000 bracket 4
3 16Y-81-11000 bracket 1
4 16Y-81-00004 blade 2
5 16Y-81-00003 bit,end(R.H.) 1
6 16Y-81-00002 bit,end(L.H.) 1
7 154-71-41270 bolt 32
8 154-70-22270 nut 32
9 16Y-81-00020 pin shaft 1
10 04050-18070 pin,cotter 1
11 16Y-81-20000 joint 4
12 16Y-81-00006 pin shaft 4
13 16Y-81-00005 pin 4
14 04050-15030 pin,cotter 4
15 01643-32060 20 washer 32

LWLt TRV B ERAE 327



SHANTUI SHER

)
U-FRAME

Fig. 16Y-81-002 V1.0

328 LW TR AR AR



SHHEH SHANTUI
NO. PART NO. PART NAME QTY MODEL
1 16Y-81-60000 U-frame 1
2 16Y-81-60001 nipple 1
3 16Y-81-60028 ring 1
4 16Y-81-60007 seat(L.H.) 3
5 16Y-81-60008 seat(R.H.) 3
6 16Y-81-62000 bearing (L.H.) 1
7 16Y-81-61000 seat,support(R.H.) 1
8 16Y-81-60009 bearing support 2
9 16Y-81-00010 bearing cover 2
10 16Y-81-00011 bolt 4
11 01643-32780 27 washer 4
12 16Y-81-00012 nut 4
13 16Y-80-00002 shaft 2
14 07020-01021 M10*1 oil cup 6
15 16Y-81-00016 pin 2
16 04050-14016 pin,cotter 2
17 16Y-81-70000 trunnion 2
18 16Y-81-70002 trunnion 2
19 01010-52045 M20X45 bolt 16
20 01602-22060 20 washer 16
21 143-81-08000 push rod 2
22 16Y-81-40001 nipple 2
23 16Y-81-40003 lever end 2
24 16Y-81-40005 sleeve 2
25 16Y-81-40004 shaft 2
26 16Y-81-50000 pin chain 2
27 16Y-81-00009 pin shaft 4
28 16Y-81-00008 pin 4
29 04050-15030 pin,cotter 4
30 16Y-81-00014 pin shaft 2
31 16Y-81-00013 pin 2
32 04050-15026 pin,cotter 2
33 16Y-81-30000 support 2
34 16Y-81-00007 bolt 2
35 16Y-81-00001 bolt 2
36 16Y-81-00021 locking plate 2
37 16Y-80-00009 washer 8
38 16Y-80-00010 washer 8
WL TENHRNEIRAE 329



SHANTUI SHER

STRAIGHT TILT BLADE
Fig. 16L-80-001 V1.0

330 it TARHUMAR A PR



BrEH SHANTUI

NO. PART NO. PART NAME QTY MODEL
1 16Y-80-70000 blade 1
2 16Y-80-00019 blade 2
3 16Y-81-00002 bit,end(L.H.) 1
4 16Y-81-00003 bit,end(R.H.) 1
5 154-71-41270 bolt 28
6 154-70-22270 nut 28
7 14Y-82-00003 shaft 2
8 16Y-80-00003 plate 2
9 01010-51635 M16X35 bolt 4
10 01643-31645 16 washer 4
11 07020-01021 M10*1 oil cup 6
12 16Y-80-00002 shaft 2
13 16Y-80-00001 pin 2
14 04050-13016 pin,cotter 2
15 01643-32060 20 washer 28

LWLt TRV B ERAE 331



SHANTUI SHER

STRAIGHT TILT FRAME
Fig. 16L-80-002 V1.0

332 LW TR AR AR



SHHEH SHANTUI
NO. PART NO. PART NAME QTY MODEL
1 16L-80-20000A push rod(L.H.) 1
2 16L-80-40000A push rod(R.H.) 1
3 07020-01021 M10*1 oil cup 1
4 16L-80-30000 trunnion(L.H.) 1
5 16L-80-50000 trunnion 1
6 01010-52055 M20X55 bolt 16
7 14Y-82-00016 support 2
8 14Y-82-00001 support 2
9 01602-22060 20 washer 24
10 16L-80-00003 bearing cover 1
11 16L-80-00023 bearing cover 1
12 16L-80-00004 bolt 2
13 16L-80-00014 bolt 2
14 01602-22472 24 washer 4
15 16L-80-00027 nut 4
16 16L-80-00019 pad 8
17 16L-80-00020 pad 12
18 16L-80-00021 pad 12
19 16L-80-60000 support 2
20 01602-21854 18 washer 8
21 16L-80-00015 screw 2
22 16Y-80-00020 shaft 4
23 01010-51265 M12X65 bolt 4
24 01598-11214 M12 nut 4
25 16L-80-70000 brace 1
26 01010-52065 M20X65 bolt 8
27 16L-80-00016 pad 12
28 16L-80-00017 pad 12
29 16L-80-00022 screw 1
30 01010-51865 M18X65 bolt 8
31 16L-80-00018 pad 8
WL TENHRNEIRAE 333



SHANTUI FHEH

RIPPER
Fig. 16Y-84-001 V1.0

334 LW TR AR AR



SHHEH SHANTUI
NO. PART NO. PART NAME QTY MODEL
1 16Y-84-20000 bracket welding on ass y 1
2 01010-53390 M33X3X90 bolt 6
3 01643-33380 33 washer 6
4 01010-52480 M24X80 bolt 10
5 01643-32460 24 washer 10
6 16Y-84-10000 beam 1
7 16Y-84-40000 connecting rod 1
8 16Y-84-50000 connecting lever 2
9 10Y-84-00007 bushing 4
10 16Y-84-00004 bushing 4
11 16Y-84-00001 pin shaft 2
12 07020-01021 M10*1 oil cup 10
13 04082-00514 retainer 1
14 01010-51430 M14X30 bolt 4
15 01602-21442 14 washer 4
16 16Y-84-00005 pin shaft 4
17 16Y-84-00007 pin shaft 4
19 16Y-84-00011 retainer 8
20 01010-51225 M12X25 bolt 16
21 01602-21236 12 washer 16
22 16Y-84-30000 ripper shank 3
23 16Y-84-00010 tooth tip 3
24 09244-02508 bushing 3
25 16Y-84-00002 shaft 3
26 GB91-10*80 pin 3
27 16Y-84-00003 guard plate 3
28 16Y-84-00008 asbestos pad 1
30 16Y-84-00009 retainer 1
WL TENHRNEIRAE 335



SHANTUI FHEH

336 LW TR AR AR



BrEH SHANTUI

WORK EQUIPMENT CONTROL SYSTEM

LWLt TRV B ERAE 337



FHEHR

SHANTUI

(1/2)

INSIDE OF HYDRAULIC OIL TANK(1/2)

Fig. 16Y-60-A11 V1.0

LW TR AR AR

338



T EM SHANTUI
NO. PART NO. PART NAME QTY MODEL
0 16Y-60-00000 Oil tank 1
1 16Y-60-02000 oil tank housing 1
2 16Y-60-14000 net 1
3 01010-51016 M10X16 bolt 2
4 01602-21030 10 washer 57
5 01010-51225 M12X25 bolt 3
6 01602-21236 12 washer 17
7 155-60-12500 valve ass y 1
8 07000-13025 0] O-ring 1
9 16Y-60-03000 oil tank cover 1
10 07715-00651 cover 1
11 07715-11257 ring 1
12 07715-21074 cover,rear 1
13 01598-11011 M10 nut 4
14 04050-02020 pin,cotter 1
15 16Y-60-00005 spring 1
16 16Y-60-13000 filter element 1
17 16Y-60-01000 cover 1
18 07000-12125 (0] O-ring 1
19 01010-51030 M10X30 bolt 6
20 01590-30809 M8 nut 1
21 16Y-60-17000 oiling cap 1
22 07051-00003 pad 1
23 16Y-60-00013 filter screen 1
24 16Y-60-00003 pad 1
25 16Y-60-00002 0] O-ring 1
26 01010-51025 M10X25 bolt 49
27 16Y-60-00004 seat 1
28 16Y-60-06000 scavenge pipe 1
29 16Y-60-00010 seat 2
30 16Y-60-00009 spring 1
31 16Y-60-15000 relief tube 1
32 01010-50825 M8X25 bolt 6
33 01602-20825 8 washer 2
34 16Y-60-04000 tube 1
35 01010-51445 M14X45 bolt 2
36 01602-21442 14 washer 9
37 01010-51440 M14X40 bolt 2
38 01640-21223 12 washer 1
39 16Y-60-00011 plate 1
40 07000-12015 O O-ring 14
L TAEHMAR (R PR 7] 339



FHEHR

SHANTUI

(1/2)

INSIDE OF HYDRAULIC OIL TANK(1/2)

Fig. 16Y-60-A11 V1.0

LW TR AR AR

340



BrEH SHANTUI

NO. PART NO. PART NAME QTY MODEL
41 07000-13042 (0] O-ring 2
42 01010-51230 M12X30 bolt 14
43 16Y-60-00008 bolt 1
44 01643-31232 12 washer 14
45 16Y-60-05000 control valve ass y 1
46 01010-51460 M14X60 bolt 4
47 01010-51450 M14X50 bolt 1
48 01643-31445 14 washer 5
49 07000-13035 O O-ring 1
50 01643-30823 8 washer 4
51 16Y-60-03100 seat 1

LWLt TRV B ERAE 341



SHANTUI SHER

(2/2)
OUTSIDE OF HYDRAULIC OIL TANK(2/2)

Fig. 16Y-60-A12 V1.0

342 LW TR AR AR



BrEH SHANTUI

NO. PART NO. PART NAME QTY MODEL
1 16Y-60-08000 shaft 1
2 GB290-HK2016 ball bearing 4
3 16Y-60-16000 oil seal 2
4 16Y-60-00006 pad 2
5 16Y-60-00015 lever 2
6 04010-10519 key 2
7 01010-50830 M8X30 bolt 2
8 01602-20825 8 washer 2
9 16Y-60-00014 plate 4
10 04205-01028 pin shaft 4
1 04050-13020 pin,cotter 4
12 01640-21016 10 washer 4
13 16Y-60-07000 shaft 1
14 01602-21030 10 washer 1
15 16Y-60-00007 plug 1
16 16Y-60-00012 washer 1
17 07000-13020 (0] O-ring 1
18 01010-51090 M10X90 bolt 1

LWLt TRV B ERAE 343



SHANTUI FHEH

(1/2)
BLADE CONTROL VALVE (1/2)

Fig. 16Y-60-051 V1.0

Pt

344 Lt TR ERAE



T EMH SHANTUI
NO. PART NO. PART NAME QTY MODEL
0 (701-33-12006) Control valve ass'y 1
0 16Y-60-05000 Control valve ass'y 1
1 701-33-32005 Main valve ass'y 1
1 701-33-32113 Valve body 1
2 701-33-32221 Casing 1
3 701-33-31480 Slide valve lever 1
4 701-33-31470 Slide valve lever 1
5 701-33-32130 Spool valve 1
6 701-33-32140 Spring 1
7 701-33-32152 Bracket 1
8 07000-13025 (0] O-ring 2
9 04020-00514 Cylindrical pin 1
10 701-33-32160 Bolster 1
11 01010-51240 M12*40 Bolt 2
12 01602-21236 12 Washer 10
13 701-33-31370 Shell bearing 2
14 701-31-31130 Spring 2
15 701-33-31210 Washer 1
16 01010-51220 M12*20 Bolt 1
18 701-33-46340 Plate 1
19 701-33-31460 Sleeve 2
20 01010-51095 M10*95 Bolt 2
21 01602-21030 10 Washer 4
22 701-33-31120 Valve 1
24 701-33-31150 Bracket 1
26 701-33-31160 Bolster 1
27 01010-51235 M12*35 Bolt 1
29 701-31-31121 Latch 1
30 701-33-31380 Retaining ring 1
31 701-33-31130 Spring 1
32 701-33-31390 Jacket 1
33 701-33-31281 Sleeve 1
34 701-33-31292 Bolt 1
36 701-33-31311 Casing 1
37 01010-51030 M10*30 Bolt 2
39 701-33-31320 Ball 3
40 701-33-31330 Guide pillar 3
41 701-33-31340 Spring 3
42 701-33-31350 Plug 3
43 07000-13045 (0] O-ring 3
44 07000-13035 (©) O-ring 6
L TAEHMAR (R PR 7] 345



SHANTUI FHEH

(1/2)
BLADE CONTROL VALVE (1/2)

Fig. 16Y-60-051 V1.0

Pt

346 LW TR AR AR



BrEH SHANTUI

NO. PART NO. PART NAME QTY MODEL
45 07000-12015 0] O-ring 23
46 701-33-31360 Plate 1
47 07000-13040 0] O-ring 1
48 01010-51440 M14*40 Bolt 2
49 01602-21442 14 Washer 2
50 701-33-32191 Plate 1
51 701-33-32240 Fence 1
52 01010-51260 M12*60 Bolt 4
54 701-30-51002 Relief valve ass'y 1
55 701-30-62002 Suction valve ass'y 1

LWLt TRV B ERAE 347



SHANTUI SHER

(2/2)
BLADE CONTROL VALVE (2/2)

Fig. 16Y-60-052 V1.0

@9

348 LW TR AR AR



BrEH SHANTUI

NO. PART NO. PART NAME QTY MODEL
1 16Y-60-05000 Control valve ass'y 1
(701-33-12006) Control valve ass'y 1
2 701-30-51002 Relief valve ass'y 1
2 701-30-51111 Valve body 1
3 701-30-51120 Valve 1
4 701-30-51130 Spring 1
5 701-30-51140 Bracket 1
6 701-30-51151 Valve seat 1
7 701-30-51160 Cone valve 1
8 701-30-51171 Spring 1
9 701-10-51160 Plug 1
10 701-30-51190 Nut 1
11 07000-13025 o] O-ring 2
12 01011-51405 M14*105 Bolt 2
13 20D-14-11510 Washer 2
14 701-30-62002 Suction valve ass'y 1
14 701-30-62411 Valve body 1
15 701-30-61120 Valve 1
16 701-30-61130 Spring 1
17 07000-13048 0] O-ring 1
18 701-30-62130 Plate 1
19 01010-51240 M12*40 Bolt 3
20 01602-21236 12 Washer 9
21 01010-51260 M12*60 Bolt 2
22 01011-51210 M12*110 Bolt 2
24 701-30-65111 Valve body 1
25 701-13-31120 Valve 1
26 701-30-65131 Spring 1
27 701-30-65123 Bracket 1
28 07002-13034 o] O-ring 1

LWLt TRV B ERAE 349



SHANTUI SHER

RIPPER CONTROL VALVE

Fig. 16Y-60-111 V1.0

350 LW TR AR AR



T EM SHANTUI
NO. PART NO. PART NAME QTY MODEL
0 16Y-60-11000 Ripper valve

16Y-60-11100
(701-32-42001)
1 16Y-60-11101
(701-33-32112)
16Y-60-11102
(701-33-31430)
(701-33-31120)
16Y-60-11111
16Y-60-11110
(701-33-31130)
(701-33-31150)
16Y-60-11109
07000-13035
16Y-60-11108
(701-33-31160)
01010-51235
01602-21236
(701-33-46171)
16Y-60-11106
16Y-60-11103
(701-33-31380)
(701-33-46340)
16Y-60-11107
01602-21030
(701-33-31191)
16Y-60-11104
01010-51280
01010-51095
(701-33-46350)
16Y-60-11105
16Y-60-11001
(701-33-31360)
07000-13040

2333330 r20R0R2233 00 NNOaa s 06NN

20 01010-51440
21 01602-21442
22 16Y-60-11010

M12*35
12

10

M12*80
M10*95

M14*40
14

Main valve ass'y
Main valve ass'y
Valve body
Valve body
Spool valve
Spool valve
Valve

Valve

Spring

Spring
Bracket
Bracket
O-ring
Bolster
Bolster

Bolt

Washer
Casing
Casing
Retaining ring
Retaining ring
Plate

Plate

Washer
Spring

Spring

Bolt

Bolt

Sleeve
Casing

Plate

Plate

O-ring

Bolt

Washer

Valve ass'y

=S NN A A A NN R, AN, DD D WO N D

W TREAMAR D B RR 2 7

351



SHANTUI FHEH

HYDRAULIC PUMP

Fig. 16Y-61-011 V1.0

352 LW TR AR AR



= SHANTUI

NO. PART NO. PART NAME QTY MODEL
0 16Y-61-01000 Pump 1

1 16Y-61-01004 Cover,front 1

2 16Y-61-01002 Pump body 1

3 16Y-61-01006 Cover (Rear) 1

4 16Y-61-01001 Driving gear 1

5 16Y-61-01003 Driven gear 1

6 16Y-61-01300 Bush ass'y 1

7 16Y-61-01200 Bush ass'y 1

8 16Y-61-01500 Bush ass'y 1

9 16Y-61-01400 Bush ass'y 1

10 16Y-61-01005 Pin 2

11 16Y-61-01008 Seal ring 2

12 16Y-61-01009 Ring 4

13 16Y-61-01010 U U-ring 2

14 04025-00412 Cylindrical pin 2

15 16Y-61-01007 Shaft ring 2

16 07000-13140 (0] O-ring 2

17 07000-12015 (0] O-ring 2

18 16Y-61-01012 Bolt 16

19 01602-21442 14 Washer 16

20 07043-70211 Plug 2

21 16Y-61-01100 Oil seal 1

22 04065-05520 Retaining ring 1

23 16Y-61-01011 Seal ring 1

L3 T2 R B PR 2 5 353



SHANTUI SHER

IMPLEMENT PUMP SYSTEM PIPING ASS'Y

Fig. 16Y-61-A11 V1.0 (m

iR E w4
Hydraulic Tank

354 LW TR AR AR



=0 SHANTUI

NO. PART NO. PART NAME QTY MODEL

1 16Y-61-04000 oil suction tube 1

2 07000-12075 0] O-ring 1

3 01010-51240 M12X40 bolt

4 01602-21236 12 washer 13

5 07260-05822 hose 1

6 01010-51265 M12X65 bolt 2

7 16Y-61-02000 ( ) oil suction pipe 1

8 07000-12060 (0] O-ring 1

9 01010-51275 M12X75 bolt 2

10 01643-31232 12 washer 4

11 07284-10769 T 4

12 16Y-61-03000 ( ) oil tube 1

13 01010-51075 M10X75 bolt 2

14 01010-51055 M10X55 bolt 2

15 01010-51245 M12X45 bolt 8

16 07000-13040 (0] O-ring 1

17 16Y-61-07000 hose 1

18 07000-13038 (0] O-ring 1

19 07000-12085 (0] O-ring 1

20 01010-51040 M10X40 bolt 4

21 01602-21030 10 washer 8

22 07042-20108 plug 1

23 07000-13048 O O-ring 1

L3 T2 R B PR 2 5 355



SHANTUI SHER

IMPLEMENT PUMP SYSTEM PIPING ASS'Y
WITH WINCH

Fig. 16Y-61-A21 V1.0
}mg

R IEimAE
Hydraulic Tank

356 LW TR AR AR



=0 SHANTUI

NO. PART NO. PART NAME QTY MODEL

1 16Y-61-04000 oil suction tube 1

2 07000-12075 0] O-ring 1

3 01010-51240 M12*40 bolt

4 01602-21236 12 washer 13

5 07260-05822 hose 1

6 01010-51265 M12*65 bolt 2

7 16Y-61-02000 ( ) oil suction pipe 1

8 07000-12060 (0] O-ring 1

9 01010-51275 M12*75 bolt 2

10 01643-31232 12 washer 4

11 07281-00809 clip 4

12 16Y-88-42400 ( ) oil tube 1

13 01010-51075 M10*75 bolt 2

14 01010-51055 M10*55 bolt 2

15 01010-51245 M12*45 bolt 8

16 07000-13040 (0] O-ring 1

17 16Y-61-07000 hose 1

18 07000-13038 (0] O-ring 1

19 07000-12085 (0] O-ring 1

20 01010-51040 M10*40 bolt 4

21 01602-21030 10 washer 8

22 07042-20108 plug 1

23 07000-13048 O O-ring 1

L3 T2 R B PR 2 5 357



SHANTUI SHER

WD10

BLADE LIFT PIPING
(INSIDE,WITH WD10 ENGINE)

Fig. 16Y-62D-001 V1.0

358 LW TR AR AR



BrEH SHANTUI

NO. PART NO. PART NAME QTY MODEL
1 16Y-62-10000 tube 1
2 07000-13048 O O-ring 2
3 01010-51265 M12*65 bolt 2
4 01010-51275 M12*75 bolt 6
5 01643-31232 12 washer 4
6 07119-01025 hose 1
6 07119-01026 hose 1
7 07000-13032 O O-ring 4
8 07371-31049 flange 8
9 07114-01025 hose 1
10 01010-51035 M10*35 bolt 8
11 01643-31032 10 washer 16
12 16Y-62-30000 clamp 4
13 01010-51040 M10*40 bolt 8
14 01580-11008 M10 nut 8
15 16Y-62-20000 tube 1
16 01010-51245 M12*45 bolt 4
17 01602-21236 12 washer 8

LWLt TRV B ERAE 359



SHANTUI SHER

SC11
BLADE LIFT PIPING
(INSIDE,WITH SC11 ENGINE)

Fig. 16Y-62CA-001 V1.0

360 LW TR AR AR



BrEH SHANTUI

NO. PART NO. PART NAME QTY MODEL
1 16Y-62-10000 tube 1
2 07000-13048 O O-ring 2
3 01010-51265 M12*65 bolt 2
4 01010-51275 M12*75 bolt 6
5 01643-31232 12 washer 4
6 07119-01025 hose 1
6 07119-01026 hose 1
7 07000-13032 O O-ring 4
8 07371-31049 flange 8
9 07114-01025 hose 1
10 01010-51035 M10*35 bolt 8
11 01643-31032 10 washer 16
12 195-61-16170 clamp 4
13 01010-51040 M10*40 bolt 8
14 01580-11008 M10 nut 8
15 16Y-62-20000 tube 1
16 01010-51245 M12*45 bolt 4
17 01602-21236 12 washer 8

LWLt TRV B ERAE 361



SHANTUI SHER

SC11

BLADE LIFT PIPING
(INSIDE,WITH SC11 ENGINE)

Fig. 16L-62CA-001 V1.0

362 LW TR AR AR



FHEH SHANTUI

NO. PART NO. PART NAME QTY MODEL

1 16Y-62-10000 Tube 1 SD16L

2 07000-F3048 O-ring 2

3 01010-51265 M12*65 Bolt 2

4 01010-51275 M12*75 Bolt 6

5 01643-31232 12 Washer 4

6 07119-01026 Hose 1

7 07000-F3032 O-ring 4

8 07371-31049 Flange 8

9 07114-01026 Hose 1

10 01010-51035 M10*35 Bolt 8

11 01643-31032 10 Washer 16

12 195-61-16170 Clamp 4

13 01010-51040 M10*40 Bolt 8

14 01580-11008 M10 Nut 8

15 16Y-62-20000 Tube 1

16 01010-51245 M12*45 Bolt 4

17 01602-21236 12 Washer 8

W TREAMAR D B RR 2 7 363



SHANTUI SHER

WD10

BLADE LIFT PIPING
(INSIDE,WITH WD10 ENGINE)

Fig. 16L-62CD-001 V1.0

364 LW TR AR AR



FHEH SHANTUI

NO. PART NO. PART NAME QTY MODEL

1 16Y-62-10000 Tube 1 SD16L

2 07000-13048 O-ring 2

3 01010-51265 M12*65 Bolt 2

4 01010-51275 M12*75 Bolt 6

5 01643-31232 12 Washer 4

6 07119-01026 Hose 1

7 07000-13032 O-ring 4

8 07371-31049 Flange 8

9 07114-01026 Hose 1

10 01010-51035 M10*35 Bolt 8

11 01643-31032 10 Washer 16

12 195-61-16170 Clamp 4

13 01010-51040 M10*40 Bolt 8

14 01580-11008 M10 Nut 8

15 16Y-62-20000 Tube 1

16 01010-51245 M12*45 Bolt 4

17 01602-21236 12 Washer 8

W TREAMAR D B RR 2 7 365



SHANTUI SHER

BLADE LIFT PIPING (INSIDE)

Fig. 16Y-62ED-001 V1.0

366 LW TR AR AR



FHEH SHANTUI

NO. PART NO. PART NAME QTY MODEL

1 16Y-62-10000 Tube 1 SD16E

2 07000-E3048 O-ring 2

3 01010-51265 M12*65 Bolt 2

4 01010-51275 M12*75 Bolt 6

5 01643-31232 12 Washer 4

6 07119-01026 Hose 1

7 07000-13032 O-ring 4

8 07371-31049 Flange 8

9 07114-01026 Hose 1

10 01010-51035 M10*35 Bolt 8

11 01643-31032 10 Washer 16

12 195-61-16170 Clamp 4

13 01010-51040 M10*40 Bolt 8

14 01580-11008 M10 Nut 8

15 16Y-62-20000 Tube 1

16 01010-51245 M12*45 Bolt 4

17 01602-21236 12 Washer 8

W TREAMAR D B RR 2 7 367



SHANTUI SHER

WD10

BLADE LIFT PIPING
(OUTSIDE,WITH WD10 ENGINE)

Fig. 16Y-62D-002 V1.0

<2

S

W
. *E B
& A Detail B
Detail A

368 LW TR AR AR



zaEn SHANTUI
NO. PART NO. PART NAME QTY MODEL
1 07119-00611 hose 4
2 10Y-62-05000 bracket(R.H.) 1
3 10Y-62-03000 support(L.H.) 1
4 16Y-62D-01000 hose 2
5 16Y-62-40000 hose 1
6 16Y-62-00002 () tube seat(R.H.) 1
7 16Y-62-00001 () tube seat(L.H.) 1
8 07118-00613 hose 2
9 01010-51490 M14*90 bolt 4
10 01643-31445 14 washer 4
11 07000-13025 O-ring 16
12 07371-30638 flange 40
13 01643-30823 8 washer 32
14 01010-50830 M8*30 bolt 64
15 01010-51645 M16*45 bolt
16 01643-31645 16 washer
17 16Y-62-80000 hose
18 01602-20825 8 washer 32
369

W TREAMAR D B RR 2 7



SHANTUI SHER

SC11

BLADE LIFT PIPING
(OUTSIDE,WITH SC11 ENGINE)

Fig. 16Y-62CA-002 V1.0

<2

S

W
. *E B
& A Detail B
Detail A

370 LW TR AR AR



zaEn SHANTUI
NO. PART NO. PART NAME QTY MODEL
1 07119-00611 hose 4
2 16Y-62CA-02000 bracket(R.H.) 1
3 10Y-62-03000 support(L.H.) 1
4 16Y-62CA-01000 hose 1
5 16Y-62-40000 hose 1
6 16Y-62-00003A tube seat(R.H.) 1
7 16Y-62-00002A tube seat(L.H.) 1
8 07118-00613 hose 2
9 01010-51490 M14*90 bolt 4
10 01643-31445 14 washer 4
11 07000-13025 O-ring 16
12 07371-30638 flange 40
13 01643-30823 8 washer 32
14 01010-50830 M8*30 bolt 64
15 01010-51645 M16*45 bolt
16 01643-31645 16 washer
17 16Y-62-80000 hose
18 01602-20825 8 washer 32
371

W TREAMAR D B RR 2 7



SHANTUI SHER

SC11

BLADE LIFT PIPING
(OUTSIDE,WITH SC11 ENGINE)

Fig. 16L-62CA-002 V1.0

Ny,

. #E B
¥E A Detail B
Detail A

372 LW TR AR AR



SHEH SHANTUI
NO. PART NO. PART NAME QTY MODEL

1 07119-20609 Hose 4 SD16L

2 16L-62CA-01000 Bracket(r.h.) 1

3 16L-62C-02000 Support(L.h.) 1

4 16L-62CA-04000 Hose 2

5 16Y-62CA-03000 Hose 2

6 16Y-62-00002 ( Tube seat(r.h.) 1

7 16Y-62-00001 ( Tube seat(l.h.) 1

8 07118-00613 Hose 2

9 01010-51490 M14*90 Bolt 4

10 01643-31445 14 Washer 4

1 07000-F3025 O-ring 16

12 07371-30638 Flange 40

13 01643-30823 8 Washer 32

14 01010-50830 M8*30 Bolt 64

15 01010-51645 M16*45 Bolt 4

16 01643-31645 16 Washer 4

17 01602-20825 8 Washer 32

373

W TREAMAR D B RR 2 7



SHANTUI SHER

WD10

BLADE LIFT PIPING
(OUTSIDE,WITH WD10 ENGINE)

Fig. 16L-62CD-002 V1.0

Ny,

. #E B
¥E A Detail B
Detail A

374 LW TR AR AR



SHEH SHANTUI
NO. PART NO. PART NAME QTY MODEL

1 07119-40611 Hose 4 SD16L

2 16L-62C-01000 Bracket(r.h.) 1

3 16L-62C-02000 Support(L.h.) 1

4 16Y-62D-01000 Hose 2

5 16Y-62-40000 Hose 2

6 16Y-62-00002 ( Tube seat(r.h.) 1

7 16Y-62-00001 ( Tube seat(l.h.) 1

8 07118-00613 Hose 2

9 01010-51490 M14*90 Bolt 4

10 01643-31445 14 Washer 4

1 07000-13025 O-ring 16

12 07371-30638 Flange 40

13 01643-30823 8 Washer 32

14 01010-50830 M8*30 Bolt 64

15 01010-51645 M16*45 Bolt 4

16 01643-31645 16 Washer 4

17 01602-20825 8 Washer 32

375

W TREAMAR D B RR 2 7



SHANTUI SHER

BLADE LIFT PIPING (OUTSIDE)
Fig. 16Y-62ED-002 V1.0

. ¥ B
EE A Detail B

376 LW TR AR AR



SHEH SHANTUI
NO. PART NO. PART NAME QTY MODEL

1 07119-40611 Hose 4 SD16L

2 10Y-62-05000 Bracket(r.h.) 1

3 10Y-62-03000 Support(L.h.) 1

4 16Y-62D-01000 Hose 2

5 16Y-62-40000 Hose 2

6 16Y-62-00002 ( Tube seat(r.h.) 1

7 16Y-62-00001 ( Tube seat(l.h.) 1

8 07118-00613 Hose 2

9 01010-51490 M14*90 Bolt 4

10 01643-31445 14 Washer 4

1 07000-13025 O-ring 16

12 07371-30638 Flange 40

13 01643-30823 8 Washer 32

14 01010-50830 M8*30 Bolt 64

15 01010-51645 M16*45 Bolt 4

16 01643-31645 16 Washer 4

17 01602-20825 8 Washer 32

377

W TREAMAR D B RR 2 7



SHANTUI TeHEH

LIFT OIL CYLINDER (L.H.)
Fig. 16Y-62-501 V1.0

378 LW TR AR AR



BrEH SHANTUI

NO. PART NO. PART NAME QTY MODEL
0 16Y-62-50000 () blade lift cylinder 1
1 16Y-62-50400 oil cylinder body(L.H.) 1
2 16Y-62-50002 sleeve 2
3 07145-00055 ring,dust 2
4 16Y-62-50500 bushing 2
5 16Y-62-50005 cover 1
6 16Y-62-50003 ring 1
7 07000-13038 0] O-ring 1
8 07146-02106 guard ring 1
9 01010-52055 M20X55 bolt 4
10 01602-22060 20 washer 4
1" 16Y-62-50200 step seal 1
12 16Y-62-50001 ring,dust 1
13 07000-12105 (0] O-ring 1
14 16Y-62-50008 KY KY-ring 1
15 16Y-62-50100 rod 1
16 07137-04006 joint bearing 1
17 07000-13040 (0] O-ring 2
18 04065-09030 retainer 2
19 16Y-62-50800 piston 1

20 01590-31215 M12 nut 1
21 04050-13036 pin,cotter 1
22 16Y-62-50700 glyd ring 1
23 16Y-62-50009 support ring 2
24 16Y-62-50004 plate 1
25 01643-31232 12 washer 1
26 16Y-62-50011 nut 1
27 16Y-62-50010 plate 1
28 04059-01032 wire 1
29 01322-40812 bolt 1
30 16Y-62-50300 oil pipe(L.H.) 1
31 16Y-62-50600 oil pipe(L.H.) 1
32 01010-51055 M10X55 bolt 4
33 01010-51045 M10X45 bolt 4
34 01602-21030 10 washer 8
35 07000-13035 (0] O-ring 2
36 07283-23442 clip 2
37 01599-01011 M10X1.25 nut 4
38 01643-31032 10 washer 4
39 16Y-62-50006 plate 1
40 16Y-62-50007 sleeve 1
41 01012-51245 M12X45 bolt 1

LWLt TRV B ERAE 379



SHANTUI TeHEH

LIFT OIL CYLINDER (R.H.)
Fig. 16Y-62-601 V1.0

380 LW TR AR AR



BrEH SHANTUI

NO. PART NO. PART NAME QTY MODEL
0 16Y-62-60000 () blade lift oil cylinder(R.H.) 1
1 16Y-62-60100 oil cylinder body(R.H.) 1
2 16Y-62-50002 sleeve 2
3 07145-00055 ring,dust 2
4 16Y-62-50500 bushing 2
5 16Y-62-50005 cover 1
6 16Y-62-50003 ring 1
7 07000-13038 0] O-ring 1
8 07146-02106 guard ring 1
9 01010-52055 M20X55 bolt 4
10 01602-22060 20 washer 4
1" 16Y-62-50200 step seal 1
12 16Y-62-50001 ring,dust 1
13 07000-12105 (0] O-ring 1
14 16Y-62-50008 KY KY-ring 1
15 16Y-62-50100 rod 1
16 07137-04006 joint bearing 1
17 07000-13040 (0] O-ring 2
18 04065-09030 retainer 2
19 16Y-62-50800 piston 1

20 01590-31215 M12 nut 1
21 04050-13036 pin,cotter 1
22 16Y-62-50700 glyd ring 1
23 16Y-62-50009 support ring 2
24 16Y-62-50004 plate 1
25 01643-31232 12 washer 1
26 16Y-62-50011 nut 1
27 16Y-62-50010 plate 1
28 04059-01032 wire 1
29 01322-40812 bolt 1
30 16Y-62-50300 oil pipe(L.H.) 1
31 16Y-62-60200 rear oil tube(R.H.) 1
32 01010-51055 M10X55 bolt 4
33 01010-51045 M10X45 bolt 4
34 01602-21030 10 washer 8
35 07000-13035 (0] O-ring 2
36 07283-23442 clip 2
37 01599-01011 M10X1.25 nut 4
38 01643-31032 10 washer 4
39 16Y-62-50006 plate 1
40 16Y-62-50007 sleeve 1
41 01012-51245 M12X45 bolt 1

LWLt TRV B ERAE 381



SHANTUI TeHEH

LIFT OIL CYLINDER (L.H.)
Fig. 16Y-62E-101 V1.0

382 LW TR AR AR



BrEH SHANTUI

NO. PART NO. PART NAME QTY MODEL

0 16Y-62E-10000 () blade lift cylinder 1 SD16E
1 16Y-62E-12000 ail cylinder body(L.H.) 1
2 16Y-62-50002 sleeve 2
3 07145-00055 ring,dust 2
4 16Y-62-50500 bushing 2
5 16Y-62-50005 cover 1
6 16Y-62-50003 ring 1
7 07000-13038 0] O-ring 1
8 07146-02106 guard ring 1
9 01010-52055 M20X55 bolt 4
10 01602-22060 20 washer 4
1" 16Y-62-50200 step seal 1
12 16Y-62-50001 ring,dust 1
13 07000-12105 0] O-ring 1
14 16Y-62-50008 KY KY-ring 1
15 16Y-62-50100 rod 1
16 07137-04006 joint bearing 1
17 07000-13040 o] O-ring 2
18 04065-09030 retainer 2
19 16Y-62-50800 piston 1
20 01590-31215 M12 nut 1
21 04050-13036 pin,cotter 1
22 16Y-62-50700 glyd ring 1
23 16Y-62-50009 support ring 2
24 16Y-62-50004 plate 1
25 01643-31232 12 washer 1
26 16Y-62-50011 nut 1
27 16Y-62-50010 plate 1
28 04059-01032 wire 1
29 01322-40812 bolt 1
30 16Y-62E-11000 oil pipe(L.H.) 1
31 16Y-62E-13000 oil pipe(L.H.) 1
32 01010-51055 M10X55 bolt 4
33 01010-51045 M10X45 bolt 4
34 01602-21030 10 washer 8
35 07000-13035 0] O-ring 2
36 07283-23442 clip 2
37 01599-01011 M10X1.25 nut 4
38 01643-31032 10 washer 4
39 16Y-62-50006 plate 1
40 16Y-62-50007 sleeve 1
41 01012-51245 M12X45 bolt 1

LWLt TRV B ERAE 383



SHANTUI TeHEH

LIFT OIL CYLINDER (R.H.)

Fig. 16Y-62E-201 V1.0

384 LW TR AR AR



BrEH SHANTUI

NO. PART NO. PART NAME QTY MODEL

0 16Y-62E-20000 () blade lift cylinder 1 SD16E
1 16Y-62E-21000 ail cylinder body(L.H.) 1
2 16Y-62-50002 sleeve 2
3 07145-00055 ring,dust 2
4 16Y-62-50500 bushing 2
5 16Y-62-50005 cover 1
6 16Y-62-50003 ring 1
7 07000-13038 0] O-ring 1
8 07146-02106 guard ring 1
9 01010-52055 M20X55 bolt 4
10 01602-22060 20 washer 4
1" 16Y-62-50200 step seal 1
12 16Y-62-50001 ring,dust 1
13 07000-12105 0] O-ring 1
14 16Y-62-50008 KY KY-ring 1
15 16Y-62-50100 rod 1
16 07137-04006 joint bearing 1
17 07000-13040 o] O-ring 2
18 04065-09030 retainer 2
19 16Y-62-50800 piston 1
20 01590-31215 M12 nut 1
21 04050-13036 pin,cotter 1
22 16Y-62-50700 glyd ring 1
23 16Y-62-50009 support ring 2
24 16Y-62-50004 plate 1
25 01643-31232 12 washer 1
26 16Y-62-50011 nut 1
27 16Y-62-50010 plate 1
28 04059-01032 wire 1
29 01322-40812 bolt 1
30 16Y-62E-11000 oil pipe(L.H.) 1
31 16Y-62E-22000 oil pipe(L.H.) 1
32 01010-51055 M10X55 bolt 4
33 01010-51045 M10X45 bolt 4
34 01602-21030 10 washer 8
35 07000-13035 0] O-ring 2
36 07283-23442 clip 2
37 01599-01011 M10X1.25 nut 4
38 01643-31032 10 washer 4
39 16Y-62-50006 plate 1
40 16Y-62-50007 sleeve 1
41 01012-51245 M12X45 bolt 1

LWLt TRV B ERAE 385



SHANTUI TeHEH

BLADE LIFT CYLINDER(R.H.)

Fig. 16L-62C-101 V1.0

386 LW TR AR AR



T EMH SHANTUI
NO. PART NO. PART NAME QTY MODEL
0 16L-62C-10000 ( blade lift oil cylinder(R.H.) 1 SD16L
1 16L-62C-10200 oil cylinder body(R.H.) 1
2 16Y-62-50002 sleeve 2
3 07145-00055 ring,dust 2
4 16Y-62-50500 bushing 2
5 16Y-62-50005 cover 1
6 16Y-62-50003 ring 1
7 07000-13038 0] O-ring 1
8 07146-02106 guard ring 1
9 01010-52055 M20X55 bolt 4
10 01643-32060 20 washer 4
1" 16Y-62-50200 step seal 1
12 16Y-62-50001 ring,dust 1
13 07000-12105 (0] O-ring 1
14 16Y-62-50008 KY KY-ring 1
15 16Y-62-50100 rod 1
16 07137-04006 joint bearing 1
17 07000-13040 0] O-ring 2
18 04065-09030 retainer 2
19 16Y-62-50800 piston 1
20 16L-62C-10001 plate 1
21 01643-30823 8 washer 1
22 16Y-62-50700 glyd ring 1
23 16Y-62-50009 support ring 2
24 16Y-62-50004 plate 1
25 01010-50820 M8X20 bolt 1
26 16Y-62-50011 nut 1
27 16Y-62-50010 plate 1
28 04059-01032 wire 1
29 01322-40812 bolt 1
30 16L-62C-10100 front oil tube(R.H.) 1
31 16L-62C-10300 rear oil tube(R.H.) 1
32 01010-51055 M10X55 bolt 4
33 01010-51045 M10X45 bolt 4
34 01010-51025 M10X25 bolt 1
35 07000-13035 (0] O-ring 2
36 07283-23442 clip 2
37 01599-01011 M10X1.25 nut 4
38 01643-31032 10 washer 14
39 16L-62C-10002 plate 1
40 16Y-62-50007 sleeve 1
L3 T2 R B PR 2 5 387



SHANTUI TeHEH

BLADE LIFT CYLINDER(R.H.)

Fig. 16L-62C-101 V1.0

388 LW TR AR AR



SHEH SHANTUI
NO. PART NO. PART NAME QTY MODEL
41 01012-51245 M12X45 bolt 1 SD16L
42 01590-31215 M12 nut 1
43 04050-13036 pin,cotter 1
44 01643-31232 12 washer 2
389

W TREAMAR D B RR 2 7



SHANTUI TeHEH

BLADE LIFT CYLINDER(L.H.)

Fig. 16L-62C-201 V1.0

390 LW TR AR AR



T EMH SHANTUI
NO. PART NO. PART NAME QTY MODEL
0 16L-62C-20000 ( blade lift oil cylinder(L.H.) 1 SD16L
1 16L-62C-20200 oil cylinder body(L.H.) 1
2 16Y-62-50002 sleeve 2
3 07145-00055 ring,dust 2
4 16Y-62-50500 bushing 2
5 16Y-62-50005 cover 1
6 16Y-62-50003 ring 1
7 07000-13038 0] O-ring 1
8 07146-02106 guard ring 1
9 01010-52055 M20X55 bolt 4
10 01643-32060 20 washer 4
1" 16Y-62-50200 step seal 1
12 16Y-62-50001 ring,dust 1
13 07000-12105 (0] O-ring 1
14 16Y-62-50008 KY KY-ring 1
15 16Y-62-50100 rod 1
16 07137-04006 joint bearing 1
17 07000-13040 0] O-ring 2
18 04065-09030 retainer 2
19 16Y-62-50800 piston 1
20 16L-62C-10001 plate 1
21 01643-30823 8 washer 1
22 16Y-62-50700 glyd ring 1
23 16Y-62-50009 support ring 2
24 16Y-62-50004 plate 1
25 01010-50820 M8X20 bolt 1
26 16Y-62-50011 nut 1
27 16Y-62-50010 plate 1
28 04059-01032 wire 1
29 01322-40812 bolt 1
30 16L-62C-20100 front oil tube(L.H.) 1
31 16L-62C-20300 rear oil tube(L.H.) 1
32 01010-51055 M10X55 bolt 4
33 01010-51045 M10X45 bolt 4
34 01010-51025 M10X25 bolt 1
35 07000-13035 (0] O-ring 2
36 07283-23442 clip 2
37 01599-01011 M10X1.25 nut 4
38 01643-31032 10 washer 14
39 16L-62C-10002 plate 1
40 16Y-62-50007 sleeve 1
L3 T2 R B PR 2 5 391



SHANTUI TeHEH

BLADE LIFT CYLINDER(L.H.)

Fig. 16L-62C-201 V1.0

392 LW TR AR AR



SHEH SHANTUI
NO. PART NO. PART NAME QTY MODEL
41 01012-51245 M12X45 bolt 1 SD16L
42 01590-31215 M12 nut 1
43 04050-13036 pin,cotter 1
44 01643-31232 12 washer 2
393

W TREAMAR D B RR 2 7



SHANTUI TeHEH

C )
TILT PIPING ASS'Y INSIDE

Fig. 16Y-63-001 V1.0

RIEImAE
Hydraulic Tank

394 LW TR AR AR



zaEn SHANTUI
NO. PART NO. PART NAME QTY MODEL

1 16Y-63-02000 tube 1
2 16Y-63-01000 tube 1
3 07000-13038 O-ring 2
4 01010-51050 M10X50 bolt 2
5 01010-51060 M10X60 bolt 2
6 01602-21030 10 washer 8
7 01010-51045 M10X45 bolt 4
8 16L-63-00001 clip 1
9 07108-20409 hose 2
10 154-49-22330 clip 2
11 07095-00421 cushion cover 2
12 16Y-63-04000 cover 1
13 124-54-26540 washer 3
14 01643-31232 12 washer 3
15 01010-51230 M12X30 bolt 3
16 16Y-63-05000 cover 1
17 16Y-63-03000 nipple 1
18 01010-51225 M12X25 bolt 7
19 01602-21236 12 washer 11
20 16Y-63-06000 tube 1
21 16Y-63-07000 tube

22 16Y-63-17000 hose 2

L TAEHMAR (R PR 7] 395



SHANTUI SHER

TILT PIPING ASS'Y INSIDE

Fig. 16L-63-001 V1.0

TEimE
Hydraulic Tank

00
5%
0000\ o
o
0

ho

396 LW TR AR AR



BrEH SHANTUI

NO. PART NO. PART NAME QTY MODEL
1 16Y-63-02000 Tube 1 SD16L
2 16Y-63-01000 Tube 1
3 07000-E3038 @) O-ring 2
4 01010-51050 M10X50 Bolt 2
5 01010-51060 M10X60 Bolt 2
6 01602-21030 10 Washer 7
7 01010-51045 M10X45 Bolt 3
8 01602-21236 12 Washer 11
9 07108-20409 Hose 2
10 16L-63-10000 Tube 1
11 16L-63-20000 Tube 1
12 16Y-63-04000 Cover 1
13 07108-20405 Hose 2
14 01643-31232 12 Washer 2
15 01010-51230 M12X30 Bolt 2
16 16L-63-30000 Cover 1
17 16Y-63-03000 Nipple 1
18 01010-51225 M12X25 Bolt 7
19 01010-51220 M12*20 Bolt 4
20 01010-51245 M12*45 Bolt 1
21 16L-63-00001 Clip 2
22 16L-63-40000 Plate 1
23 07376-50315 Plug 2

LWLt TRV B ERAE 397



SHANTUI SHER

TILT PIPING ASS'Y INSIDE

Fig. 16Y-63E-001 V1.0

398 LW TR AR AR



BrEH SHANTUI

NO. PART NO. PART NAME QTY MODEL
1 16Y-63-02000 Tube 1 SD16E
2 16Y-63-01000 Tube 1
3 07000-E3038 @) O-ring 2
4 01010-51050 M10X50 Bolt 2
5 01010-51060 M10X60 Bolt 2
6 01602-21030 10 Washer 7
7 01010-51045 M10X45 Bolt 3
8 01602-21236 12 Washer 11
9 07108-20409 Hose 2
10 16Y-63E-10000 Tube 1
11 16Y-63E-20000 Tube 1
12 16Y-63-04000 Cover 1
13 07108-20405 Hose 2
14 01643-31232 12 Washer 2
15 01010-51230 M12X30 Bolt 2
16 16Y-63E-30000 Cover 1
17 16Y-63-03000 Nipple 1
18 01010-51225 M12X25 Bolt 7

LWLt TRV B ERAE 399



SHANTUI SHER

C )
TILT PIPING ASS'Y INSIDE

Fig. 16Y-63-002 V1.0

{4} i T
Tilt Cylinder

400 LW TR AR AR



= SHANTUI
NO. PART NO. PART NAME QTY MODEL
1 07113-00306 hose 2
2 16Y-63-10000 seat,joint 1
3 01010-51230 M12X30 bolt 17
4 01602-21236 12 washer 4
5 16Y-63-00005 pad 1
6 07113-00317 hose 2
7 16Y-63-08000 seat,joint 1
8 16Y-63-00004 pad 1
9 01010-51225 M12X25 bolt 8
10 16Y-63-16000 cover 1
11 07113-00311 hose 2
12 16Y-63-14000 guard 1
13 01010-51430 M14X30 bolt 10
14 16Y-63-00006 cover 1
15 01602-21442 14 washer 4
16 01643-31232 12 washer 4
17 01010-51250 M12X50 bolt 3
18 16Y-63-12000 bottom guard 1
19 01643-31445 14 washer 6
20 01010-51240 M12X40 bolt 3
21 124-54-26540 washer 4
22 16Y-63-11000 guard(L.H.) 1
23 16Y-63-09000 guard(R.H.) 1
L TAEHMAR (R PR 7] 401



SHANTUI SHER

TILT PIPING ASS'Y OUTSIDE

Fig. 16L-63-002 V1.0

fi AL &L
Tilt Cylinder

402 LW TR AR AR



FHEH SHANTUI
NO. PART NO. PART NAME QTY MODEL
1 07113-00306 Hose 2 SD16L
2 16Y-63-10000 Seat,joint 1
3 01010-51230 M12X30 Bolt 17
4 01602-21236 12 Washer 4
5 16Y-63-00005 Pad 1
6 07113-00315 Hose 2
7 16Y-63-08000 Seat,joint 1
8 16Y-63-00004 Pad 1
9 01010-51225 M12X25 Bolt 8
10 16L-63-11000 Guard(l.h.) 1
11 16L-63-60000 Hose 2
12 16L-63-50000 Guard 1
13 01010-51430 M14X30 Bolt 6
14 16Y-63-00002 Cover 1
15 01602-21442 14 Washer 4
16 01010-51425 M14*25 Bolt 4
17 01010-51250 M12X50 Bolt 3
18 16Y-63-12000 Bottom guard 1
19 01643-31445 14 Washer 6
20 01010-51240 M12X40 Bolt 3
21 124-54-26540 Washer 4
22 16L-63-09000 Guard(r.h.) 1
L TRV ERAR 403



SHANTUI SHER

TILT PIPING ASS'Y OUTSIDE

Fig. 16Y-63E-002 V1.0

fi AL i &L
Tilt Cylinder

404 Lt TR ERAE



FHEH SHANTUI
NO. PART NO. PART NAME QTY MODEL
1 07113-00306 Hose 2 SD16E
2 16Y-63-10000 Seat,joint 1
3 01010-51230 M12X30 Bolt 17
4 01602-21236 12 Washer 4
5 16Y-63-00005 Pad 1
6 07113-00317 Hose 2
7 16Y-63-08000 Seat,joint 1
8 16Y-63-00004 Pad 1
9 01010-51225 M12X25 Bolt 8
10 16Y-63E-40000 Cover 1
11 07113-00311 Hose 2
12 16Y-63-14000 Guard 1
13 01010-51430 M14X30 Bolt 6
14 16Y-63-00002 Cover 1
15 01602-21442 14 Washer 4
16 01643-31232 12 Washer 4
17 01010-51250 M12X50 Bolt 3
18 16Y-63-12000 Bottom guard 1
19 01643-31445 14 Washer 6
20 01010-51240 M12X40 Bolt 3
21 124-54-26540 Washer 4
22 16Y-63-11000 Guard(l.h.) 1
23 16Y-63-09000 Guard(r.h.) 1
24 01010-51425 M14*25 Bolt 4
L TAZHAR A A PR A H 405



SHANTUI SHER

TILT OIL CYLINDER ASS'Y

Fig. 16Y-63-131 V1.0

406 LW TR AR AR



= SHANTUI

NO. PART NO. PART NAME QTY MODEL
0 16Y-63-13000 Tilt oil cylinder 1
1 16Y-63-13100 Cylinder drum ass'y 1
2 07143-10505 Bush 1
3 16Y-63-13600 Dust seal 2
4 16Y-63-13004 Ball seat 1
5 16Y-63-13300 Piston rod 1
6 16Y-63-13200 Cover ass'y 1
7 16Y-63-13006 KY KY-ring 1
8 16Y-63-13005 Dust ring 1
9 16Y-63-13400 Step seal 1

10 16Y-63-13007 Guide ring 1

11 01010-52770 M27X70 Bolt 4

12 01602-22783 27 Washer 4

13 07000-15150 (0] O-ring 1

14 16Y-63-13008 Support ring 2

15 16Y-63-13003 Piston 1

16 16Y-63-13500 Glyd ring 1

17 07000-12055 (0] O-ring 1

18 16Y-63-13002 Washer 1

19 16Y-63-13001 Round nut 1

20 04059-01025 Iron wire 1

21 01322-40820 Screw 1

22 16Y-63-13700 Oil tube ass'y 1

23 01010-50810 Bolt 1

24 01642-20810 8 Washer 1

25 16Y-63-13009 Clip 1

L3 T2 R B PR 2 5 407



SHANTUI SHER

RIPPER PIPING INSIDE

Fig. 16Y-64-001 V1.0

408 LW TR AR AR



BrEH SHANTUI

NO. PART NO. PART NAME QTY MODEL
1 16Y-64-02000 tube 1
2 16Y-64-01000 tube 1
3 07000-13048 O O-ring 2
4 01010-51235 M12X35 bolt 8
5 01010-51240 M12X40 bolt 4
6 01643-31232 12 washer 12
7 16Y-64-00001 plate 1

LWLt TRV B ERAE 409



SHANTUI SHER

RIPPER PIPING OUTSIDE

Fig. 16Y-64-002 V1.0

410 Lt TR ERAE



v SHANTUI

NO. PART NO. PART NAME QTY MODEL
1 16Y-64-00004 () plate 1
2 07283-23442 clip 2
3 07000-13048 0] O-ring 2
4 01599-01011 M10*1.25 nut 4
5 16Y-64-00002 plate 1
6 01643-31232 12 washer 2
7 07115-01012 hose 2
8 07371-31049 flange 8
9 07000-13032 0] O-ring 4

10 01010-51035 M10X35 bolt 24
11 01643-31032 10 washer 32
12 01010-51030 M10X30 bolt 4
13 01010-51225 M12X25 bolt 2
14 16Y-64-03000 tube 1
15 16Y-64-04000 tube 1
16 16Y-64-00003 () plate 1

LWLt TRV B ERAE 411



SHANTUI TeHEH

RIPPER OIL CYLINDER

Fig. 16Y-84-601 V1.0

LW TR AR AR



T EMH SHANTUI
NO. PART NO. PART NAME QTY MODEL
0 16Y-84-60000 Oil tube ass'y 1
1 16Y-84-62100 cylinder drum 1
2 07143-10707 bushing 2
3 07145-00075 ring,dust 4
4 16Y-84-62004 sleeve,guide 1
5 16Y-84-62005 sleeve,guide 1
6 07146-05152 guard ring 1
7 07000-15150 (0] O-ring 1
8 01010-52770 M27*70 bolt 4
9 01643-32780 27 washer 4
10 16Y-84-62400 step seal 1
11 16Y-84-62006 KY KY-ring 1
12 16Y-84-62007 ring,dust 1
13 16Y-84-62001 nut 1
14 16Y-84-62003 washer 1
15 16Y-63-13008 support ring 2
16 16Y-84-62002 piston 1
17 16Y-63-13500 glyd ring 1
18 07000-12055 (0] O-ring 1
19 04059-01025 wire 1
20 01322-40820 bolt 1
21 16Y-84-62200 rod 1
22 16y-84-61000 tube 1
23 16Y-84-63000 elbow flange 1
24 01010-51435 M14*35 bolt 2
25 01602-21442 14 washer 2
26 01010-50850 M8*50 bolt 2
27 01010-50840 M8*40 bolt 2
28 01602-20825 8 washer 4
29 07000-13030 (0] O-ring 2
30 07283-22738 clip 1
31 01598-11011 M10 nut 2
32 01640-21016 10 washer 2
L3 T2 R B PR 2 5 413



ZHEM

SHANTUI

BLADE CONTROL LEVER
WITH STRAIGHT TILT BLADE OR U- BLADE

Fig. 16Y-86-A11 V1.0

LW TR AR AR

ne
b

Jpr—m—2

$0\ &

414



T EM SHANTUI
NO. PART NO. PART NAME QTY MODEL
1 16Y-86C-11000 handle 1
2 195-43-44220 nut 1
3 195-61-45140 guard 1
4 16Y-86C-00005 seat 1
5 01220-40512 M5X12 bolt 4
6 01601-20513 5 washer 4
7 16Y-86C-09000 rocker 1
8 195-61-34130 bearing 2
9 195-61-45180 yoke 1
10 195-61-45170 shaft 1
11 01010-50816 M8X16 bolt 4
12 01643-30823 8 washer 8
13 195-61-45440 bearing 2
14 16Y-86C-07000 bracket 1
15 01580-10806 M8 nut 4
16 16Y-86C-00004 shaft 1
17 16Y-86C-06000 bracket 1
18 195-61-45211 button 1
19 16Y-86C-00003 plate 1
20 04205-10822 pin shaft 3
21 04050-12016 pin,cotter 5
22 195-61-45260 rocker 1
23 01640-20816 8 washer 1
24 04210-20832 plate 1
25 04244-40805 leverass y 1
26 16Y-86C-08000 lock block 1
27 195-61-45290 spring 1
28 16Y-86C-00006 bushing 1

W TREAMAR D B RR 2 7

415



SHANTUI SHER

U

BLADE CONTROL LINKAGE
WITH STRAIGHT TILT BLADE OR U- BLADE

Fig. 16Y-86-A12 V1.0

416 Lt TR ERAE



BrEH SHANTUI

NO. PART NO. PART NAME QTY MODEL
1 195-61-45420 ball joint 1
2 01582-11210 M12X1.5 nut 1
3 16Y-86C-01000 lever 1
4 01508-41207 M12X1.5 nut 1
5 04250-91265 joint bearing 1
6 01593-31210 M12*1.5 nut 1
7 04050-13020 pin,cotter 1
8 16Y-86C-02000 rocker 1
9 01010-50830 M8X30 bolt 3
10 01643-30823 8 washer 4
11 GB290-HK2012 ball bearing 4
12 06122-02004 ring,dust 4
13 01593-31008 M10%1.25 nut 6
14 04050-12018 pin,cotter 6
15 04250-41056 joint bearing 3
16 01582-11008 M10X1.25 nut 3
17 04248-31020 screw 1
18 01508-41006 M10X1.25 nut 2
19 04250-61056 joint bearing 2

20 16Y-86C-03000 seat 1
21 16Y-86C-00001 shaft 1
22 16Y-86C-00002 shaft 1
23 04010-00519 key 3
24 01602-21236 12 washer 4
25 01010-51230 M12X30 bolt 4
26 07021-01090 90° M10*1 oil cup 2
27 16Y-86C-04000 rocker 1
28 04248-31010 screw 1
29 16Y-86C-10000 rocker 1
30 04252-01061 joint bearing 1

LWLt TRV B ERAE 417



ZHEM

SHANTUI

BLADE CONTROL LEVER WITH ANGLE BLADE

Fig. 16Y-86-A21 V1.0

LW TR AR AR

418



BrEH SHANTUI

NO. PART NO. PART NAME QTY MODEL

1 16Y-86C-11000 handle 1
2 195-43-44220 nut 1
3 195-61-45140 guard 1
4 16Y-86C-00005 seat 1
5 01220-40512 M5X12 bolt 4
6 01601-20513 5 washer 4
7 16Y-86C-09000 rocker 1
8 195-61-34130 bearing 2
9 195-61-45180 yoke 1
10 195-61-45170 shaft 1
11 01010-50816 M8X16 bolt 4
12 01643-30823 8 washer 8
13 195-61-45440 bearing 2
14 16Y-86C-07000 bracket 1
15 01580-10806 M8 nut 6
16 16Y-86C-00004 shaft 1
17 16Y-86C-06000 bracket 1
18 195-61-45211 button 1
19 16Y-86C-00003 plate 1
20 04205-10822 pin shaft 3
21 04050-12016 pin,cotter 5
22 195-61-45260 rocker 1
23 01640-20816 8 washer 1
24 04210-20832 plate 1
25 04244-40805 leverass vy 1
26 16Y-86C-08000 lock block 1
27 195-61-45290 spring 1
28 16Y-86C-00006 bushing 1

LWLt TRV B ERAE 419



SHANTUI SHER

BLADE CONTROL LINKAGE WITH ANGLE BLADE

Fig. 16Y-86-A22 V1.0

420 LW TR AR AR



T EMH SHANTUI
NO. PART NO. PART NAME QTY MODEL
1 195-61-45420 ball joint 1
2 01582-11210 M12X1.5 nut 1
3 16Y-86C-01000 lever 1
4 01508-41207 M12X1.5 nut 1
5 04250-91265 joint bearing 1
6 01593-31210 M12*1.5 nut 1
7 04050-13020 pin,cotter 1
8 16Y-86C-02000 rocker 1
9 01010-50830 M8X30 bolt 3
10 01643-30823 8 washer 4
11 GB290-HK2012 ball bearing 4
12 06122-02004 ring,dust 4
13 01593-31008 M10%1.25 nut 4
14 04050-12018 pin,cotter 4
15 04250-41056 joint bearing 2
16 01582-11008 M10X1.25 nut 2
17 04248-31020 screw 1
18 01508-41006 M10X1.25 nut 2
19 04250-61056 joint bearing 2
20 16Y-86C-03000 seat 1
21 16Y-86C-00001 shaft 1
22 16Y-86C-00002 shaft 1
23 04010-00519 key 3
24 01602-21236 12 washer 4
25 01010-51230 M12X30 bolt 4
26 07021-01090 90° M10*1 oil cup 2
27 16Y-86C-04000 rocker 1
28 04248-31010 screw 1
29 16Y-86C-10000 rocker 1
30 01010-51020 M10X20 bolt 2
31 01602-21030 10 washer 2
32 16Y-86C-05000 lock lever 1
L TAEHMAR (R PR 7] 421



SHANTUI TeHEH

(1/2)
RIPPER CONTROL LINKAGE (1/2)

Fig. 16Y-87C-001 V1.0

422 LW TR AR AR



BrEH SHANTUI

NO. PART NO. PART NAME QTY MODEL
1 16Y-86C-11000 handle 1
2 195-43-44220 nut 1
3 195-61-45140 guard 1
4 195-61-45130 seat 1
5 01220-40512 M5*12 bolt 4
6 01601-20513 5 washer 4
7 01580-10806 M8 nut 6
8 01643-30823 8 washer 8
9 16Y-87C-01000 button 1
10 16Y-87C-05000 rocker 1
11 01010-50816 M8X16 bolt 3
12 16Y-87C-06000 bracket 1
13 195-61-45440 bearing 2
14 16Y-87C-04000 bracket 1
15 04050-12016 pin,cotter 5
16 04205-10822 pin shaft 3
17 04210-20844 plate 1
18 16Y-87C-09000 rocker 1
19 01640-20816 8 washer 1
20 04210-20832 plate 1
21 04244-40816 leverass vy 1
22 16Y-87C-07000 lock block 1
23 16Y-87C-00002 shaft 1
24 195-61-45290 spring 1
25 01010-80830 M8X30 bolt 1
26 16Y-87C-02000 rocker 1
27 04010-00519 key 1
28 16Y-86C-00006 bushing 1
29 07020-00613 M6 oil cup 1

LWLt TRV B ERAE 423



SHANTUI SHER

(2/2)
RIPPER CONTROL LINKAGE (2/2)

Fig. 16Y-87C-002 V1.0

424 Lt TR ERAE



zaEn SHANTUI
NO. PART NO. PART NAME QTY MODEL
1 04250-41056 joint bearing 2
2 01593-31008 M10*1.25 nut 4
3 04050-12018 pin,cotter 4
4 01582-11008 M10%1.25 nut 2
5 04252-01061 joint bearing 1
6 06122-02004 ring,dust 2
7 GB290-HK2012 ball bearing 2
8 16Y-87C-03000 rocker 1
9 04248-31016 screw 1
10 07021-01090 90° M10*1 oil cup 2
11 01508-41006 M10%1.25 nut 2
12 16Y-87C-00001 pad 1
13 16Y-87C-08000 seat 1
14 01010-51225 M12X25 bolt 2
15 01643-31232 12 washer 2
16 04250-71056 joint bearing 2
17 01593-31210 M12*1.5 nut 1
18 04050-13020 pin,cotter 1
L TAEHMAR (R PR 7] 425



SHANTUI FHEH

426 LW TR AR AR



BrEH SHANTUI

ELECTRICAL SYSTEM

LWLt TRV B ERAE 427



SHANTUI FHEH

( )
CAB ELECTRIC SYSTEM

Fig. 16Y-08E-001 V1.0

SSSSSSS

—ne o,
QIDxexexe;

@ @\ ‘[006%30069@@01 J

428 LW TR AR AR



FHEH SHANTUI
NO. PART NO. PART NAME Q'TY| MODEL

1 16Y-08E-02000 wiper 1

2 D2430-01000 lamp 1

3 16Y-08E-05000 cab wiring harness 1

4 D2820-00000 radio 1

5 16Y-08E-03000 wiper 1

6 D2830-42500 fan 1

7 01016-31016 M10*16 bolt 1

8 01643-31032 10 washer 1

9 08034-20414 clamp 22

10 185-56-21700 TX1033A18 speaker 2

11 16Y-08E-04000 switch 1

12 16Y-08E-08000 warning lights ass'y 1

13 | 01252-70620 M6X20 bolt 4

14 | 01643-30623 6 washer 4

15 | 01640-20816 8 washer 4

16 | 01010-50820 M8X20 bolt 4

W TREAMAR D B RR 2 7

429



SHANTUI FHEH

( )
CAB ELECTRIC SYSTEM

Fig. 16Y-08E-A01 V1.0

SSSSSSS

—ne o,
QIDxexexe;

@ @\ ‘[006%30069@@01 J

430 LW TR AR AR



zaEn SHANTUI
NO. PART NO. PART NAME QTY MODEL
1 16Y-08E-02000 wiper 1
2 D2430-01000 lamp 1
3 16Y-08E-05000 cab wiring harness 1
4 D2820-00000 radio 1
5 16Y-08E-03000 wiper 1
6 D2830-42500 fan 1
7 01016-31016 M10*16 bolt 1
8 01643-31032 10 washer 1
9 08034-20414 clamp 22
10 185-56-21700 TX1033A18 speaker 2
11 16Y-08E-04000 switch 1
12 16Y-08E-08000 warning lights ass'y 1
13 01252-70620 M6X20 bolt 4
14 01643-30623 6 washer 4
15 01640-20816 8 washer 4
16 01010-50820 M8X20 bolt 4
17 16Y-08E-07000 part wiring 1
18 08037-11025 ring tube 1
431

W TREAMAR D B RR 2 7



SHANTUI SHER

FRONT HOOD ELECTRICAL SYSTEM
Fig. 16Y-07C-005 V1.0

432 LW TR AR AR



BrEH SHANTUI

NO. PART NO. PART NAME QTY MODEL
1 01010-51016 M10X16 bolt 6
2 01643-31032 10 washer 6
3 D2401-07000 lamp 2
4 10Y-07B-09000 () lamp cover(R.H.) 1
5 10Y-07B-06000 () lamp cover(L.H.) 1
6 D2711-10500 horn 1
7 01643-30823 8 washer 2
8 01010-50814 M8X14 bolt 1
9 01010-51220 M12X20 bolt 4
10 01643-31232 12 washer 4
11 01640-20508 5 washer 4
12 16Y-07C-06000 wiring harness 1

LWLt TRV B ERAE 433



ZHEM

SHANTUI

EGINE ELECTRICAL SYSTEM

Fig. 16Y-07C-004 V1.0

LW TR AR AR

434



=0 SHANTUI
NO. PART NO. PART NAME QTY MODEL
1 D2320-15000 oil temperature sensor
2 08035-11510 clip 2
3 08034-20519 clamp 11
4 16Y-07C-09000 ground line 1
5 16Y-07C-05000 wiring harness 1
6 08035-11010 clip 5
7 01643-31032 10 washer 17
8 01580-00806 M8 nut 2
9 D2300-01000 sensor,oil pressure 1
10 114-07-11000 ground wire 1
11 D2160-00800 indicator 1
12 23Y-07E-00003 nipple 1
13 16Y-07C-00005 ( washer 1
14 16Y-07C-00004 ( washer 1
15 16Y-07C-00003 nipple 1
L TAEHMAR (R PR 7] 435



ZHEM

SHANTUI

EGINE ELECTRICAL SYSTEM

Fig. 16Y-07CA-004 V1.0

NP

=T

®

7

LW TR AR AR

436



=0 SHANTUI
NO. PART NO. PART NAME QTY MODEL
1 D2320-15000 oil temperature sensor 1
2 08035-12010 clip 3
3 08034-20519 clamp 7
4 16Y-07C-09000 ground line 1
5 16Y-07CA-03000 wiring harness 1
6 08035-11510 clip 3
7 01643-30823 8 washer 2
8 02010-70513 nut 2
9 D2300-01000 sensor,oil pressure 1
10 08035-11010 clip 1
11 D2160-00800 indicator 1
12 23Y-07E-00003 nipple 1
13 16Y-07C-00004 ( ) washer 1
14 16Y-07C-00003 nipple 1
15 16Y-07C-00005 ( ) washer 1
16 01010-51016 M10*16 nut 1
17 01643-31032 10 washer 1
18 16Y-07CA-06000 plate 1
19 16Y-07A-00010 sleeve 1
L TAEHMAR (R PR 7] 437



SHANTUI SHER

INSTRUMENT BOX
Fig. 16Y-07C-003 V1.0

e NES

Instrument

N

\ /j‘

438 LW TR AR AR



T EMH SHANTUI
NO. PART NO. PART NAME QTY MODEL
1 16Y-07C-18000 box body 1
2 01220-40620 M6X20 bolt 4
3 01640-20610 6 washer 4
4 08035-02510 clip 3
5 D2500-00000 start switch 1
6 D2530-01500 switch 3
7 01010-50825 M8X25 bolt 8
8 01643-30823 8 washer 8
9 23Y-91B-01000 meter platform 1
10 16Y-07C-14000 (1) wiring harness 1
1 01010-51016 M10X16 bolt 3
12 01643-31032 10 washer 3
13 16Y-07C-13000 (2) wiring harness 1
L3 T2 R B PR 2 5 439



SHANTUI L

INSTRUMENT BOX
Fig. 16Y-07D-003 V1.0

HEMFE
Instrument
Q =T

440 Lt TR ERAE



T SHANTUI
NO. PART NO. PART NAME QTY MODEL
1 16Y-07C-18000 box body 1
2 01220-40620 M6X20 bolt 4
3 01640-20610 6 washer 4
4 08035-11010 clip 2
5 D2500-00000 start switch 1
6 D2530-01500 switch 3
7 01010-50825 M8X25 bolt 8
8 01643-30823 8 washer 12
9 23Y-91B-01000 meter platform 1
10 16Y-07D-14000 ) wiring harness 1
11 01010-51016 M10X16 bolt 3
12 01643-31032 10 washer 3
13 08035-02510 clip 3
14 16Y-07D-13000 (2) wiring harness 1
15 D2510-00200 button switch 3
16 D2660-02020 relay 1
17 01220-40412 M4X12 bolt 1
18 01642-20405 4 washer 1
19 08035-12010 clip 1
20 08035-11510 clip 1
21 D2261-01000 intelligent unit 1
22 D2261-01010 intelligent unit 1
23 01220-70310 M3X10 bolt 8
24 01641-20305 3 washer 8
25 01010-50820 M8X20 bolt 4
26 D2234-00200 GPS intelligent controller 1
27 171-07A-20000 cover 1
28 171-07A-21000 plate 1
29 08037-01008 ring tube 1
30 01252-30614 M6X14 bolt 4
31 01641-20608 6 washer 4
L3 T2 R B PR 2 5 441



SHANTUI L

INSTRUMENT
Fig. D2210-00010 V1.0

442 Lt TR ERAE



BrEH SHANTUI

NO. PART NO. PART NAME QTY MODEL
1 D2140-03220 voltmeter 1
2 D2102-01000 gauge,oil pressure 1
3 D2112-12020 water temperature gauge 1
4 D2122-15010 oil temperature gauge 1
5 D2170-00010 chronometer 1
6 D2210-00010-01 face mold 1
7 D2210-00000-02 cover 1
8 01214-50416 M4*16 bolt 4
9 D2210-00000-01 plate 1

LWLt TRV B ERAE 443



SHANTUI L

INSTRUMENT
Fig. D2210-00090 V1.0

«B

444 Lt TR ERAE



= SHANTUI
NO. PART NO. PART NAME QTY MODEL

1 D2140-03220 voltmeter 1

2 D2102-00700 gauge,oil pressure 1

3 D2112-12020 water temperature gauge 1

4 D2122-15010 oil temperature gauge 1

5 D2170-00010 chronometer 1

6 D2460-00050 intelligent unit 1

7 D2210-00000-02 cover 1

8 01220-40312 M3*12 bolt 4

9 D2210-00090-01 plate 1

10 D2210-00090-02 face mold 1

11 01214-50416 M4*16 bolt 4
L3 T2 R B PR 2 5 445



SHANTUI SHER

FLOOR PLATE ELECTRICAL SYSTEM

Fig. 16Y-07C-001 V1.0

446 Lt TR ERAE



T EMH SHANTUI
NO. PART NO. PART NAME QTY MODEL
1 16Y-07C-07000 cable 1
)
2 08038-00035 cover 2
3 D2602-25000 switch 1
5 01010-51016 M10X16 bolt 2
6 01640-20610 6 washer 2
7 01580-10605 M6 nut 2
9 16Y-07D-00002 switch seat 1
10 01580-00806 M8 nut 2
11 16Y-07C-01000 ( cable 1
12 17S-07H-05000 bracket 1
13 171-07-11200 bracket 1
14 D2401-07000 lamp 1
15 01643-30823 8 washer 2
16 01010-50825 M8X25 bolt 2
17 114-07-11000 ground wire 1
18 08035-11010 clip 7
19 D2730-11200 backing up alarm bell 1
20 01601-20410 4 washer 2
21 08035-02010 clip 4
22 D2320-15000 oil temperature sensor 2
23 01580-10403 M4 nut 2
24 01010-51025 M10X25 bolt 2
25 16Y-07C-23001 plate 1
26 D2580-00800 switch 1
27 16Y-07-01000 bracket 1
28 01220-40430 M4X30 bolt 2
29 D2590-00820 stroke switch 1
30 16Y-07-02000 plate 1
31 16Y-07C-00005 ( washer 2
34 16Y-07C-00004 ( washer 2
35 16Y-07C-00003 nipple 2
36 16Y-07C-04000 wiring harness 1
L TAEHMAR (R PR 7] 447



ZHEM

SHANTUI

FLOOR PLATE ELECTRICAL SYSTEM

Fig. 16Y-07D-001 V1.0

LW TR AR AR

448



T EMH SHANTUI
NO. PART NO. PART NAME QTY MODEL
1 16Y-07C-07000 cable 1
)
2 08038-00035 cover 2
3 D2602-25000 switch 1
5 01640-20610 6 washer 2
6 01580-10605 M6 nut 2
7 16Y-07D-00002 switch seat 1
9 01010-51016 M10X16 bolt 14
10 16Y-07C-01000 ( cable 1
11 17S-07H-05000 bracket 1
12 171-07-11200 bracket 1
13 D2401-07000 lamp 1
14 01580-00806 M8 nut 2
15 01643-30823 8 washer 2
16 01010-50825 M8X25 bolt 2
17 01640-20508 5 washer 4
18 01210-50512 M5X12 bolt 2
19 D2331-51000 oil level sensor 1
20 114-07-11000 ground wire 1
21 08035-11010 clip 7
22 D2730-11200 backing up alarm bell 1
23 08035-02010 clip 4
24 D2320-15000 oil temperature sensor 2
25 01580-10403 M4 nut 2
26 01010-51025 M10X25 bolt 2
27 16Y-07C-23001 plate 1
28 D2580-00800 switch 1
29 16Y-07-01000 bracket 1
30 01220-40430 M4X30 bolt 2
31 D2590-00820 stroke switch 1
34 16Y-07-02000 plate 1
35 01601-20410 4 washer 2
36 16Y-07C-04000 wiring harness 1
L3 T2 R B PR 2 5 449



SHANTUI FHEH

ACCUMULATOR
Fig. 16Y-07C-002 V1.0

450 LW TR AR AR



ET SHANTUI
NO. PART NO. PART NAME QTY MODEL
1 D1011-10500 battery 2
2 10Y-07B-00001 rubber plate 1
3 23Y-07R-02000 screw 4
4 01643-31032 10 washer 4
5 01580-11008 M10 nut 8
6 121-07-16000 plate 2
7 01602-21030 10 washer 4
8 02205-10609 nut 4
9 08038-00035 cover 6
10 01643-30823 8 washer 2
11 01010-50825 M8X25 bolt 2
12 D2601-15000 battery relay 1
13 D2773-01500 fuse 3
14 D2773-02000 fuse 1
15 D2773-03000 fuse 2
16 D2773-01000 fuse 2
17 D2660-02000 relay 1
18 01640-20508 5 washer 2
19 01220-40512 M5X12 bolt 2
20 01220-40412 M4X12 bolt 1
21 01640-20408 4 washer 1
22 D2510-00600 switch,horn 1
Wi TR A B R A F 451



SHANTUI FHEH

452 LW TR AR AR



BrEH SHANTUI

CAB LABEL AIR CONDITIONER SYSTEM

LWLt TRV B ERAE 453



SHANTUI SHER

OPERATOR'S SEAT ASSEMBLY

Fig. 16Y-53C-001 V1.0

454 Lt TR ERAE



BrEH SHANTUI

NO. PART NO. PART NAME QTY MODEL
1 23Y-53B-10000 Seat 1
2 16Y-53C-20000 Bracket 1
3 01010-51225 M12*25 Bolt 4
4 01643-31232 12 Washer 4
5 01010-50825 M8*25 Bolt 4
6 01643-30823 8 Washer 4

LWLt TRV B ERAE 455



FHEHR

SHANTUI

CAB MAIN PARTS

Fig. 16Y-56C-001 V1.0

LW TR AR AR

456



= SHANTUI
NO. PART NO. PART NAME QTY MODEL
1 16Y-56C-01000 frame 1
2 16Y-56C-00012 seal strip 1
3 16Y-56C-00006 seal strip 1
4 16Y-56C-00011 sponge 1
5 16Y-56C-00009 sponge 1
6 16Y-56C-00010 sponge 1
7 16Y-56C-00008 sponge 1
8 16Y-56C-00005 sponge 1
9 16Y-56C-00007 sponge 1
10 23Y-57-00050 washer 1
11 01210-50425 M4X25 bolt 18
12 16Y-56C-04000 hinge 6
13 01643-31032 10 washer 44
14 01010-51030 M10X30 bolt 36
15 01010-51460 M14X60 bolt 12
16 01643-31445 14 washer 14
17 16Y-56C-00003 cover 10
18 16Y-56C-01091 seat 1
19 09415-00706 cover 1
20 01010-51435 M14X35 bolt 2
21 16Y-56C-07000 seal strip 2
22 16Y-56C-00014 seat plate 1
23 16Y-56C-09000 gib,glass 1
24 16Y-56C-00013 glass 1
25 16Y-56C-00002 glass 1
26 16Y-56C-15000 gib,glass 1
27 01220-40612 M6X12 bolt 2
28 01640-20608 6 washer 2
29 16Y-56C-00004 plate 1
30 16Y-56C-16000 top 1
L3 T2 R B PR 2 5 457



FHEHR

SHANTUI

CAB MAIN PARTS

Fig. 16Y-56D-001 V1.0

LW TR AR AR

458



= SHANTUI
NO. PART NO. PART NAME QTY MODEL
1 16Y-56C-01000 frame 1
2 16Y-56C-00012 seal strip 1
3 16Y-56C-00006 seal strip 1
4 16Y-56C-00011 sponge 1
5 16Y-56C-00009 sponge 1
6 16Y-56C-00010 sponge 1
7 16Y-56C-00008 sponge 1
8 16Y-56C-00005 sponge 1
9 16Y-56C-00007 sponge 1
10 23Y-57-00050 washer 1
11 01210-50425 M4X25 bolt 18
12 16Y-56C-04000 hinge 6
13 01643-31032 10 washer 44
14 01010-51030 M10X30 bolt 36
15 01010-51460 M14X60 bolt 12
16 01643-31445 14 washer 14
17 16Y-56C-00003 cover 10
18 16Y-56C-08000 cushion 4
19 01580-11008 M10 nut 8
20 01010-51435 M14X35 bolt 2
21 16Y-56C-07000 seal strip 2
22 16Y-56C-00014 seat plate 1
23 16Y-56C-09000 gib,glass 1
24 16Y-56C-00013 glass 1
25 16Y-56C-00002 glass 1
26 16Y-56C-15000 gib,glass 1
27 01220-40612 M6X12 bolt 2
28 01640-20610 6 washer 2
29 16Y-56C-00004 plate 1
30 16Y-56C-16000 top 1
31 09415-00706 cover 3
L3 T2 R B PR 2 5 459



SHANTUI FHEH

CAB MAIN PARTS

Fig. 16Y-56E-001 V1.0

(19

i

<

z<@

EE ®
@g B i

Detail B

460 LW TR AR AR



zaEn SHANTUI
NO. PART NO. PART NAME QTY MODEL
1 16Y-56C-06000 window(R.H.) 1
2 16Y-56C-17000 gib,glass 2
3 16Y-56C-05000 window(L.H.) 1
4 16Y-56C-02000 door(L.H.) 1
5 16Y-56C-03000 door(R.H.) 1
6 16Y-56C-00001 glass 2
7 16Y-56C-18000 gib,glass 2
8 23Y-56B-12000 lock ass y 1
9 01640-20610 6 washer 4
10 01220-40612 M6X12 bolt 4
11 23Y-56B-00017 cover 1
12 23Y-56B-00016 cover 1
13 01010-51220 M12X20 bolt 4
14 01643-31232 12 washer 4
15 16Y-56D-03000 lock(L.H.) 1
16 16Y-56D-04000 lock(R.H.) 1
17 16Y-56C-00015 strip 2
L TAEHMAR (R PR 7] 461



SHANTUI SHER

CAB MAIN PARTS

Fig. 16Y-56E-A01 V1.0

=z

<

\v
E ﬁ/@
~®

—@

462 LW TR AR AR



= SHANTUI
NO. PART NO. PART NAME QTY MODEL
1 16Y-56E-13000 frame 1
2 16Y-56E-00004 seal strip 2
3 16Y-56E-00005 seal strip 1
4 16Y-56E-00012 sponge 1
5 16Y-56E-00013 sponge 1
6 16Y-56E-00014 sponge 1
7 16Y-56E-00015 sponge 1
8 16Y-56E-00016 sponge 1
9 16Y-56E-00018 nut 6
10 16Y-56E-08000 hinge 4
11 01010-51225 M12X25 bolt 24
12 01643-31232 12 washer 24
13 01010-51435 M14X35 bolt 2
14 01643-31445 14 washer 14
15 16Y-56E-00002 glass,front 1
16 16Y-56E-09000 gib,glass 1
17 16Y-56E-00010 () seal strip 1
18 16Y-56E-10000 gib,glass 1
19 16Y-56E-00011 () seal strip 1
21 01010-51470 M14X70 bolt 8
22 01580-01008 M10 nut 8
23 16Y-56E-16000 block 4
24 16Y-56E-00007 seal strip 1
L3 T2 R B PR 2 5 463



SHANTUI

464

DOOR WINDOW LOCK

Fig. 16Y-56C-002 V1.0

%

FHEHR

C *HE
Detail C

LW TR AR AR



zaEn SHANTUI
NO. PART NO. PART NAME QTY MODEL
1 16Y-56C-06000 window(R.H.) 1
2 16Y-56C-17000 gib,glass 2
3 16Y-56C-05000 window(L.H.) 1
4 16Y-56C-02000 door(L.H.) 1
5 16Y-56C-03000 door(R.H.) 1
6 16Y-56C-00001 glass 1
7 16Y-56C-18000 gib,glass 2
8 23Y-56B-12000 lock ass y 2
9 01640-20610 6 washer 4
10 01220-40612 M6X12 bolt 4
11 23Y-56B-00017 cover 1
12 23Y-56B-00016 cover 1
13 01643-31232 12 washer 4
14 01010-51220 M12X20 bolt 1
15 16Y-56C-19000 armrest(L.H.) 1
16 16Y-56C-20000 armrest(R.H.) 1
17 01580-11008 M10 nut 4
18 01010-51020 M10X20 bolt 8
19 01643-31032 10 washer 8
20 23Y-56B-13000 lock(L.H.) 1
21 23Y-56B-14000 lock(R.H.) 1
22 16Y-56C-00015 strip 2
L TAEHMAR (R PR 7] 465



SHANTUI FHEH

DOOR WINDOW LOCK

Fig. 16Y-56D-002 V1.0

C i¥E
Detail C

466 LW TR AR AR



zaEn SHANTUI
NO. PART NO. PART NAME QTY MODEL
1 16Y-56C-06000 window(R.H.) 1
2 16Y-56C-17000 gib,glass 2
3 16Y-56C-05000 window(L.H.) 1
4 16Y-56C-02000 door(L.H.) 1
5 16Y-56C-03000 door(R.H.) 1
6 16Y-56C-00001 glass 2
7 16Y-56C-18000 gib,glass 2
8 23Y-56B-12000 lock ass y 1
9 01640-20610 6 washer 4
10 01220-40612 M6X12 bolt 4
11 23Y-56B-00017 cover 1
12 23Y-56B-00016 cover 1
13 01010-51220 M12X20 bolt 4
14 01643-31232 12 washer 4
15 16Y-56D-03000 lock(L.H.) 1
16 16Y-56D-04000 lock(R.H.) 1
17 16Y-56C-00015 strip 2
L TAEHMAR (R PR 7] 467



SHANTUI FHEH

DOOR WINDOW LOCK

Fig. 16Y-56E-002 V1.0

C i¥H
Detail C

468 LW TR AR AR



zaEn SHANTUI

NO. PART NO. PART NAME QTY MODEL

1 16Y-56E-06000 window(R.H.) 1

2 16Y-56E-07000 gib,glass 2

3 16Y-56E-03000 door(R.H.) 1

4 16Y-56E-02000 door(L.H.) 1

6 16Y-56E-00003 () glass door(L.H.) 1

7 16Y-56E-04000 gib,glass 2

8 23Y-56B-12000 lock ass vy 1

9 01643-30823 8 washer 8

10 01010-50820 M8X20 bolt 8

11 16Y-56E-00017 cover 1

12 23Y-56B-00016 cover 1

13 16Y-56E-23000 () lock bracket 1

14 16Y-56E-24000 () lock bracket 1

15 01580-01008 M10 nut 1

16 01643-31232 12 washer 4

17 01010-51235 M12X35 bolt 4

18 16Y-56E-00001 strip 2

19 146-56-15000 () lock(L.H.) 1

20 146-56-16000 () lock(R.H.) 1

21 23Y-56B-00017 cover 1

22 01220-40612 M6X12 bolt 16

23 01641-20608 6( washer 24

24 16Y-56E-00006 () glass door(R.H.) 1

25 01220-40630 M6X30 bolt

26 01580-00806 M8 nut

L3 T2 R B PR 2 5 469



ZHEM

SHANTUI
DOOR WINDOW LOCK
Fig. 16Y-56E-A02 V1.0
/
7 ) W

17

@
@

470 LW TR AR AR



zaEn SHANTUI
NO. PART NO. PART NAME QTY MODEL
1 16Y-56E-05000 window(L.H.) 1
2 16Y-56E-07000 gib,glass 2
3 16Y-56E-06000 window(R.H.) 1
4 16Y-56E-14000 door(L.H.) 1
5 16Y-56E-15000 door(R.H.) 1
6 16Y-56E-00003 () glass door(L.H.) 1
7 16Y-56E-00004 seal strip 1
8 23Y-56B-12000 lock ass y 1
9 01220-40612 M6X12 bolt 8
10 01640-20610 6 washer 8
11 23Y-56B-00016 cover 1
12 23Y-56B-00017 cover 1
13 16Y-56E-00024 shim 1
14 16Y-56E-00025 shim 1
15 16Y-56C-11200 () lock(L.H.) 2
16 16Y-56C-12200 () lock(R.H.) 4
17 01643-30823 8 washer 4
18 01220-40825 M8X25 bolt 4
19 01220-40620 M6X20 bolt 4
20 16Y-56E-04000 gib,glass 1
21 16Y-56E-00001 strip 2
L3 T2 R B PR 2 5 471



SHANTUI FHEH

CAB ATTACHMENT

Fig. 16Y-56C-003 V1.0

Detail A Detail B

C ixHE

Detail C ?

472 LW TR AR AR



BrEH SHANTUI

NO. PART NO. PART NAME QTY MODEL
1 01214-50412 M4X12 bolt 2
2 23Y-56B-00019 hook 1
3 01220-40612 M6X12 bolt 8
4 01640-20610 6 washer 8
5 16Y-56C-13000 plate,front 1
6 16Y-56C-14000 mirror 1
7 01010-50816 M8X16 bolt 2
8 01643-30823 8 washer 2
9 16Y-51C-19000 seat,teacup 1
10 01220-40408 M4X8 bolt 2
11 23Y-56B-17000 abat vent 1

LWLt TRV B ERAE 473



SHANTUI L

CAB ATTACHMENT

Fig. 16Y-56E-003 V1.0

A FE

A FE Detail A

B i¥E B i+ &
Detail B

bt
N

474 Lt TR ERAE



FHEH SHANTUI
NO. PART NO. PART NAME QTY MODEL
1 01214-50420 M4X20 bolt 4
2 16Y-56E-00019 nut 4
3 16Y-56E-00009 hook 2
4 146-56-09000 mirror 1
5 01010-51025 M10X25 bolt 2
6 01643-31032 10 washer 2
7 01220-40630 M6X30 bolt 7
8 01641-20608 6( washer 7
9 146-56-10000 shield 1
10 146-56-00005 handle 1
1" 16Y-56E-00020 nut 4
W TREAMAR D B RR 2 7 475



SHANTUI THEH

FRAME,ROPS AND MOUNTING

Fig. 16Y-59D-001 V1.0

.,,?)
B &
- Detail B
% A EE
@9
Iy 2@

476 LW TR AR AR



T EMH SHANTUI
NO. PART NO. PART NAME QTY MODEL
1 16Y-59D-01000 Frame,rops 1
2 16Y-59D-02000 () Bracket(L.H.) 1
3 16Y-59D-03000 () Bracket(R.H.) 1
4 23Y-57-17000 Bracket (Rear) 2
5 16Y-59D-00003 Plate 1
6 23Y-57-00045 Block 2
7 23Y-57-00038 Sleeve,bolt 4
8 23Y-57-00041 Bracket 4
9 23Y-57-00037 Cushion 8
10 16Y-59D-04000 Bracket 2
11 23Y-57-00042 Block 2
12 23Y-57-00046 Bolt 4
13 16Y-59D-00001 Support (L.H.) 1
14 16Y-59D-00002 Support (R.H.) 1
15 01010-82470 M24*70 Bolt 8
16 01643-32460 24 Washer 22
17 01602-22472 24 Washer 16
18 01010-82045 M20*45 Bolt 8
19 01643-32060 20 Washer 16
20 01010-81655 M16*55 Bolt 6
21 01643-31645 16 Washer 6
22 01010-82465 M24*65 Bolt 14
23 01580-12722 M27 Nut 4
24 01643-32780 27 Washer 4
25 01010-82480 M24*80 Bolt 8
26 01010-82055 M20*55 Bolt 8
27 09420-01903 Arm rest 2
28 01010-81230 M12*30 Bolt 4
29 01643-31232 12 Washer 4

W TREAMAR D B RR 2 7

477



SHANTUI SHER

CAB INTERIOR

Fig. 168Y-91E-001 V1.0

]
! 3 o7 90 2526 A

A e

'E'-'-T'ﬂi _JM

I' '“ II ‘ | - I
e il -. \
if r " lll- T —— g
i | |'7 .,.
Vi [ B \| / L

i Hl ’ _ il -I_(__’
halﬁ | =

478 LW TR AR AR



T SHANTUI
NO. PART NO. PART NAME QTY MODEL
1 16Y-91E-00001 top interior 1
2 16Y-91E-00002 middle stand column(L.H.) 1
3 16Y-91E-00003 middle stand column(R.H.) 1
4 16Y-91E-00004 post(L.H.) 1
5 16Y-91E-00005 post(R.H.) 1
6 16Y-91E-00008 board(Rear) 1
7 16Y-91E-00006 board(L.H.) 1
8 16Y-91E-00007 board(R.H.) 1
9 146-91-00017 seat,teacup 1
10 146-91-00018 ashtray 1
11 146-91-00020 plastic plug 20
12 146-91-00019 plastic plug 20
13 01236-40512 M5X12 bolt 20
14 16Y-91E-00014 cover 5
15 16Y-91E-00011 T aluminum alloy 2
16 01224-40512 M5X12 bolt 4
17 121-91-00016 threaded fastener 8
18 01023-30516 M5*16 bolt 8
19 16Y-91E-00010 front cover 1
20 121-91-00009 plastic plug 2
21 01640-20610 6 washer 10
22 01023-30616 M6*16 bolt 10
23 16Y-91E-00009 back cover 1
24 146-91-00016 horn cover 2
25 146-91-00015 radio box 1
26 16Y-91E-00013 radio cover plate 1
27 16Y-91E-00012 the rocker switch cover 1
L TAEHMAR (R PR 7] 479



SHANTUI FHEH

MARKS AND PLATES

Fig. 16Y-90C-001 V1.0

BRiEsk

Revolve View B

-\Ei\ I
Cra
ENIA
} ‘ RilNERY
A o0
Arenl L (A
: — |
e, = s S T
! DH®
= FF@% - Ald DI El@hEss Gaiekk
ev'OE —I—e,YV/@ View A View D Revolve View E Revolve View G

Ll —

e N =
& & bd N =
)

480 LW TR AR AR



BrEH SHANTUI

NO. PART NO. PART NAME QTY MODEL
1 09962-00100 label plate 1
2 09667-10880 label plate 1
3 09817-00880 label plate 1
4 09963-00100 label plate 1
5 09664-01000 label plate 1
6 09808-01000 label plate 1
7 09961-00100 label plate 1
8 09669-00003 label plate 1
9 09965-00100 label plate 1
10 16Y-90C-00001 label plate 2
11 10Y-90B-00002 label plate 2
12 09802-01000 label plate 1
13 09670-00003 label plate 1
14 09670-00001 label plate 1
15 16Y-90C-00002 label plate 1
16 09671-35468 label plate 1
17 09658-00100 label plate 1
18 09967-00100 label plate 1
19 09679-02002 label plate 1
20 09685-00002 label plate 1
21 09685-00001 label plate 1
22 09690-10630 label plate 1
23 185-90-00003 warning label plate 2
24 09806-10880 label plate 2
25 09960-01001 label plate 4
26 09960-02001 label plate 4
27 09657-00100 safety plate 2
28 09669-00001 label plate 1
29 09966-00100 label plate 1
30 04418-03060 rivet 4
31 09669-00002 label plate 1
32 09656-90080 label plate 1
33 09690-10560 label plate 1
34 09970-01000 label plate 1
35 09680-00006 label plate 1
36 09680-00007 label plate 1
37 09680-00008 label plate 1
38 09680-00004 label plate 1
39 09680-00003 label plate 1
40 09680-00001 label plate 1
41 04419-03060 rivet 4

LWLt TRV B ERAE 481



SHANTUI FHEH

MARKS AND PLATES
Fig. 16L-90-001 V1.0
BlaliEdE

Revolve View B

E/;r/@z_A 9 —@+
O] 8 BF—=E o
| l\\ /g Q
O @6 o S8
B @ ® @ @
| AT

i " 7 u
[:: I ] T @A{‘@’/
WE o He T ‘ Dl
[N el
et D] 19 Lo

| - I [\
Fralies% Al DI E@iEss Graiek

Revolve\hivF View A View D Revolve View E Revolve View G

. g o

T/ dm—i

O o R\% ]

i
AN Wi

482 LW TR AR AR



THEH SHANTUI
NO. PART NO. PART NAME QTY MODEL
1 09962-00100 Label plate 1 SD16L
2 09667-10880 Label plate 1
3 09817-00880 Label plate 1
4 09664-01000 Label plate 1
5 09808-01000 Label plate 1
6 09961-00100 Label plate 1
7 09960-02001 Label plate 4
8 16L-90-00001 Label plate 2
9 09965-00100 Label plate 1
10 09669-00003 Label plate 1
1 09960-01001 Label plate 4
12 09963-00100 Label plate 1
13 09657-00100 Safety plate 2
14 09806-10880 Label plate 2
15 09669-00001 Label plate 1
16 09966-00100 Label plate 1
17 04418-03060 Rivet 4
18 09656-90080 Label plate 1
19 09669-00002 Label plate 1
20 10Y-90B-00002 Label plate 2
21 09802-01000 Label plate 1
22 09670-00003 Label plate 1
22 09670-00001 ) Label plate 1
23 09671-35468 Label plate 1
24 16Y-90C-00002 Label plate 1
25 09967-00100 Label plate 1
26 09658-00100 Label plate 1
27 09679-02002 Label plate 1
28 09690-10560 Label plate 1
29 09690-10630 Label plate 1
30 09685-00001 Label plate 1
31 09685-00002 Label plate 1
32 185-90-00003 Label plate 2
33 09680-00006 Label plate 1
34 09680-00007 Label plate 1
35 09680-00008 Label plate 1
36 09680-00004 Label plate 1
37 09680-00003 Label plate 1
38 09680-00001 Label plate 1
39 04419-03060 Rivet 4
L3 T2 R B PR 2 5 483



SHANTUI L

MARKS AND PLATES
Fig. 16Y-90E-001 V1.0
BlaliEdE

Revolve View B

WO, o
= g @ t—==—,
b 154
B @ ® @ @
| AT

i " 7 u
[:: I ] T @A{‘@’/
WE o He T ‘ Dl
[N el
et D] 19 Lo

| - I [\
Fralies% Al DI E@iEss Graiek

Revolve\hivF View A View D Revolve View E Revolve View G

. g o

T/ dm—i

O o R\% ]

i
AN Wi

484 Lt TR ERAE



T SHANTUI
NO. PART NO. PART NAME QTY MODEL
1 09962-00100 Label plate 1 SD16E
2 09667-10880 Label plate 1
3 09817-00880 Label plate 1
4 09664-01000 Label plate 1
5 09808-01000 Label plate 1
6 09961-00100 Label plate 1
7 09960-02001 Label plate 4
8 16Y-90E-00001 Label plate 2
9 09965-00100 Label plate 1
10 09669-00003 Label plate 1
1" 09960-01001 Label plate 4
12 09963-00100 Label plate 1
13 09657-00100 Safety plate 2
14 09806-10880 Label plate 2
15 09669-00001 Label plate 1
16 09966-00100 Label plate 1
17 04418-03060 Rivet 4
18 09656-90080 Label plate 1
19 09669-00002 Label plate 1
20 10Y-90B-00002 Label plate 2
21 09802-01000 Label plate 1
22 09670-00003 Label plate 1
22 09670-00001 ) Label plate 1
23 09671-35468 Label plate 1
24 16Y-90C-00002 Label plate 1
25 09967-00100 Label plate 1
26 09658-00100 Label plate 1
27 09679-02002 Label plate 1
28 09690-10560 Label plate 1
29 09690-10630 Label plate 1
30 09685-00001 Label plate 1
31 09685-00002 Label plate 1
32 185-90-00003 Label plate 2
33 09680-00006 Label plate 1
34 09680-00007 Label plate 1
35 09680-00008 Label plate 1
36 09680-00004 Label plate 1
37 09680-00003 Label plate 1
L TAEHMAR (R PR 7] 485



SHANTUI FHEH

MARKS AND PLATES
Fig. 16Y-90E-001 V1.0
BlaliEdE

Revolve View B

E/;r/@z_A 9 —@+
O] 8 BF—=E o
| l\\ /g Q
O @6 o S8
B @ ® @ @
| AT

i " 7 u
[:: I ] T @A{‘@’/
WE o He T ‘ Dl
[N el
et D] 19 Lo

| - I [\
Fralies% Al DI E@iEss Graiek

Revolve\hivF View A View D Revolve View E Revolve View G

. g o

T/ dm—i

O o R\% ]

i
AN Wi

486 LW TR AR AR



BrEH SHANTUI

NO. PART NO. PART NAME QTY MODEL
38 09680-00001 Label plate 1 SD16E
39 04419-03060 Rivet 4

LWLt TRV B ERAE 487



SHANTUI FHEH

WORM WIND SYSTEM

Fig. 16Y-58R-001 V1.0

A EE
Detail A

488 LW TR AR AR



T SHANTUI
NO. PART NO. PART NAME QTY MODEL
1 07325-10400 nipple 2
2 07700-40455 valve 2
3 23Y-58D-00004 nipple 2
4 16Y-58C-05000 ( @ 16) hose 1
5 16Y-58C-06000 ( @ 16) hose 1
6 16Y-58B-00001 nipple 1
7 16Y-58A-00001 nipple 1
8 07281-00259 clamp 4
9 23Y-58R-01000 warm wind core body 1
10 23Y-58R-02000 blower fan 1
11 01220-40412 M4X12 bolt 12
12 01580-10403 M4 nut 12
13 01640-20408 4 washer 12
14 01010-50616 M6X16 bolt 8
15 01643-30623 6 washer 8
16 23Y-58R-03000 control panel 1
17 23Y-58D-00005 blower fan plate 1
18 08034-20536 clamp 4
L3 T2 R B PR 2 5 489



SHANTUI SHER

( WD10 )
AIR CONDITIONER SYSTEM
(WITH WD10 ENGINE)

Fig. 16Y-58C-001 V1.0 ——\

490 it TARHUMAR A PR



BrEH SHANTUI

NO. PART NO. PART NAME QTY MODEL
1 16Y-58C-09000 () bracket(L.H.) 1
2 16Y-58C-11000 () bracket(R.H.) 1
3 16Y-58C-03000 - hose 1
4 16Y-58C-01000 condenser 1
5 16Y-58B-00001 nipple 1
6 07325-10400 nipple 2
7 07700-40455 valve 2
8 23Y-58D-00004 nipple 2
9 07281-00259 clamp 4
10 16Y-58C-06000 ( ¢ 16) hose 1
11 16Y-58C-05000 ( ©® 16) hose 1
12 08034-20536 clamp 8
13 16Y-58C-08000 ( - ) hose 1
14 23Y-58D-13000 evaporator 1
15 23Y-58D-14000 blower fan 1
16 01210-50412 M4X12 bolt 12
17 01580-10403 M4 nut 12
18 01640-20408 4 washer 12
19 23Y-58D-15000 control panel 1
20 01010-50625 M6X25 bolt 10
21 01643-30623 6 washer 12
22 16Y-58C-00004 plate 1
23 01580-10806 M8 nut 4
24 01643-31232 12 washer 11
25 01010-50850 M8X50 bolt 4
26 01643-30823 8 washer 8
27 01010-51016 M10X16 bolt 2
28 01643-31032 10 washer 8
29 16Y-58C-02000 band 1
30 07094-30315 clip 1
31 23Y-58D-00006 bracket 1
32 23Y-58D-09000 tin 1
33 01580-10605 M6 nut 2
34 16Y-58C-07000 ( - ) hose 1
35 16Y-58C-04000 - hose 1
36 01010-51230 M12X30 bolt 9
37 16Y-58C-10000 bracket 1
38 16Y-58-13000 bracket 1
39 01580-11210 M12 nut 2

LWLt TRV B ERAE 491



SHANTUI SHER

( WD10 )
AIR CONDITIONER SYSTEM
(WITH WD10 ENGINE)

Fig. 16Y-58C-001 V1.0 ——\

492 it TARHUMAR A PR



T EM SHANTUI
NO. PART NO. PART NAME QTY MODEL
40 lever 1
41 M10X55 M10X55 bolt 1
42 M10 M10 nut 5
43 M10X140 M10X140 bolt 2
44 compressor 1
L TAEHMAR (R PR 7] 493



SHANTUI TeHEH

( Sci1 )
AIR CONDITIONER SYSTEM
(WITH WD10 ENGINE)

Fig. 16Y-58CA-001 V1.0

%%? @ B VIEW J/gk@
; ] -

I
T PY I
o Detail A

@/ @/ é iﬁ 220,
@Q/ ,

o | |

494 Lt TR ERAE




THEH SHANTUI
NO. PART NO. PART NAME QTY MODEL
1 16Y-58C-09000 () bracket(L.H.) 1
2 16Y-58C-01000 bracket(R.H.) 1
3 16Y-58C-11000 () hose 1
4 16Y-58CA-02000 condenser 1
5 16Y-58C-03000 nipple 1
6 16Y-58CA-01000 nipple 2
7 23Y-58D-03000 valve 2
16Y-58R-00007 nipple 2
16Y-58C-04000 ( ©® 16) clamp 4
10 16Y-58C-05000 hose 1
11 23Y-58D-00004 ( ¢ 16) hose 1
12 16Y-58C-06000 ( - ) clamp 8
13 16Y-58C-07000 hose 1
14 23Y-58D-09000 evaporator 1
15 23Y-58D-00006 ( - ) blower fan 1
16 16Y-58C-08000 bolt 12
17 23Y-58D-13000 nut 12
18 23Y-58D-14000 washer 12
19 23Y-58D-15000 control panel 1
20 16Y-58C-00004 M8X50 bolt 10
21 01010-50850 8 washer 12
22 01643-30823 M8 plate 1
23 01580-10806 M12X30 nut 4
24 01010-51230 12 washer 11
25 01643-31232 bolt 4
26 07325-10400 washer 8
27 07281-00259 bolt 2
28 07700-40455 M6X25 washer 8
29 01010-50625 6 band 1
30 01643-30623 M6 clip 1
31 01580-10605 M10X20 bracket 1
32 01010-51020 10 tin 1
33 01643-31032 M4*6 nut 2
34 01370-20406 M4X12 hose 1
35 01220-40412 M4 hose 1
36 01580-10403 4 bolt 9
37 01640-20408 bracket 1
38 08034-20536 bracket 1
nut 2
L3 T2 R B PR 2 5 495



SHANTUI FHEH

496 LW TR AR AR



BrEH SHANTUI

SERVICE KIT

LWLt TRV B ERAE 497



SHANTUI

16Y-11-00000P010
TORQUE CONVERTER REPAIR PACKAGE

ZHEM

NO. PART NO. PART NAME Q'TY REMARKS
1 154-13-42710 seal ring 1
2 07000-65140 0 O-ring 1
3 16Y-11-00006 0 O-ring 1
4 07011-10080 Oil seal 1
5 07000-62135 0 O-ring 1
6 16Y-11-00026 seal ring 1

16Y-15-00000P010
TRANSMISSION REPAIR PACKAGE

NO. PART NO. PART NAME QTY REMARKS
1 16Y-15-00027 seal ring 4
2 16Y-15-00025 seal ring 4
3 16Y-15-00044 seal ring 1
4 16Y-15-00080 seal ring 1
5 07012-10095 Oil seal 1
6 07012-20090 Oil seal 1
7 07000-05160 0 O-ring 2
8 07000-05445 0 O-ring 1
9 07002-03634 0 O-ring 1
10 07000-62090 0 O-ring 1
11 07000-03045 0 O-ring 1
12 07000-02075 0 O-ring 1
13 07000-05280 0 O-ring 1
14 07000-62018 0 O-ring 8
15 07000-02145 0 O-ring 1
16 16Y-15-00012 0 O-ring 1

498 Wi TR A B R A F



BHHEM SHANTUI
16Y-40-11000P010
RECOIL CYLINDER REPAIR PACKAGE
NO. PART NO. PART NAME QTY  REMARKS
1 07000-15068 o O-ring 1
2 16Y-40-11003 Y Y-ring 1
3 16Y-40-11500 Oil seal 1
4 07000-05230 o O-ring 1
5 07155-00720 support ring 2

16Y-62-50000P010
BLADE LIFT CYLINDER REPAIR PACKAGE

NO. PART NO. PART NAME QTY REMARKS
1 07145-00055 dust ring 2
2 16Y-62-50200 step seal 1
3 07146-02106 guard ring 1
4 07016-00658 dust ring 1
5 07000-13038 O O-ring 1
6 07000-13040 0] O-ring 2
7 16Y-62-50700 Glyd ring 2
8 16Y-62-50009 support ring 2
9 07000-13035 0] O-ring 2
10 07000-12105 0] O-ring 1
11 16Y-62-50001 dust ring 1
12 16Y-62-50008 KY KY-ring 1

16Y-63-13000P010
TILT OIL CYLINDER REPAIR PACKAGE

NO. PART NO. PART NAME QTY REMARKS
1 16Y-63-13005 dust ring 1
2 16Y-63-13008 support ring 2
3 16Y-63-13006 KY KY-ring 1
4 16Y-63-13600 seal ring 2
5 16Y-63-13400 step seal 1
6 16Y-63-13500 Glyd ring 1
7 07000-05150 0] O-ring 1
8 07000-12055 0] O-ring 1

W TREAMAR D B RR 2 7

499



SHANTUI

16Y-84-60000P010
RIPPER OIL CYLINDER REPAIR PACKAGE

ZHEM

NO. PART NO. PART NAME QTY REMARKS
1 16Y-63-13008 support ring 2
2 07000-15150 o O-ring 1
3 16Y-84-62400 step seal 1
4 16Y-84-62006 KY KY-ring 1
5 16Y-84-62007 seal ring 1
6 16Y-63-13500 Glyd ring 1
7 07000-12055 O O-ring 1
8 07145-00075 seal ring 4
9 07146-05152 guard ring 1
500 Wit TRRHAMR N HIRAF



e SHANTUI
CABLE PACKAGE
ENGINE
MODEL PART NO. WIRING HARNESS NAME Q'TY WORNING HARNEES NO.
16Y-08E-05000 ca wing hamess ! 16Y-07D-00000P010
16Y-08E-07000 part wiring 1 ( GPS)
16Y-07C-06000 lamp wiring harness 1
WD10 16Y-07C-05000 engine wiring harness 1
16Y-07C-04000 floor wiring harness 1
16Y-07D-13000 ( meter box wiring harness 1
16Y-07D-14000 ( meter box wiring harness 1
16Y-08E-05000 cab wiring harness 1
16Y-08E-07000 part wiring 1
16Y-07C-06000 lamp wiring harness 1
WD10 | 16Y-07C-05000 engine wiring harness 1 16Y-07C-00000P010
16Y-07C-04000 floor wiring harness 1
16Y-07C-13000 (2) meter box wiring harness 1
16Y-07C-14000 (1) meter box wiring harness 1
16Y-08E-05000 cab wiring harness 1
16Y-08E-07000 part wiring 1
16Y-07C-06000 lamp wiring harness 1
SC11 16Y-07C-05000 engine wiring harness 1 16Y-07CA-00000P010
16Y-07C-04000 floor wiring harness 1
16Y-07C-13000 (2) meter box wiring harness 1
16Y-07C-14000 () meter box wiring harness 1
16Y-08E-05000 cab wiring harness 1
16Y-08E-07000 part wiring 1 16Y-07DA-00000P010
16Y-07C-06000 lamp wiring harness 1 ( GPS)
SC11 16Y-07CA-03000 engine wiring harness 1
16Y-07DA-07000 floor wiring harness 1
16Y-07DA-04000 ( meter box wiring harness 1
16Y-07DA-05000 ( meter box wiring harness 1

W TREAMAR D B RR 2 7

501



SHANTUI
i TR2HLIRAR 4 A R4

SHANTUI CONSTRUCTION MACHINERY CO.,LTD

ik L ZR & 5T 7 T 327 E i858 5 (Ll H#E E Br=E L )
£ E%— R #4:400-6663666

Hi4m: 272073

Pk :www.shantui.com

201442033 V1.0




